9600N/TF SPRAYER
PARTS MANUAL

& FAST GLOBAL

820052 9600N/TF Sprayer 9-17-2019



FAST GLOBAL
7P SOLUTIONS

000000000000000000000



=) S ey
/Jﬂéf ILLUSTRATED PARTS LIST

Limited Warranty

FAST AG Solutions warrants to the buyer that the new machinery is free from defects in material and work-
manship.

This warranty is only effective as to any new machinery which has not been altered, changed, repaired or
treated since its delivery to the buyer, other than by FAST AG Solutions or its authorized dealers or employ-
ees, and does not apply to accessories, attachments, tools or parts, sold or operated with the new machinery,
if they have not been manufactured by FAST AG Solutions.

FAST AG Solutions shall only be liable for defects in the materials or workmanship attributable to faulty mate-
rial or bad workmanship that can be proved by the buyer, and specifically excludes liability for repairs arising
as a result of normal wear and tear of the new machinery or in any other manner whatsoever, and without lim-
iting the generality of the foregoing, excludes application or installation of parts not completed in accordance
with this operator’s manual, specifications, or printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after the defect shall
have become apparent or the repairs shall have become necessary, addressed as follows:

FAST AG Solutions
4130 Commerce Boulevard
Windom, MN 56101

This warranty shall expire one (1) year after the date of delivery of the new machinery.

If these conditions are fulfilled, FAST AG Solutions shall at its own cost and at its own option either repair or
replace any defective parts provided that the buyer shall be responsible for all expenses incurred as a result of
repairs, labor, parts, transportation or any other work, unless FAST AG Solutions has authorized such

expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the new equip-
ment other than by FAST AG Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.

Rubber parts (including tires, hoses, grommets) are not warranted.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether express or
implied, and without limiting the generality of the foregoing, excluded all warranties, express or implied or con-
ditions whether statutory or otherwise as to quality and fithess for any purpose of the new equipment. the Man-
ufacturer disclaims all liability for incidental or consequential damages.

This Applicator is subject to design changes and FAST AG Solutions shall not be required to retrofit or

exchange items on previously sold units except at its own option.

Warranty void if not registered.

Warranty
Page 1



/JJJJ r

v ILLUSTRATED PARTS LIST
FAST 9600N/TF SPRAYER

Warranty Registration Form & Inspection Report

Warranty Registration

This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.

Customer Name

Address
City ‘ State ‘ ‘ Zip ‘
Phone

Dealer Name

Address
City ‘ State ‘ ‘ Zip ‘

Applicator Model
Serial Number

Delivery Date
DEALER INSPECTION REPORT SAFETY
All Fasteners Tight Safety Chain Installed
Wheel Bolts Torqued All Guards Installed
Hydraulic Hoses and Fittings Free and Tight All Safety Signs Installed
Fertilizer Hoses and Fittings Free and Tight Reflectors, SMV and Lights Clean
Wheel Drive Turns Freely Review Operating and
Lubricate Machine Safety Instructions

____ Check Tire Pressure

_____Frame and Wings Level

_____Monitors and Controllers Function

_____Wiring Harness Connected

| have thoroughly instructed the buyer on the above described equipment which review included the Operator’s
Manual content, equipment care, adjustments, safe operation and applicable warranty policy.

Date
Dealer's Rep. Signature

The above equipment and Operator's Manual have been received by me and | have been thoroughly instructed
as to care, adjustments, safe operation and applicable warranty policy.

Date
Owner’s Signature

White - FAST
Yellow - Dealer
Pink - Customer

Warranty Registration
Page 2



FAST 9600N/TF SPRAYER

ILLUSTRATED PARTS LIST

APPLICATOR SERIAL NUMBER

DATE PURCHASED / /

TANK SIZE

BOOM LENGTH

PUMP MANUFACTURER:
(CIRCLE ONE)

ACE 150 - 206 ACE 205 - 304F HYPRO 9306C

Warranty Registration
Page 3



ILLUSTRATED PARTS LIST

=

FAST GLOBAL
SOLUTIONS

PPPPP



/JJJJ y

General Information

ILLUSTRATED PARTS LIST

All rights, especially copying and distribution rights are reserved. No part of this publication may be repro-
duced in any form or by any means, electronic or mechanical, including photocopying, without express written
permission from FAST AG Solutions.

Parts information in this manual represents components installed when product was manufactured based
upon the best available information. Modifications made subsequent to initial delivery are not included. Always
verify the parts and color required when ordering parts.

If you have any questions, please contact your FAST AG Solutions Parts and Service Department.

Explanation of Parts Lists

The parts lists are broken down sub assemblies and listed in 4 columns:
* ITEM - These numbers are found on the illustration associated with the parts list.
*NS- This item is NOT SHOWN, included for reference.
« QTY. - This is the quantity of parts needed in an assembly.
*AR- The quantity of this item is AS REQUIRED for the location.
* PART NO.- These are the part numbers associated to the ITEM.
+ DESCRIPTION - This is the description of the part.

General Information
Page 5



.Y
ﬁij:ij ILLUSTRATED PARTS LIST

Table of Contents

Section Page
L= o] (3o ) 7 o] o1 (=T o | €S 6
LI = 1= S 1 O 10
LI = 1= S 1 O 12
Trailer = 9B00N .....cooeiiiiiiieii e ———— 14
Steerable Trailer - G600N ........cooiiiiiiee e e e e e e e e e e e e e e annnnneee s 16
1= 18
LI 20
Parallel LinK ASSEMDIY ......ooiiiiiiei ettt e e e e e e e e e e e e 22
10’ Center SECHON (NGITOW) ...ooiiiiiiiiiiiii et e e e e e e e e e e e e nnees 24
10’ Center SECHON (NGITOW) ...oiiiiiiiiiiiiee ettt e e e e e e e e e e e e e anees 26
12’ Center Section (Dry BOOM) ...oooviiiiiiiiieeeeeee e, 28
12’ Center Section, 80 - 100’ BOOM ....uoiiieee e 30
12’ Center Section, 80 = 100’ BOOM ... oiuniiii ettt e e e e e r e e eaaas 32
Wings - 60 & 66 FOOt BOOM - Standard ............c.euiiiiiiiiiiiii e 34
WiNgs - 60 & 66 FOOL BOOM ....coiiiiiiiiiiiiiiiiee ettt e e e e e e e e 36
Wings - 60 & 66 FOOt BOOM .....ooviiiiiiiiieieeeeeee e, 38
Wings - 80, 90 & 100 Foot Boom - Standard ..., 40
Wings - Tri-Fold 40/80 FOOt BOOM ......oovviiiiiiiiii e, 42
Wings - Tri-Fold 40/80 FOOt BOOM ........eiiiiiiiiie e 44
Wings - Tri-Fold 60/88 FOOt BOOM ........oiiiiiiiiii e 46
Wings - Tri-Fold 60/88 FOOt BOOM ........oiiiiiiiiiieee e 48
Wings - Narrow Tri-Fold 60/88 FOOt BOOM .........ooviiiiiiiiii e, 50
Wings - Narrow Tri-Fold 60/88 FOOt BOOM .........oooiiiiiiiiii e, 52
Wings - Tri-Fold 60/90 FOOt BOOM ......ooiiiiiiiiiiiii e, 54
Wings - Tri-Fold 60/90 FOOt BOOM ........eiiiiiiiiie e 56
Wings - Narrow Tri-Fold 60/90 FOOt BOOM ..........uiiiiiiiiiiiiee e 58
Wings - Narrow Tri-Fold 60/90 FOOt BOOM .........uuiiiiiiiiiiiieee e 60
Wings - Tri-Fold 100 FOOt BOOM ......cccciiiiiiiiies e e e e e e e e e e e e e eeeeennnas 62
Wings - Tri-Fold 100 FOOt BOOM ......cccoiiiiiiiicis et e e e e e e e e e e e e e eeeeennnas 64
Breakaway PiVOL ... ———— 66
TaNK ASSEMDIY ..t e e e e 68
LKL P 70
Rinse Tank, Plumbing & Sight Gauge ...........cciiiiiiiiiiii e 72
9600N Trailer Decals and MiISC ........cooiiiiiiiiiei e eeenees 74
Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump ........ccccoiieeeeeiiiiiiiieeen. 76
Pump Option - 60’ - 66" Boom With ACE 105-206 PUMP .......cuuviiiiiiiiiiieiiieiiieieeeeeeeeeeeeeeeeeeeeee. 78
Pump Option - 60’ - 100’ Boom With ACE 205-304 PUMP .....cvviiiiiieeeiiiiiiiieee e 80
Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump ......ccccceeveiiiiiiiiiiieeeeeene 82
Pump Option - 60’ - 100’ Boom With HYPRO PUMP .......uuuiiiiiiiiiiiiiiiiiieeiiieiieeveeeeeeeeveeeeee e 84
Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump ........ccccoiiiiiiieiiiiiiieee. 86
1 =11 = PSSR 88
ACE 150-206 Pump, 60 & 66 FOOt BOOM .......ooooviiiiiiiiii . 90
ACE 150-206 Pump Hydraulic Motor, 60 & 66 FOOt BOOM ........ccooviiiiiiiiiiiiii 91
ACE 205-304 Pump, 80, 90 & 100 FOOt BOOM .....ccoiiiiiiiiieiecc e 92
HYPRO Pump, 80, 90 & 100 FOOt BOOM ......coiiiiiiiiiiiieeee e 94
ACE 205-304 PWM Pump, 80, 90 & 100 FOOt BOOM ......cooiiiiiiiiie e 96
HYPRO Pump, 80, 90 & 100 FOOt BOOM ........uvviiiiiiiiiiiiiiiiiieeeeeeeeeee ettt e e e 98
RAVEN FIOW CONIIOIS ....eeiiiieiiiieie ettt e e e e e e et e e e e e e e e nneneeeeeens 100

Table of Contents
Page 6



ILLUSTRATED PARTS LIST

Quick Fill - Optional 3 INCN ... e e e e e e e aes 102
Agitation & RINSE CONIIOL ........uiii e r e e e e eeeeeesseeeesssesssaeeeeeeseseeeeeeeeeeees 104
Agitation Shut-Off, EIeCtric Option ..o e e e e e eeeeeees 106
BOOM PIUMDING .ottt e e e e e e e 108
(=T ot I =T o) 4[] o I 110
Single Fence Line, Display CONrol ..........oooiiiiiiiii e 112
Dual Fence Line, Display Control ... 114
Single Fence Line, Toggle Switch Control ... 116
Dual Fence Line, Toggle Switch Control ... 118
PIUMDING VAIVES ...t e e e e 120
NOZZIE BOAIES ... 122
DEIIVEIY TUDES ...ttt e e e e e e st e e e e e e e e anbane s 124
60 - 80’ Side FOId FItliNg .....eeeeieiiiiiiiii e e e e e e e e e e e ennes 126
HYAraulic Sy StEM ...t e ee e bt baeesees b st s e ssssassssseseessesseeeneneeeens 128
Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM ............ovviiiiiiiiiiiiiiiieeieeeeeeeeeeeeeeeeeee 130
Hydraulic Control Valve - 60 - 66 FOOt BOOM .........ccuviiiiiiiiiiiieeieeee e 132
Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM ...........cuvviiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeee 134
Control Console - 60 - 66 FOOt BOOM ......coooviiiiiiiiiiieceeeeeee e 136
Control Console - 60 - 66 FOOt BOOM .......ccoiiiiiiiiiiiiiie e e e 138
Wiring Harness - 60 - 66 FOOt BOOM ......couvviiiiiiiiicc et e e e e eeaeees 139
Control Console Decal - 60 - 66 FOOt BOOM .......oooiiiiiiiiiiiii 140
Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot Boom ............ccovvviviiiiiiiiinnneen. 141
Hydraulic Control Valve - 80, 90 & 100 Foot Boom - 9600 ............cevveeeieieiiiiiiiieeeieeeeeeeeeeeeeee 142
Hydraulic Control Valve - Q600N ...........uuuuiiiiiiiiiiiiiiiieierreereesreeeseeereeae e eeeeereeeeeeeeeeeee. 144
Hydraulic Control Valve Wiring HarnN@ss .............uuuiiiiiiiiiiiiiiiiiiiieeiieevseveeeeeeeeseeeeeeeeeeeeeeeeeeeees 146
Control Console - 80, 90 & 100 FOOt BOOM .....cevnieeee e 147
Control Console SWItCh Diagram .............ooiiiiiiiiiiiii e 148
Wiring Harness - 80, 90 & 100 FOOt BOOM ....cooiiiiiiiiiiiiiiiiieeeee e 149
Control Console Decal - 80, 90 & 100 FOOt BOOM .....covniiiieieiee e 150
9613TF-80 Hydraulic Fitting LOCAtioONS .......covviiiiiii e e 152
9613TF-80 Hydraulic Fitting LOCAtioONS .......coeviiiiiii e 154
Fold Block Hydraulic HOSE ROULING ...ccovvuniiiiii it ee e 156
Main Lift Hydraulic HOS€ ROULING .......ooiiiiiiiiiiii e 158
Tilt Cylinder Hydraulic HOSE ROULING .......eiiiiiiiiiiiiiice e 160
Main Hydraulic HOSE ROULING .......cuiiiiiiiiiiii e 162
Flip Wing Hydraulic HOSE ROULING ....ccuvueeiiiiiie et e e 164
Breakaway Wing Hydraulic Hose ROULING ......coovvieiiiiiiii e 166
Breakaway Wing Hydraulic Hose ROULING ........cuuveiiiiiiriee e 168
Hydraulic Pump HOSE ROULING .....uiiiiiiiiiie e 170
Raven 450 Controller Kit With Skytrak, Up To 6 Sections .............oeueiiiiiiiiiiiiiiiiiiiiiiiieeeeeeee 172
Raven ISO Rate Control Module, Cables To Tractor, ISO Hookup, No VT Console ........... 172

Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No VT Console .173

47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate Controller / Raven RCM 173

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller .. 174

47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450 ......................... 174
47 Pin Product Control Cable - Customer Supplied Rate Controller ............................ 174
Raven CR7 ISO Display With Deere Harness (Deere ISO Controller) .........cccccooviiiiiieennnn. 174
Raven CR7 ISO Display With Harness (Non-Deere ISO Controller) ..........ooovvvvvevieeieviiennenen. 175
Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor) .......cccccevvevveeeneen. 175
Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch .........ccccccvvvvviiiiiinnn. 175
Control Console WiriNg HarNESS .........uuiiiiiiiiiiiiiie e 176
Control Console WiriNg HArNESS .........uuiiiiiiiiiiiieie e 177

Table of Contents

Page 7



ILLUSTRATED PARTS LIST

Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028) ........ccovvvvvviviervieiieeeieennen. 178
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029) ..............ccccceeeii. 179
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029) ..............ccccceeii, 180
Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035) ......cccccvveiiiiiiiiiiieeeeeeeee 181
Adapter Cable, 17, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632043) ..........ccoecvvieeenennn. 182
Cable, Foot Switch, 127 (B32061) ......uuiiiiiiiieeieieieeee e e e e e e e e e e e e e e aaaas 183
Cable, Raven ISO/Power With IBBC Connector (632064) ...........ccooeeeeiieiieieeeeee, 184
Cable, Raven ISO/Power With IBBC Connector (632064) ...........ccoooeeeiiiiiiii, 185
CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065) ..............cooeeeeeeeiinnnnnnnnnnn. 186
Cable, CR7, ISO VT ONly (B32066) .......ceeeeeiiiieiriiiieeeeaaiiiieieeeaeesssssnreeeeeeesssessssseeeeaesssaannnes 187
Cable, Display Port, Y Adapter (632067) .......ccccuiieiiiieiiiiiiieeiee e e e 188
Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070) ........cccuvveeeeieiiiiiiiiieeeeen. 189
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077) .........ccccceuvvvrnnnnnns 190
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077) .........ccccceeuvvrvnnnnnns 191
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6'(632078) .........uuvvieeeeeiiiiieeeeee e 192
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6'(632078) ........c.cvvvieieeeeiiiiiieeee e 193
9613TF Harness Identification & Location ..o 194
Lighting Harness ROULING .....ooiiiiiiiiiiiiiee et 196
Product Control Harness ROULING ...........uuuuiiiiuiiiiiiiiiiiiiiiiiiiiiisisieeesseeveeeeseeeeeeseeeeeeeseeseeeeeeeeeees 198
o] o o F= T4 g L= T (o TV 4 T U 200
Pressure TranSAUCET Kit ... ..ttt ee e ee e s e e eeeeeeeeeeeeeeeeeees 202
Powerglide Wiring SChematiC ...........oooiiiii e 203
Powerglide Plus Wiring SChemMatiC .........ccuuiiiiiiiiiie e 204
Powerglide Wiring SChematiC ... e eeeeeeeeeeees 205
Powerglide HydrauliC BIOCK .........ccooeiiiiiiiiii st e e e e e e e s 206
Powerglide SOlid AXIE ...t ettt e e e e b b——b—————————a———r———————a—raaeaeaaas 207
Powerglide & Powerglide Plus Mounting Brackets ..o 208
Powerglide Plus HydrauliC BIOCK ..........oooiiiiiiiiieei e 210
Powerglide Plus CUShionNed AXIE .........oooiiiiiiiiii e 211
RAVEN SENSOT IMOUNES ....eoiiiiiiiiieii et e e e e e e s e e e e e e e nnneaeeeeeens 212
RAVEN SENSOT IMOUNES ....ceiiiiiiiiiii et e e e e e e e e e e e e e nneeeeeeeens 214
RAVEN SENSOT IMOUNES ....eiiiiiiiiiiiiiiee et e e e e e e e e s e ee e e e e e e nnnneneeeeeas 216
Raven SensOr MOUNES ......ooooiiii ettt e e eeeeeeeeeeeeeeeeeees 218
Raven UltraGlide Gen | WIFNG .......eooiiiiiieee et 220
Raven UltraGlide Gen 11 WIFING ......oooiiiiiiieee et 221
WING Tilt OPLIONS ..evviiiiiiiiiiiiiie e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaaaaaeas 222
Electronic Sight GaUgEe ........ccoiiiii e e e a e e rrre—aea———a e aeaaas 224
Electronic Sight Gauge - SENSOr TUDE ..........uuuiiiiiiiiiiiiiiiiieiiiir e ee e e eeeeeeeeeeeeees 226
Electronic Sight Gauge - POwer Cable ... 227
HYPRO Cleanload Eductor & Mounting, 7.5 Gallon ... 228
HYPRO Cleanload EAUCOr, 7.5 GalloN ..........uiiiiieiieeeeeee e 230
Richway Direct Injection Foamer & Mounting ..............uuuuiiiiiiiiiiiieiiiiiiiieieeeeeeeeee e 232
Richway Foam Marker 1 Gallon Tank & SWitChDOX .........cccccuviiiiiiiiiiiiiiieiiieeeeeeeeeeeeeeeee e 234
Richway Foam Marker Liquid FIOW .........coooiiiiiiiiici et 235
Richway Foam Marker COMPIESSOr ......ooiiiuiiiiiiiie et 236
Richway Foam Marker Foamhead ............c..oooiiiiiii e 237
Richway Foam Marker Foam Head ASSEMDIY ........c.uuiiiiiiiiiiic e 238
Richway Foam Marker Collector Deflector ..........cccccuuiiiiiiiiiiiiiieieeieeeeeeeeeeeeeeee e 239
Richway Foam Marker Wiring HarNE€SS ........coooviiiiiiiiiii et 240
Remote Boom Shut Off Kit (6 Section ShOWN) ...........ccciiiiiiiiiiiiiieiiiieeeeeeeeeeeeee e 241

Table of Contents

Page 8



ILLUSTRATED PARTS LIST

FasT

FAST GLOBAL
7P SOLUTIONS

eeeeeeeeeeeeeee
ggggg



ILLUSTRATED PARTS LIST

= =
/J_/_/_J

Trailer - 9600

Trailer - 9600

Page 10



rvwwevs

/JJJJ r

ILLUSTRATED PARTS LIST

Trailer - 9600 Parts List

Item Vendor Part# Fast Part #

Description

Qty.

60' 80 - 90" 100

1 13501 Fast Trailer 9600 Series 1
2 170 Bolt HH 5/8 X 2.5 GR5 Zp 6
3 261 Washer Flat 5/8 Zp 12
4 240 Nut HH 5/8 Centerlock Zp 6
5 241 Nut HH 3/4 Centerlock Zp 4
6 262 Washer Flat 3/4 Zp 4
7 488 Bolt HH 3/4 X 8.5 GR5 Zp 2
8 11705 Axle Housing Receiver 1
9 155 Bolt HH 1/2 X 2-1/2 GR5 Zp 2
10 260 Washer Flat 1/2" 2
11 231 Nut HH 1/2" Centerlock Zp 2
12 10620 Ladder 3 Step 1
13 4191 Cap Black Drive-In 4
14 199 Bolt HH 1 X 2-1/2 GR5 Zp (Attach ltem 29 To Hitch) 1
15 255 Washer Lock 1" Zp (Attach Item 29 To Hitch) 1
16 218 Nut HH 1" Zp (Attach Item 29 To Hitch) 1
17 | FASTHDS800 (790005 Jack 8000# Side Wind Fast HD800 1
NS P800-001 Black Handle (Part Of Fasthd700) AR
NS P700-020 9" Handle Kit (Part Of Fasthd700) AR
NS P700-040 Hd700 Side Wind Gear Kit (Part Of Fasthd700) AR
NS P700-080 Hd700 Bearing Kit (Part Of Fasthd700) AR
NS P800-060 5/8" Pin With Chain And Clip (Part Of Fasthd700) AR
18 10713 Roller External 1
19 8933 Pin Roller External 1
20 131 Bolt Hex Head 3/8 X 2-1/2 GR5 Zp 1
21 237 Nut Hex Head 3/8" Centerlock Zp 1
22 10710 Pin Internal Roller 1
23 10709 Roller Internal 1
24 707 Pin Spring 3/8 X 2 1
25 759 Zerk 1/4-28 Tpi 2
26 | PPI-301V3-10 790003 Hitch Cat 3 1
27 390 Bolt HH 3/4 X5-1/2 GR8 Zp 1
28 | PPI-208-VR-10[790002 Clevis For Hitch 1
29 PPSC21A |790015 Safety Chain 20,200# 1
30 260 Washer Flat 1/2 Zp 8
31 233 Nut HH 3/4" Nylock Zp 1
32 564 Bolt HH Special 1 X6-1/2 GR 5 Zp 2
33 22011A3 590010 Easylift Cylinder (For Use With Ladder Iltem 12) 1

Trailer - 9600
Page 11



= R
_/Jﬂ—Jf ILLUSTRATED PARTS LIST

Trailer - 9600

Trailer - 9600
Page 12



b v v - ILLUSTRATED PARTS LIST
Trailer - 9600 Parts List

fﬂj r

Item Vendor Part# FastPart# Description Qty. 60' 80 -90' 100"
34 855 Nut HH M8 Zp (For Use W ith Ladder 10620 Item 12) 1
35 7781 W ear Pad Plastic Transport Saddle Base 2
36 581 Rivet 1/4" Drive In 4
37 11050R Vertical Stop Chamfered Plastic Right 1
38 715300927 720001 Kwik Clip Pin 2
39 7618 Safety Latch Pin 2
40 671 Flat Head Socket Cap Screw 1/4x7/8" 8
41 235 Nut Hex Head 1/4" Centerlock Zp 8
42 11050L Vertical Stop Chamfered Plastic Left 1
43 10779 Pin Pivot 2 2
44 13511 Link Front 100' Tongue 1
45 8341 Pin Pivot 1 1
46 13510 Link Rear 100' Tongue 1
47 NHS-FS334 790018 Nylon Sleeving 7' 1
48 262 W asher Flat 3/4 Zp 1
49 683 Pin Spring 1/4 X 1-1/2 1
50 13507 Tongue Retractable 100’ 1
51 13503 Tongue Retractable 80°' 1
52 13505 Link Rear 80' Tongue 1
53 13506 Link Front 80' Tongue 1
54 487 Bolt Hex Head 3/4 X8 GR5 Zp 1
55 241 Nut Hex Head 3/4" Zp 1
56 13504 Tongue Fixed 60', Non W eighted 1 1
56 13730 Tongue W eighted, Short, 80', 90' & 100' (SEE NOTE)| 1 1 1 1
NOTE: Required on 9600N/TF 60' & 66' boom with
axle in forward position and with all booms larger
than 66"
57 13594 Tube Tank Support AR
58 13590 Spacer Tube Tank Support AR
59 250 Nut Hex Head 5/8" Zp AR
60 171 Bolt Hex Head 5/8 X 2-1/2" GR5 Zp AR
61 13246 Wing Rest, Top 1
62 157 Bolt Hex Head 1/2 x 3-1/2 GR5 Zp 4
63 239 Nut Hex Head 1/2 Center Lock Zp 4
64 174 Bolt Hex Head 3/4 x 2 GR5 Zp 2
Trailer - 9600

Page 13



ILLUSTRATED PARTS LIST

Trailer - 9600N

Trailer - 9600N

Page 14



/JJJJ r

N ILLUSTRATED PARTS LIST
Trailer - 9600N Parts List

ITEM PART NO. QTY. DESCRIPTION

1 21250 1 |1050 & 1350 TRAILER, 9600N, NON-STEERABLE

1 21261 1 1050 & 1350 TRAILER, 9600N, STEERABLE

2 21182 1 |TUBE, BRACE

3 21255 1 |TUBE WITH HANDWASH

4 21198 1 |WING REST, TOP, 80-90 STYLE

5 18187 4 |TANK SUPPORT

6 13504 1 |TONGUE, BOLT ON, NON WEIGHTED, FIXED 60’

6 13730 1 |TONGUE, BOLT ON, WEIGHTED, 80', 90' & 100" (SEE NOTE)
NOTE: Required on 9600N/TF 60' & 66' boom with axle in forward
position and with all booms larger than 66"

7 570054* 1 |TANK, 1050, AG WHITE, Complete With Fittings and Lid

7 570055* 1 |TANK, 1050, AG YELLOW, Complete With Fittings and Lid

7 570058* 1 |TANK, 1350, AG WHITE, Complete With Fittings and Lid

7 570059* 1 |TANK, 1350, AG YELLOW, Complete With Fittings and Lid

8 [570003TNK | 1 [RINSE TANK, 100 GALLON WHITE

8 |570004TNK | 1 |RINSE TANK, 100 GALLON YELLOW

8 10918 1 |ACE Tank Fitting
* SEE TANK ASSEMBLY PAGE

Trailer - 9600N
Page 15



ILLUSTRATED PARTS LIST

Steerable Trailer - 9600N

Steerable Trailer - 9600N

Page 16



/JJJJ r

Y V¥V Vv

ILLUSTRATED PARTS LIST

Steerable Trailer - 9600N Parts List

ITEM PART NO. QTY. DESCRIPTION

1 2284 1 3/16 x 1 1/4 HRFLAT

2 10921 1 FORMED SIGHT GAGE

3 13594 1 TUBE, SUMP SUPPORT

4 21261 1 9600N STEERABLE HITCH TRAILER
5 15277 2 |WASHER, STAINLESS STEEL

6 21273 1 INDICATOR, STEERABLE HITCH

7 21182 1 TUBE, BRACE

8 21255 1 TUBE WITH HANDW ASH

9 21198 1 WING REST, TOP, 80-90 STYLE

10 21205 1 BRACKET, SIGHT GAUGE

11 26056 1 PIN, STEERABLE HITCH

12 26060 1 TONGUE

13 26190 1 MOUNT, SENSOR

14 790005 1 JACK STAND

15 PPI1401 1 HITCH

16 26327 1 MOUNT, RAVEN NODE

17 |Node Assembly 1 NODE ASSEMBLY

18 063-0173-752 1 RAVEN CONTROL MODULE

19 21207 2 STEERABLE HITCH CYLINDER PIN

Steerable Trailer - 9600N

Page 17



2. 1.2
_/ija/—:fk/j ILLUSTRATED PARTS LIST

Axles




f’ﬂj r

o H A &

ILLUSTRATED PARTS LIST

Axles Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 13586 2 Axle Assembly 10 Bolt(Inc 2 -16)

2 13518 2 Trailer Narrow Axle Sub Weld 3-3/8" Spindle
3 946275 730013 2 Seal 873 Series Hub

4 NI-910398/332752 730011 2 Cone Inner 873 Series Hub

5 NI1-910397/133462 2 Cup Inner 873 Series Hub

6 N1-953033 1683 20 ([Stud Wheel

7 N1-289121 730002 2 Hub 10 Bolt With Cups 873 Series Hubs, 15.000#
8 NI1-913571 730051 20 [NutWheel

9 N1-910332/453a 1679 2 Cup Outer

10 |NI-910334/460 1681 2 Cone Outer

11 |NI-913632 1688 2 Washer Spindle

12 |NI-912969 1689 2 Nut Spindle 1.25-12 TPI

13 |NI-9052148 113 8 BoltHH 5/16 X 1/2 GR5 Zp

14 [1682 730072 2 Hub Cap Q-871 Hub

15 [1686 730016 2 GasketHub Cap

16 |[NI-905944 1690 2 Cotter Pin

17 13588 2 Axle Assembly 9600 8-Bolt Q758 Hub, 7500# (Inc 18 - 30)
18 13587 2 Trailer Narrow Axle Sub Weld

19 |[NI-946486 CR29968 (1669 2 Seal 8 Bolt

20 |[NI-910359/387AS 730020 2 Cone Inner

21 [NI-910358/382A 730058 2 Cup Inner

22 [NI-943527 1667 16 |Stud Wheel

23 |NI-281189 730059 2 Hub 8 Bolt 7500# With Cups

24 INI-913557 730024 16 |NutWheel

25 [NI-910272/LM501310 (730051 2 Cup Outer

26 [NI-910273/LM501349 |730021 2 Cone Outer

27 |INI-913624 730022 2 Washer Spindle

28 [NI-912959 730023 2 Nut Spindle 1-14 TPI

29 [NI-909912 730019 2 Hub Cap Q75-8

30 [NI-905941 730025 2 Cotter Pin

31 10913 1 Axle Assembly 10 BoltDuals 60"-120" TW (Inc 33 - 45)
31 Not lllustrated 10907 1 Axle Assembly 10 BoltDuals 80"-132" TW (Inc 33 - 45)
31 Not lllustrated 10910 1 Axle Assembly 10 Bolt Duals 80"-120" TW (Inc 33 - 45)
32 10917 1 Trailer Axle 30" Row

32 |Notlllustrated 10908 1 Trailer Axle 22" Row

32 [Notlllustrated 10911 1 Trailer Axle 20" Row

33 [NI-906979 730041 2 Seal

34 [NI-910346 730043 2 Cone Inner

35 |[NI-910334 730012 2 Cup Inner

36 |[NI-953035 20 ([Stud Wheel

37 |[NI-281171 730060 2 Hub 10 Bolt, 20,000#

38 [NI-913571 730051 20 [NutWheel

39 [NI-910384 1679 2 Cup Outer

40 [NI-910347 700037 2 Cone Outer

41 [NI-913632 730040 2 Washer Spindle

42 [NI-913571 730051 2 Nut

43 INI-909921 730038 2 Hub Cap

44 [NI-905944 730042 2 Cotter Pin

45 |INI-9052148 113 8 BoltHH 5/16 X 1/2 GR5 Zp

46 20308 2 Spacer 30" Row 13.75" OAL

46 |[Notlllustrated 20312 2 Spacer 22" Row 7" OAL

46 |[Notlllustrated 20306 2 Spacer 20" Row 5" OAL

Axles
Page 19



ILLUSTRATED PARTS LIST

Tires
Page 20



f’ﬂj r

B A 6 &

ILLUSTRATED PARTS LIST

Tires Parts List

ITEM VENDOR PART NO. PART NO. 9600 9610/9613 DESCRIPTION
1 TT-508260000057212L 700026 1 13.6 X38 Yellow LH
1 TT-508260000057212R 700027 1 13.6 X38 Yellow RH
1 TT-508260000040712L 700024 1 Opt/Red 13.6 X38 Silver LH
1 TT-508260000040712R 700025 1 Opt/Red 13.6 X38 Silver RH
2 |TT-51578800572011L 700010 1 320/90R46 Yellow LH
2 |TT-5157880057201R 700011 1 320/90R46 Yellow RH
2 |TT-5157880040701R 700009 1 Opt/Red [320/90R46 Silver RH
2 |TT-5157880040701L 700008 1 Opt/Red [320/90R46 Silver LH
3 |TT-512318057201R 700002 1 Opt 380/90R46 Yellow RH
3 |TT-512318057201L 700003 1 Opt 380/90R46 Yellow LH
3 |TT-5123180040701L 700001 1 Opt/Red |380/90R46 Silver LH
3 |[TT-5123180040701R 700000 1 Opt/Red [380/90R46 Silver RH
4 [TT-05193450040701L 700032 2 Opt. 320/90R46 Yellow LH Dual
4 |TT-05193450040701R 700033 2 Opt. 320/90R46 Yellow RH Dual
4 |TT-05193450057201L 700040 2 Opt/Red [320/90R46 Silver LH Dual
4 [TT-05193450057201R 700041 2 Opt/Red [320/90rR6 Silver RH Dual
4 |TT-5193450057201L 700020 2 Opt. 380/90R46 Yellow LH Dual
4 |TT-5193450057201R 700021 2 Opt. 380/90R46 Yellow RH Dual
4 [TT-519345004071L 700034 2 Opt/Red [380/90R46 Silver LH Dual
4 [TT-5193450040701R 700035 2 Opt/Red [380/90R46 Silver RH Dual

Tires
Page 21




@S

fma‘ ILLUSTRATED PARTS LIST
Parallel Link Assembly

St
{2/
UPPER . S
CYLINDER PIN \_/f‘ STD. CYL™ i
2X : s
(10) BASE PIN

2X

PARALLEL LINK
ASSEMBLY PARTS

Parallel Link Assembly
Page 22



T e Y

f’ﬂj r

B A 6 &

ILLUSTRATED PARTS LIST

Parallel Link Assembly

ITEM PART NO.

QTY. DESCRIPTION

1 761 8 ZERK, 90, 1/4" STRAIGHT PIPE
2 11629 2 CRADLE CYLINDER PIN

3 13871 4 PIN

4 13872 4 PIN

5 14790 1 LITE MACHO UPPER LINK

6 14795 2 LITE LINK, LOWER

! 530309 8 |[WASHER, FLATHEAVY 13/32 X1
8 596237M 8 NUT, CENTERLOCK 3/8 MAGNI

9 596635M 8 BOLT, HH 3/8-16 x 1-1/4 MAGNI
10 596746 M 2 SPRING PIN 5X50mm MAGNI

1 620019 2 CYLINDER 20TD16-112 MAIN LIFT

Parallel Link Assembly
Page 23



-
@
-l
n
=
v 4
<
B
B
L
3
=
n
=)
-l
=

10’ Center Section (Narrow)

FRONT EXPLODED VIEW

(Narrow)
Page 24

10’ Center Section



ILLUSTRATED PARTS LIST

10’ Center Section (Narrow) Parts List

ITEM PART NO. QTY. DESCRIPTION

1 759 6 |[ZERK, 1/4-28 STRAIGHT

2 7340 2 |1" CYLINDER PIN

3 7442 2 |OUTER SPRING GUIDE

4 11265 2 |SHIM, RUB PLATE 12 Ga

5 11266 2 |SHIM, RUB PLATE 10 Ga

6 11267 2 |SHIM, RUB PLATE 7Ga

7 13304 1 |PIN, CENTER PIVOT

8 13806 1 |CRADLE, WELDMENT

9 13874 4 |PIN, WING PIVOT

10 13875 2 |ADJUSTER, SPRING

11 13876 2 |BASE, SPRING MT

12 13883 2 |TUBE, CRADLE LOCK

13 14700 1 |CENTER SECTION, 10, NARROW
14 14296 2 |BUSHING WITH HOLE

15 14300 2 |PIN, MAIN WING

16 18267 2 |BOLT ON HOSE HOLDER

17 21356L 1 |PIVOT, WING LH, 9600N

18 21356R 1 |PIVOT, WING, RH, 9600N

19 530308 4 |WASHER, HEAVY 13/32 X1 5/8

20 590011 2 |CENTER SECTION SPRING

21 590026 2 |BUMPER, 1X2-1/2 RUBBER ROUND
22 590042 2 |WASHER, 2 1/8" ID THRUST

23 590097 4 |RUB PLATE

24 | 596104M 1 |BOLT, HH 1/4-20X1-3/4 GR5 MAGNI
25 | 596105M 4 |BOLT, HH 1/4-20X2-1/2 GR5 MAGNI
26 | 596131M 2 |BOLT, HH 3/8-16X2-1/2 GR5 MAGNI
27 | 596157M 1 |BOLT, HH 1/2X3-1/2 GR5 MAGNI
28 | 596160M 8 |BOLT, HH 1/2X5 GR5 MAGNI

10’ Center Section (Narrow)

Page 25



-
@
-l
n
=
v 4
<
B
B
L
3
=
n
=)
-l
=

10’ Center Section (Narrow)

FRONT EXPLODED VIEW

(Narrow)
Page 26

10’ Center Section



ILLUSTRATED PARTS LIST

10’ Center Section (Narrow) Parts List

ITEM PART NO. QTY. DESCRIPTION

29 | 596187M 4 |BOLT, HH 3/4-10X3-1/2 GR5 MAGNI
30 | 596192M 4 |BOLT, HH 3/4-10X6 GR5 MAGNI

31 596199M 2 |BOLT, HH 1-8X2-1/2 GR5 MAGNI

32 | 596217M 2 |NUT, HEX 3/4-10 G5 MAGNI

33 | 596225M 2 |NUT, HEXJAM 3/4-10 GR8 MAGNI

34 | 596226M 2 |NUT, HEXJAM 1-8 MAGNI

35 | 596231M 1 INUT, HEXNYLOCK 1/2-13 MAGNI

36 | 596237M 2 [NUT, CENTERLOCK 3/8-16 MAGNI

37 | 596239M 8 [NUT, CENTERLOCK, 1/2-13 MAGNI
38 | 596250M 4 |LOCKWASHER 3/8 MAGNI

39 | 596256M 2 |WASHER, FLAT 1/4 USS MAGNI

40 | 596622M 9 [NUT, TOPLOCK 1/4-20 MAGNI

41 596624M 2 [NUT, TOPLOCK 3/8-16 MAGNI

42 | 596626M 8 |NUT, TOPLOCK 3/4-10 G5 MAGNI

43 | 596631M 8 |FHSCS 1/4-20X1-1/4 MAGNI

44 | 596634M 6 |[BOLT, HH 3/8-16X1-1/4 GR8 MAGNI
45 | 596728M 4 |LOCKWASHER 8MM MAGNI

46 | 596737M 4 |BOLT, HH 8-1.25 X20MM 8.8 MAGNI
47 | 596767M 4 |INUT, HEXFLANGE 1/4-20 MAGNI

48 620017 2 |CYLINDER, 25TD12-112 DOUBLE ACTING
49 740024 2 |LIGHT, AMBER, PEDESTAL. MOUNT
50 740025 2 |LIGHT, RED SURFACE MOUNT ASSEMBLY
51 740031 1 |LIGHT MODULE

52 790010 2 |SHOCK, YELLOW 7400 120' CENTER
53 800014 7 |DECAL, GREASE PIVOT POINTS

54 800109 4 |DECAL, RED REFLECTOR

55 800110 2 |DECAL, AMBER REFLECTOR

56 800111 2 |DECAL, ORANGE REFLECTOR

10’ Center Section (Narrow)

Page 27



ILLUSTRATED PARTS LIST

12’ Center Section (Dry Boom)

— - GROUND
%fO‘, " 2 WHITE WIRES
p : __—LEFTTURN

| YELLOW WIRE

—RIGHT TURN
L GREEN WIRE
CLEARANCE

2 BROWN WIRES

DETAIL A LOOKING
INTO WIRE SOCKETS ™

12

4
' % A - White
2 B - Green RH Light
: Yellow LH Light
C - Brown

12’ Center Section (Dry Boom)
Page 28



> v ILLUSTRATED PARTS LIST
12’ Center Section (Dry Boom) Parts List

/JJJJ r

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 128 4 [Bolt HH 3/8 X1 GR5 Zp

2 226 2 |Nut Hex Head Jam 1" Zp

3 198 2 |Bolt Hex Head 1 X2 GR5 Zp
4 13886 4 |Wing Pivot Pin

5 11513L 1 |Wing Pivot Left
5A 11513R 1 [Wing Pivot Right

6 13891 2 |Washer UHMW Poly

7 13875 2 |Spring Adjustment Eyebolt
8 217 4 [Nut HH 3/4" Zp

9 7442 2 |Outer Spring Mount

10 [FXFV0006656 590011 2 |Spring Center Section

11 13876 2 |Inner Spring Mount

12 166833 790011 2 [Shock Center Section

13 187 8 |Bolt HH 3/4 X3-1/2" GR5 Zp
14 241 8 [Nut HH 3/4" Centerlock Zp
15 237 2 [Nut 3/8 Center Lock Zp

16 14296 2 |Collar, Pin Retainer

17 131 2 |Bolt HH 3/8 x 2-1/2” GRS Zp
18 14300 2 |Main Wing Pivot Pin

19 13801 1 [Center Section, 12' Wide, Dry Boom
20 790017 1 [SMV

21 740001 1 |Lights Left Side

22 102 8 |Bolt HH 1/4 x 1" GR5 Zp

23 767 8 |Nut HH 1/4" Whizlock

24 740002 1 [Lights Right Side
NS 256 8 [1/4" Flat Washer Used On #22
25 |WA-37678 1 |Spring Cable Guide

26 |WA-37673 1 |7-Pin Electrical Connector
27 |DA-1528 740007 1 |Warning Light Harness

28 |WA-38044 2 |Weather Pack 3-Pin Shroud

12’ Center Section (Dry Boom)
Page 29



ILLUSTRATED PARTS LIST

12’ Center Section, 80 - 100’ Boom

FRONT EXPLODED VIEW

Page 30

12’ Center Section, 80 - 100’ Boom



/Jjjg

ILLUSTRATED PARTS LIST

12’ Center Section, 80 - 100’ Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 759 6 |ZERK, 1/4-28 STRAIGHT

2 7340 2 [1" CYLINDER PIN

3 7442 2 |OUTER SPRING GUIDE

4 11265 2 |SHIM, RUB PLATE 12 Ga

5 11266 2 |SHIM, RUB PLATE 10 Ga

6 11267 2 |SHIM, RUB PLATE 7Ga

7 13304 1_|PIN, CENTER PIVOT

8 13806 1 |CRADLE, WELDMENT

9 13874 4 [PIN, WING PIVOT

10 | 13875 2 |ADJUSTER, SPRING

11 13876 2 |BASE, SPRING MT

12 | 13883 2 |TUBE, CRADLE LOCK

13 | 14200 1 |CENTER SECTION, 12' WIDE, STANDARD WET BOOM
14 | 14296 2 [BUSHING WITH HOLE

15 | 14300 2 |PIN, MAIN WING

16 | 18267 2 |BOLT ON HOSE HOLDER

17 | 21353L | 1 [PIVOT, WING LH

18 | 21353R | 1 |PIVOT, WING, RH

19 | 530308 | 4 |WASHER, HEAVY 13/32 X15/8

20 | 590011 | 2 [CENTER SECTION SPRING

21 | 590026 | 2 |[BUMPER, 1X2-1/2 RUBBER ROUND
22 | 590042 | 2 [WASHER, 2 1/8" ID THRUST

23 | 590097 | 4 [RUB PLATE

24 | 596104M | 1 [BOLT, HH 1/4-20X1-3/4 GR5 MAGNI
25 | 596105M | 4 [BOLT, HH 1/4-20X2-1/2 GR5 MAGNI
26 | 596131M | 2 |BOLT, HH 3/8-16X2-1/2 GR5 MAGNI
27 | 596157M | 1 [BOLT, HH 1/2X3-1/2 GR5 MAGNI
28 | 596160M | 8 [BOLT, HH 1/2X5 GR5 MAGNI

12’ Center Section, 80 - 100’ Boom
Page 31



v~ ILLUSTRATED PARTS LIST

fﬂj r

12’ Center Section, 80 - 100’ Boom

;- 5 SEE
\ \_, NOTE 2

12’ Center Section, 80 - 100’ Boom
Page 32



ILLUSTRATED PARTS LIST

12’ Center Section, 80 - 100’ Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

29 596187M 4 |BOLT, HH 3/4-10X3-1/2 GR5 MAGNI
30 596192M 4 |BOLT, HH 3/4-10X6 GR5 MAGNI

31 596199M 2 |BOLT, HH 1-8X2-1/2 GR5 MAGNI

32 596217M 2 [NUT, HEX 3/4-10 G5 MAGNI

33 596225M 2 [NUT, HEX JAM 3/4-10 GR8 MAGNI
34 596226M 2 [NUT, HEXJAM 1-8 MAGNI

35 596231M 1 |NUT, HEXNYLOCK 1/2-13 MAGNI

36 596237M 2 |NUT, CENTERLOCK 3/8-16 MAGNI
37 596239M 8 [NUT, CENTERLOCK, 1/2-13 MAGNI
38 596250M 4 |[LOCKWASHER 3/8 MAGNI

39 596256M 2 |WASHER, FLAT 1/4 USS MAGNI

40 596622M 9 |NUT, TOPLOCK 1/4-20 MAGNI

41 596624M 2 [NUT, TOPLOCK 3/8-16 MAGNI

42 596626M 8 [NUT, TOPLOCK 3/4-10 G5 MAGNI

43 596631M 8 |FHSCS 1/4-20X1-1/4 MAGNI

44 596634M 6 |BOLT, HH 3/8-16X1-1/4 GR8 MAGNI
45 596728M 4 [LOCKWASHER 8MM MAGNI

46 596737M 4 |BOLT, HH 8-1.25 X20MM 8.8 MAGNI
47 596767M 4 [NUT, HEXFLANGE 1/4-20 MAGNI

48 620057 2 |CYLINDER, 30THC16.00-150

49 740024 2 |LIGHT, AMBER, PEDESTAL. MOUNT
50 740025 2 |LIGHT, RED SURFACE MOUNT ASSEMBLY
51 740031 1 [LIGHT MODULE

52 790010 2 |SHOCK, YELLOW 7400 120' CENTER
53 800014 7 |DECAL, GREASE PIVOT POINTS

54 800109 4 |DECAL, RED REFLECTOR

55 800110 2 |DECAL, AMBER REFLECTOR

56 800111 2 |DECAL, ORANGE REFLECTOR

12’ Center Section, 80 - 100’ Boom

Page 33



7. T
/_J_/_/g_/*_/J ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom - Standard

Wings - 60 & 66 Foot Boom - Standard
Page 34



/JJJJ r

. & & &

ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom - Standard Parts List

ITEM PART NO. 60 & 66' BOOM 66' BOOM DESCRIPTION

1 [14627 ) Breakaway Extension 3’ Aluminum
2 18300 2 Breakaway Wing 93”

3 (14215 2 60' & 66' Flip Wing

3 (14660 2 60' Flip Wing

3 [14666 2 66' Flip Wing

4 11127 2 Pin

5 135995 4 Cotter Pin 3/16 x2 ZP

6 (9514 2 Flip Wing Arm

7 |7668 4 Wing Roller Machined

8 |534 4 Snap Ring External 1”

9 [7669 2 Roller Pin 1”

10 117 2 Bolt HH 5/16 x2” GR5 Zp
11 19468 2 Flip Wing Pin

12 [236 2 Nut HH 5/16” Centerlock Zp
13 14205 2 Main Wing

14 1154 4 BoltHH 1/2 X2 GR5 Zp
15 19674 2 Wing Rest 1" UHMW

16 1260 4 Washer Flat 1/2" Zp

17 (231 4 Nut HH 1/2" Centerlock Zp
18 1209 2 BoltHH 1 X7-1/2" GR5 Zp
19 (14149 2 Link Level Boom

20 |242 2 Nut HH 1" Centerlock Zp
21 759 2 Zerk 1/4-28

22 14146 2 Ring Hose Holder

23 |223 2 Nut Jam

Wings - 60 & 66 Foot Boom - Standard
Page 35



505 |
Fa=s ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom

26'-8"

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - 60 & 66 Foot Boom
Page 36



Al

/JJJJ r

& 5

AT,

ILLUSTRATED PARTS LIST

Wings - 60 & 66 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

8 14149 1 |LINK, WING TILT

9 14205 1 |WING, MAIN 60'

10 14215 1 160" & 66' WING, FLIP

10 14660 1 160" WING, FLIP, 9600N

10 14666 1 166" WING, FLIP, 9600N

12 14627 1 |3' ALUMINUM EXTENSION FOR 66' BOOM

14 18300 1 |WELDMENT, 93" BREAKAWAY

16 590006 1 |SPRING, COMPRESSION

19 590099 1 |REST, WING

39 620023 1 |CYLINDER, 25TD08-112 WING TILT

40 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

41 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - 60 & 66 Foot Boom

Page 37



o H A &

= g
f_/_/—_)’_/j ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom

‘27 CYL. PIN—

MAIN WING LU

= (o)
/o Q’N
2X28) e

N
O\

i
L — —
) @

FLIP WING &
WING REST

,-1—\} ' —
410, - \.28},2)(
-
e
05} @/-@.- —(31)2%

BREAKAWAY

WING EXTENSION

EXPLODED PARTS VIEWS

Wings - 60 & 66 Foot Boom
Page 38



ILLUSTRATED PARTS LIST

Wings - 60 & 66 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 759 5 |ZERK, 1/4-28 STRAIGHT
2 7668 2 |ROLLER, WING, MACHINED

3 7669 1 [PIN, ROLLER, 1"

4 9468 1 [PIN, FLIP WING

5 9514 1 |ARM, FLIP WING

6 14013 1 |SPRING GUIDE

7 14146 1 |BRACKET, HOSE RING

8 14149 1 |LINK, WING TILT

9 14205 1 [WING, MAIN 60

10 14215 1 [60' & 66' WING, FLIP

10 14660 1 [60' WING, FLIP, 9600N

10 14666 1 [66' WING, FLIP, 9600N

11 14575 1 |BALL JOINT, ADJUSTMENT

12 14627 1 [3' ALUMINUM EXTENSION

13 14725 1 |FLIP WING STOP MOUNT

14 18300 1 |WLDMNT, 93" BREAKAWAY

15 | 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
16 | 590006 1 |SPRING, COMPRESSION

19 | 590099 1 |REST, WING

20 | 590112 1 |BOLT, BREAKAWAY

21 590180 2 |SNAP RING 1" EXTERNAL

22 | 596117M | 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
24 | 596142M | 2 |BOLT, HH 7/16X2 GR5 MAGNI

25 | 596154M | 4 |BOLT, HH 1/2-13X2 GR5 MAGNI

26 | 596209M | 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
27 | 596217M | 1 |NUT, HEX 3/4-10 G5 MAGNI

28 | 596218M | 3 |NUT, HEX 1-8 MAGNI

29 | 596223M | 3 |NUT, HEXJAM 1/2-13 MAGNI

30 | 596225M | 1 |NUT, HEXJAM 3/4-10 GR8 MAGNI
31 | 596226M | 2 |NUT, HEXJAM 1-8 MAGNI

32 | 596229M | 2 |[NUT, HEXNYLOCK 3/8-16 MAGNI
33 | 596231M | 2 |NUT, HEXNYLOCK 1/2-13 MAGNI
34 | 596232M | 1 [NUT, HEXNYLOCK 5/8-11 MAGNI
35 | 596236M | 1 |NUT, CENTERLOCK, 5/16-18 MAGNI
36 | 596260M | 2 |WASHER, FLAT 1/2 MAGNI

37 | 596625M | 2 |NUT, TOPLOCK 7/16-14 MAGNI

38 | 596633M | 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
39 | 620023 1 |CYLINDER, 25TD08-112 WING TILT
40 | 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING
41 790028 1 [SHOCK, BREAKAWAY, HEAVY

Wings - 60 & 66 Foot Boom

Page 39



.Y <™
/Jﬂ——’rf ILLUSTRATED PARTS LIST

Wings - 80, 90 & 100 Foot Boom - Standard

Wings - 80, 90 & 100 Foot Boom - Standard
Page 40



rvwwevs

/JJJJ r

ILLUSTRATED PARTS LIST

Wings - 80, 90 & 100 Foot Boom - Standard Parts List

ITEM PART NO. DESCRIPTION 80, 90 & 100° Boom 80' Boom 90' Boom 100' Boom
1 14610 Breakaway Wing 93" 2
1 14600 Breakaway Wing 111"

2 (14150 Flip Wing 80' 2
2 (14160 Flip Wing 90' 2
2 (14175 Flip Wing 100’ 2 2
3 (11127 Pin 2
4 1135995 Cotter Pin 3/16 x2 ZP 4
5 19514 Flip Wing Arm 2
6 (7668 Wing Roller Machined 4
7 |534 Snap Ring External 1” 4
8 |[7669 Roller Pin 1” 2
9 (117 Bolt HH 5/16 x2” GR5 Zp 2
10 (9468 Flip Wing Pin 2
11 1236 Nut HH 5/16” Centerlock Zp 2
12 (14130 Main Wing 80' & 90" 2
12 (14165 Main Wing 100’ 2
13 (154 Bolt HH 1/2 X2 GR5 Zp 4
14 19674 Wing Rest 1" UHMW 2
15 (260 Washer Flat 1/2" Zp 4
16 (231 Nut HH 1/2" Centerlock Zp 4
17 (209 Bolt HH 1 X7-1/2" GR5 Zp 2
18 114149 Link Level Boom 2
19 242 Nut HH 1" Centerlock Zp 2
20 |759 Zerk 1/4-28 2
21 14146 Ring Hose Holder 2
22 1223 Nut Jam 2

Wings - 80, 90 & 100 Foot Boom - Standard

Page 41



/JJJJ r

22 ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom

@

[

144" e 11 | "o 17om
W/ 12' CS = 20' NOM. DS iE LT e
33’_811{2" 110 1;2
W/ 12' CS = 40' NOM.

/28)
28~ _

@. e

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 40/80 Foot Boom
Page 42



ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

9 14149 1 |LINK, WING TILT

13 14746 1 |LOCK, SWING WING

15 14825L 1 |LH SWING WING, 80', 9600N

15 14825R 1 |RH SWING WING, 80', 9600N

16 18300 1 |WELDMENT, 93" BREAKAWAY

17 22970 1 |[WING, MAIN, 80' & 100' BOOM

18 229721 1 |WING, FLIP, LH, 80/40 FT BOOM

18 22972R 1 |WING, FLIP, RH, 80/40 FT BOOM

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590117 1 |BUMP, SWING WING

50 620023 1 |CYLINDER, 25TD08-112 WING TILT

51 620034 1 |CYLINDER, 20TD10.00-112

52 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

53 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Tri-Fold 40/80 Foot Boom

Page 43



= >
[} asr ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

™,
\ \—@a; 2X

""\_@} 2 @a3x ey N 1
SWING WING
FLIP WING BUMP
EXPLODED
PARTS VIEWS

AT HINGE AREAS

BREAKAWAY

Wings - Tri-Fold 40/80 Foot Boom
Page 44



ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED
2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |PIN, ROLLER, 1"

5 9468 1 |PIN, FLIP WING

6 9514 1 |ARM, FLIP WING

7 14013 1 |SPRING GUIDE

8 14146 2 |BRACKET, HOSE RING

9 14149 1 |LINK, WING TILT

10 14575 1 |BALL JOINT, ADJUSTMENT

11 14642 1 [LINK, MIDDLE SCISSORS

12 14643 2 |LINK, OUTSIDE SANDWICH

13 14746 1 |[LOCK, SWING WING

14 14747 1 [SWING WING BUMP BUSHING

19 530307 4 |[BUSHING, CONEX

20 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
21 540052 1 |P-CLAMP, 3" W/3/8" HOLE

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

26 590112 1 |BOLT, BREAKAWAY

27 590117 1 |[BUMP, SWING WING

28 590180 2 [SNAP RING 1" EXTERNAL

29 590194 4 |BOLT, HH 5/8-11X2-1/4, 1" GR8

30 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
31 596154M 4 |BOLT, HH 1/2-13X2 GR5 MAGNI

32 596155M 3 |BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
33 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI

34 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
35 | 596213M 1 |[NUT, HEX 3/8-16 MAGNI

36 596217M 2 |NUT, HEX 3/4-10 G5 MAGNI

37 596218M 3 |NUT, HEX 1-8 MAGNI

38 596223M 4 |NUT, HEXJAM 1/2-13 MAGNI

39 596225M 2 |[NUT, HEXJAM 3/4-10 GR8 MAGNI
40 596226M 2 [NUT, HEXJAM 1-8 MAGNI

41 596231M 2 |NUT, HEXNYLOCK 1/2-13 MAGNI
42 596232M 3 |NUT, HEXNYLOCK 5/8-11 MAGNI
43 596236M 1 |[NUT, CENTERLOCK, 5/16-18 MAGNI
44 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
45 | 596240M 2 |[NUT, CENTERLOCK, 5/8-11 MAGNI
46 596250M 1 |[LOCKWASHER 3/8 MAGNI

47 596260M 8 |WASHER, FLAT 1/2 MAGNI

48 596592M 1 |BOLT, CARRIAGE 3/8-16 X 1 MAGNI
49 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
50 620023 1 |CYLINDER, 25TD08-112 WING TILT
51 620034 1 |CYLINDER, 20TD10.00-112

52 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING
53 790028 1 |SHOCK, BREAKAWAY, HEAVY

Wings - Tri-Fold 40/80 Foot Boom

Page 45



= R
_/Jﬂ—Jf ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Foot Boom

17 19 ~18)
/f xf
23" /] _
" o
124" 11-8 172" 65" 75"
L 240 172" _J
W/ 12' CS = 30' NOM.

37-10"

W/ 12' CS = 44' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 60/88 Foot Boom
Page 46



/iﬂj r

& 5

AT,

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |MAIN WING, 9600N

18 14850 1 |BREAKAWAY 83", WELDMENT

19 22969L 1 |WING, FLIP, LH, 90FT BOOM

19 22969R 1 |WING, FLIP, RH, 90FT BOOM

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590117 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Tri-Fold 60/88 Foot Boom

Page 47



= >
[} asr ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Foot Boom

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

I _\\
O]

i
CYL. PIN N
AN .
S '- -

Fay aay #it
. (\1-"—'-, {\4;',—' {:‘E‘\
S, Y S
(28— | o | }‘\

L asysx  2m
\_'_f L’f

SWING WING
BUMP

FLIP WING

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Tri-Fold 60/88 Foot Boom
Page 48



ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED
2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |[PIN, ROLLER, 1"

5 9468 1__|[PIN, FLIP WING

6 9514 1__|ARM, FLIP WING

7 12206 1 |BRACKET, BOLT ON WING REST
8 14013 1 |SPRING GUIDE

9 14146 3 |BRACKET, HOSE RING

10 14149 1 |LINK, WING TILT

11 14575 1 |BALL JOINT, ADJUSTMENT

12 14642 1 |LINK, MIDDLE SCISSORS

13 14643 2 [LINK, OUTSIDE SANDWICH

15 14746 1 [LOCK, SWING WING

16 14747 1 [SWING WING BUMP BUSHING

20 530307 4 |BUSHING, CONEX

21 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

26 590112 1 |BOLT, BREAKAWAY

27 590117 1 [BUMP, SWING WING

28 590180 2 [SNAP RING 1" EXTERNAL

29 590194 4 |BOLT, HH 5/8-11X2-1/4, 1" GR8

30 | 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
31 | 596138M | 2 |BOLT, HH 3/8-16X6 GR5 MAGNI

32 | 596154M | 6 |BOLT, HH 1/2-13X2 GR5 MAGNI

33 | 596155M 1 [BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 | 596185M 1 [BOLT, HH 3/4-10X2-1/2 MAGNI

35 | 596209M 1 [BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 | 596217M 1 [NUT, HEX 3/4-10 G5 MAGNI

37 | 596218M | 3 |NUT, HEX1-8 MAGNI

38 | 596223M | 5 |NUT, HEXJAM 1/2-13 MAGNI

39 | 596225M | 3 |NUT, HEXJAM 3/4-10 GR8 MAGNI
40 | 596226M | 2 |[NUT, HEXJAM 1-8 MAGNI

41 | 596229M | 2 |NUT, HEXNYLOCK 3/8-16 MAGNI
42 | 596231M | 2 |NUT, HEXNYLOCK 1/2-13 MAGNI
43 | 596232M | 3 |NUT, HEXNYLOCK 5/8-11 MAGNI
44 | 596236M 1 |[NUT, CENTERLOCK, 5/16-18 MAGNI
45 | 596239M | 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
46 | 596240M | 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
47 | 596260M | 8 |WASHER, FLAT 1/2 MAGNI

48 | 596633M | 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 [CYLINDER, 25TD08-112

50 620034 1 [CYLINDER, 20TD10.00-112

51 620057 1 [CYLINDER, 30THC16.00-150

52 790028 1 [SHOCK, BREAKAWAY, HEAVY

Wings - Tri-Fold 60/88 Foot Boom

Page 49



/JJJJ r

22 ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/88 Foot Boom

/ {
2 A T T x
; |
- 12'-4" 1229 1/2" 6-5" —= 75"
25'-1 1/2"
W/ 10' CS = 30' NOM.
39-3"

W/ 10' CS = 44" NOM.

OVERALL VIEWS,
@ MAIN COMPONENTS
& BOM

Wings - Narrow Tri-Fold 60/88 Foot Boom
Page 50



- v s ILLUSTRATED PARTS LIST
Wings - Narrow Tri-Fold 60/88 Boom Parts List

/JJJJ r

ITEM PART NO. QTY. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |MAIN WING, 9600N

18 14850 1 |BREAKAWAY 83", WELDMENT

19 14705L 1 |WING, FLIP, LH, 90FT BOOM, 9600N

19 14705R 1 |WING, FLIP, RH, 90FT BOOM, 9600N

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590117 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Narrow Tri-Fold 60/88 Foot Boom
Page 51



= >
[} asr ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/88 Foot Boom

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

SWING WING

SWING WING
BUMP

FLIP WING

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Narrow Tri-Fold 60/88 Foot Boom
Page 52



/JJJJ r

ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/88 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED

2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |PIN, ROLLER, 1"

5 9468 1 |PIN, FLIP WING

6 9514 1 |ARM, FLIP WING

7 12206 1 |BRACKET, BOLT ON WING REST
8 14013 1 |[SPRING GUIDE

9 14146 3 |BRACKET, HOSE RING

10 14149 1 [LINK, WING TILT

11 14575 1 |BALL JOINT, ADJUSTMENT

12 14642 1 |LINK, MIDDLE SCISSORS

13 14643 2 |LINK, OUTSIDE SANDWICH

15 14746 1 |LOCK, SWING WING

16 14747 1 |SWING WING BUMP BUSHING

20 530307 4 |BUSHING, CONEX

21 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

26 590112 1 |BOLT, BREAKAWAY

27 590117 1 |BUMP, SWING WING

28 590180 2 |SNAP RING 1" EXTERNAL

29 590194 4 |BOLT, HH 5/8-11X2-1/4, 1" GRS

30 | 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 |BOLT, HH 3/8-16X6 GR5 MAGNI

32 | 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI

33 | 596155M 1 |BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 | 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI

35 | 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 | 596217M 1 |NUT, HEX 3/4-10 G5 MAGNI

37 | 596218M 3 |NUT, HEX 1-8 MAGNI

38 | 596223M 5 |NUT, HEXJAM 1/2-13 MAGNI

39 | 596225M 3 |NUT, HEX JAM 3/4-10 GR8 MAGNI
40 | 596226M 2 |NUT, HEXJAM 1-8 MAGNI

41 596229M 2 |NUT, HEXNYLOCK 3/8-16 MAGNI
42 | 596231Mm 2 |NUT, HEXNYLOCK 1/2-13 MAGNI
43 | 596232Mm 3 |NUT, HEXNYLOCK 5/8-11 MAGNI
44 | 596236M 1 |NUT, CENTERLOCK, 5/16-18 MAGNI
45 | 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
46 | 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
47 | 596260M 8 |WASHER, FLAT 1/2 MAGNI

48 | 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY

Wings - Narrow Tri-Fold 60/88 Foot Boom

Page 53



= AR
gj—fz’?ﬁ ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Foot Boom

{f@ | f@
| — - )

’ ﬁhﬁ%

12'-4 - 11'-8 1/2" 6'-5" ‘ §-3"
24'-01/2"
Wi 12' CS = 30' NOM. 38-8 1/2"

W1 12' CS = 45' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 60/90 Foot Boom
Page 54



/JJJJ r

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |IMAIN WING, 9600N

18 18300 1 |WLDMNT, 93" BREAKAWAY

19 22969L 1 |WING, FLIP, LH, 90FT BOOM

19 22969R 1 |WING, FLIP, RH, 90FT BOOM

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590117 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Tri-Fold 60/90 Foot Boom

Page 55



=
[} asr ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Foot Boom

(.

2x{a2—=®]
= —— S
35 2X{ M gl

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

SWING WING

I\'\_ —
{16}
by i

"'—a@_s} 3X ""~<2:?}
SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Tri-Fold 60/90 Foot Boom
Page 56



ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED

2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |[PIN, ROLLER, 1"

5 9468 1 [PIN, FLIP WING

6 9514 1 [ARM, FLIP WING

7 12206 1 |BRACKET, BOLT ON WING REST
8 14013 1 |GUIDE, SPRING WELDMENT

9 14146 3 |BRACKET, HOSE RING

10 14149 1 [LINK, WING TILT

11 14575 1 |BALL JOINT, ADJUSTMENT

12 14642 1 [LINK, MIDDLE SCISSORS

13 14643 2 |LINK, OUTSIDE SANDWICH

15 14746 1 [LOCK, SWING WING

16 14747 1 [SWING WING BUMP BUSHING

20 530307 4 |BUSHING, CONEX

21 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 [SPRING, COMPRESSION

25 590099 1 |REST, WING

26 590112 1 |BOLT, BREAKAWAY

27 590117 1 [BUMP, SWING WING

28 590180 2 [SNAP RING, 1" EXTERNAL

29 590194 4 |BOLT, HH 5/8-11X2-1/4, 1" GRS

30 596117M 1 [BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 |BOLT, HH 3/8-16X6 GR5 MAGNI

32 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI

33 596155M 1 [BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI

35 596209M 1 [BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 596217M 1 |NUT, HEX 3/4-10 MAGNI

37 596218M 3 |NUT, HEX 1-8 MAGNI

38 596223M 5 [NUT, HEX JAM 1/2-13 MAGNI

39 596225M 3 |[NUT, HEXJAM 3/4-10 GR8 MAGNI
40 596226M 2 |NUT, HEXJAM 1-8 MAGNI

41 596229M 2 [NUT, HEXNYLOCK 3/8-16 MAGNI
42 596231M 2 |[NUT, HEXNYLOCK 1/2-13 MAGNI
43 596232M 3 |NUT, HEXNYLOCK 5/8-11 MAGNI
44 596236M 1 [NUT, CENTERLOCK, 5/16-18 MAGNI
45 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
46 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
47 596260M 8 |WASHER, FLAT 1/2 MAGNI

48 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 |[CYLINDER, 25TD08-112

50 620034 1 [CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY

Wings - Tri-Fold 60/90 Foot Boom

Page 57



FEST

AAAS ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/90 Foot Boom

o e
/ /" /I
== — ﬁhﬂé{%
124" | 12-9 172" NP R—
25'-11/2"
B W/10'CS = 30'NOM. J

Wi 10' CS = 45' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Narrow Tri-Fold 60/90 Foot Boom
Page 58



/iﬂj r

& 5

AT,

ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/90 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |MAIN WING, 9600N

18 18300 1 |WLDMNT, 93" BREAKAWAY

19 14705L 1 |WING, FLIP, LH, 90FT BOOM, 9600N

19 14705R 1 |WING, FLIP, RH, 90FT BOOM, 9600N

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590117 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Narrow Tri-Fold 60/90 Foot Boom

Page 59



=
[} asr ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/90 Foot Boom

2x{a2—=®]
42—

{,”_'\ S 1
35 2X{ M gl

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

SWING WING

6X (47—,

\‘—(ﬁ>

"'—a@_s} 3X L{z:?}
SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Narrow Tri-Fold 60/90 Foot Boom
Page 60



/JJJJ r

ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/90 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED
2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |PIN, ROLLER, 1"

5 9468 1 [PIN, FLIP WING

6 9514 1 |ARM, FLIP WING

7 12206 1 |BRACKET, BOLT ON WING REST
8 14013 1 |GUIDE, SPRING WELDMENT

9 14146 3 |BRACKET, HOSE RING

10 14149 1 |LINK, WING TILT

11 14575 1 |BALL JOINT, ADJUSTMENT

12 14642 1 |LINK, MIDDLE SCISSORS

13 14643 2 |LINK, OUTSIDE SANDWICH

15 14746 1 |LOCK, SWING WING

16 14747 1 |SWING WING BUMP BUSHING

20 530307 4 |BUSHING, CONEX

21 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

26 590112 1 |BOLT, BREAKAWAY

27 590117 1 |BUMP, SWING WING

28 590180 2 |SNAP RING, 1" EXTERNAL

29 590194 4 |BOLT, HH 5/8-11x2-1/4, 1" GRS

30 | 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 |BOLT, HH 3/8-16X6 GR5 MAGNI

32 | 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI

33 | 596155M 1 |BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 | 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI

35 | 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 | 596217M 1 |NUT, HEX 3/4-10 MAGNI

37 | 596218M 3 |NUT, HEX 1-8 MAGNI

38 | 596223M 5 |NUT, HEXJAM 1/2-13 MAGNI

39 | 596225M 3 |NUT, HEX JAM 3/4-10 GR8 MAGNI
40 | 596226M 2 |NUT, HEXJAM 1-8 MAGNI

41 596229M 2 |NUT, HEXNYLOCK 3/8-16 MAGNI
42 | 596231M 2 |NUT, HEXNYLOCK 1/2-13 MAGNI
43 | 596232M 3 |NUT, HEXNYLOCK 5/8-11 MAGNI
44 | 596236M 1 |NUT, CENTERLOCK, 5/16-18 MAGNI
45 | 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
46 | 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
47 | 596260M 8 |WASHER, FLAT 1/2 MAGNI

48 | 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY

Wings - Narrow Tri-Fold 60/90 Foot Boom

Page 61



FEST

AAAS ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Foot Boom

* o !,f' <1_7> ff' <1_3> / @ ;"I @
23 //}N ﬁﬁ& ) i)l ) »q%@

14'-4" 14'-8 1/2" 4—L7 6'-10 1/2" A—Lf 7-91/2" —=

‘ 43'-8 1/2"
' W/ 12' CS = 50' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 100 Foot Boom
Page 62



Y V¥V Vv

/JJJJ r

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

9 14149 1 |LINK, WING TILT

13 14715L 1 |WING, LH SWING

13 14715R 1 [WING, RH SWING

14 14746 1 |LOCK, SWING WING

16 18300 1 |WELDMENT, 93" BREAKAWAY

17 22970 1 |WING, MAIN, 80'& 100' BOOM

18 22971L 1 |WING, FLIP, LH, 100' BOOM

18 22971R 1 |WING, FLIP, RH, 100' BOOM

21 590006 1 |SPRING, COMPRESSION

24 590099 1 |REST, WING

26 590117 1 |BUMP, SWING WING

46 620023 1 |CYLINDER, 25TD08-112 WING TILT

47 620034 1 |CYLINDER, 20TD10.00-112

48 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

49 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Tri-Fold 100 Foot Boom

Page 63



f’ﬂj r

o A 6 6

ILLUSTRATED PARTS LIST
Wings - Tri-Fold 100 Foot Boom

MAIN WING
& BOOM REST

T

WING HARDWARE
r o, ) &
I OO
— . ! . L
{\2-{ A 4 I'\I (G
o \ V2

— . 2X SWING -
L I \ﬁ,
5}
CYL. PIBH\. f

1I§:I:.

'|I I'M/_\25>

N - SWING WING
38 2X || 2)ax BUMP
2X e
' EXPLODED
FLIP WING PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Tri-Fold 100 Foot Boom

Page 64



/JJJJ r

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED

2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |PIN, ROLLER, 1"

5 9468 1 |PIN, FLIP WING

6 9514 1 |ARM, FLIP WING

7 14013 1 |SPRING GUIDE

8 14146 3 |BRACKET, HOSE RING

9 14149 1 |LINK, WING TILT

10 14575 1 |BALL JOINT, ADJUSTMENT

11 14642 1 |LINK, MIDDLE SCISSORS

12 14643 2 |LINK, OUTSIDE SANDWICH

14 14746 1 |LOCK, SWING WING

15 14747 1 |[SWING WING BUMP BUSHING

19 530307 4 |BUSHING, CONEX

20 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
21 590006 1 |SPRING, COMPRESSION

24 590099 1 |REST, WING

25 590112 1 |BOLT, BREAKAWAY

26 590117 1 |BUMP, SWING WING

27 590180 2 |SNAP RING 1" EXTERNAL

28 590194 4 |BOLT, HH 5/8-11X2-1/4, 1" GR8

29 | 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGN]
30 | 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI

31 | 596155M 1 |BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
32 | 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI

33 | 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
34 | 596217M 1 |[NUT, HEX 3/4-10 G5 MAGNI

35 | 596218M 3 |NUT, HEX 1-8 MAGNI

36 | 596223M 5 |NUT, HEXJAM 1/2-13 MAGNI

37 | 596225M 3 |[NUT, HEXJAM 3/4-10 GR8 MAGNI
38 | 596226M 2 |NUT, HEXJAM 1-8 MAGNI

40 | 596232M 3 |NUT, HEXNYLOCK 5/8-11 MAGNI
41 | 596236M 1 |[NUT, CENTERLOCK, 5/16-18 MAGNI
42 | 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
43 | 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
44 | 596260M 8 |WASHER, FLAT 1/2 MAGNI

45 | 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
46 620023 1 |CYLINDER, 25TD08-112 WING TILT
47 620034 1 |CYLINDER, 20TD10.00-112

48 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING
49 790028 1 |SHOCK, BREAKAWAY, HEAVY

Wings - Tri-Fold 100 Foot Boom

Page 65



I _%%/J ILLUSTRATED PARTS LIST

Breakaway Pivot

v
\

GREASE BETWEEN 14 \ \
CLUTCH DOGS DAILY 13 10 1 A
SET SPRING TENSION

AND ROTATE BREAKAWAY 12 1

TO GET GREASE BETWEEN

SURFACES

_ | L

e
am— 3.500
g 3.150
- PRELOAD
e 3.150 GIVES
| —— MAX DEFLECTION
I
L
i = L

Breakaway Pivot
Page 66



= >
[} asr ILLUSTRATED PARTS LIST

Breakaway Pivot Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 596633M 6 |BoltHexHead 3/8-24 x 1-1/4 GR8 Magni
590112 1 |Bolt HexHead Breakaway Pivot

3 (14457 590074 1 |20° Clutch Male Half

4 (14458 590073 1 |20° Clutch Female Half

5 |EL-2X3X2-046 790028 1 |Shock Breakaway, Heavy

6 13611 1 |Spring Guide Tube

7 590006 1 |Spring, Breakaway

8 14013 1 |Guide, Spring Breakaway

9 217 1 [NutHexHead 3/4” Zp

10 799 2 [NutHexHead 1" Zp

11 226 2 [NutHexHead Jam 17 Zp

12 216 1 |NutHexHead 5/8 Zp

13 14268 1 [Collar

14 14575 1 |Breakaway Adjustment Bolt

15 250 6 |Lock Washer 3/8 Zp

16 530309 6 |FlatWasher Heavy 3/8

17 368 3 |BoltHexHead 3/8 x1-1/2 GR8 Zp

18 225 1 |NutHexHead Jam 3/4" Zp

19 12388 1 |EarlyUnit Update - Replaces 3/4" #14 when

plate (A) has a 3/4 x1-1/2" Slot

Breakaway Pivot
Page 67



Tank Assembly

ILLUSTRATED PARTS LIST

Tank Assembly
Page 68



=
[} asr ILLUSTRATED PARTS LIST

Tank Assembly Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 129 4 |Bolt HH 3/8 X 1-1/2 GR5 Zp

2 258 4 |Washer Flat 3/8 Zp

3 10522 1 |5" Vented Lid

4 570038 1 |Rinse Tank 2.5 Gallon, Yellow

4 |SP002-5SYLS 570044 1 |Rinse Tank 2.5 Gallon, White

4 |SP0005-SQ5 570125 1 |Rinse Tank 5 Gallon, Yellow, 5" Screw on Lid

5 169 4 |Nut HH 3/8 Whizlock Zp

6 [13260W 570007 1 11000 Gallon Tank White, With Bungs, No Lid
13260Y 570008 1 11000 Gallon Tank Yellow, With Bungs, No Lid
13261W 570009 1 11350 Gallon Tank White, With Bungs, No Lid
13261Y 570010 1 1350 Gallon Tank Yellow, With Bungs, No Lid

7 (10516 570070 1 |Lid, Hytek

8 [HB10075-90 530042 1 |Hose Barb 1" MPT X 3/4" HB X 90°

9 |[64012H 540013 4 |Clamp, Hose 3/4" SS

10 |3/4BH200 510012 36" |Hose 3/4" EDPM

11 [3T34F 530220 1 [3/4" Tee HB X 3/4" FPT

12 |RN100075 530148 1 |Nipple Reducer 1" X 3/4"

13 (67172 530160 2 |Bulkhead Fitting 3/4"

14 144103211 530004 2 |Connector 90° 1/4 Tube X 1/4 NPT

15 |TJ-55270-3.4-18-POM |520012 2 |Tank Rinse Ball

16 |2T20-604 510024 120" |LLDP 1/4" OD Poly Tubing

17 |BJ-NIP075-6 530130 2 |Nipple 3/4 x 6"

18 170 2 |Bolt HH 5/8 X2 GR5 Zp

19 253 2 |Washer Lock 5/8" Zp

20 261 2 [Washer Flat 5/8" Zp

21 (10244 590023 2 |Holddown Tab Poly

22 |Y33180-PP 520028 2 |Agitation Nozzle

23 |HBTO75 530054 1 |[Tee 3/4" Hose Barb

24 [NIP075-6 530130 1 |Nipple 3/4" X 6"

25 [TFO75 530160 1 |Bulkhead Fitting 3/4" Banjo

26 |HB075-90 530040 1 |Hose Barb 3/4" X90°

27 |64012H 540013 1 |Clamp Hose 3/4" SS

28 |RB075038 530140 2 [Bushing Reducer 1/2 x 3/8"

29 [BJMF300 530120 1 [Bottom Drain 3"

30 [(HB300-90 530053 1 [Hose Barb Elbow 3" 90°

31 |MBF200BD 530118 1 [Bottom Drain 2" Standard Port

32 |FC200 540001 1 |Flange Clamp 2" Standard Port

33 |M200PLG 530093 1 |Plug 2" Standard Port

34 (150G 530014 1 [Gasket 2" Standard Port

35 [HBO75 530230 1 [Hose Barb 3/4"

36 |TFO75 530160 1 |Bulkhead Fitting 3/4" Banjo

Tank Assembly
Page 69



= gus
I %:f%;/} ILLUSTRATED PARTS LIST

Tank

SECTION A-A

-!/\‘!/. I:::]
i = | G@
\\\\
)

Tank
Page 70



@S

fm ILLUSTRATED PARTS LIST
Tank Assembly Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION
1 13791 1 |SUMP ASSEMBLY
3 MBF15020 BD 1 |FITTING, 1-1/2" BULKHEAD
4 TFO075 .75 BULKHEAD FITTING 1 |3/4" BULKHEAD FITTING

Tank
Page 71



r. 1.2
_/JQ/J ILLUSTRATED PARTS LIST
Rinse Tank, Plumbing & Sight Gauge

Rinse Tank, Plumbing & Sight Gauge
Page 72



= >
[} asr ILLUSTRATED PARTS LIST

Rinse Tank, Plumbing & Sight Gauge Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 228 2 Nut HH 5/16" Nylock Zp
2 116 2 Bolt HH 5/16 X 1-1/2 GR5 Zp
3 10643 590022 2 Poly Rinse Tank Holddown
4 10602W 570003 1 Tank Rinse 100 Gallon W hite
10602Y 570004 1 Tank Rinse 100 Gallon Yellow
10918 1 ACE Fitting
5 AR-10522 1 5" Vented Lid
6 607 4 Bolt Truss Head 3/8 X 3/4 Zp
7 10612 1 Platform Top Safety Plate
8 10669 2 Poly Rinse Tank Holddown
9 130 2 Bolt HH 3/8 X2 GR5 Zp
10 769 2 Nut HH 3/8" W hizlock Zp
11 64012 540013 5 Clamp Hose 3/4"
12 15017503 510008 6" Hose EVA 3/4"
13 3T34F 530220 1 Tee Hose Barb X 3/4 NPTF
14 10921 1 Formed Sight Guage Support 1000 Gallon
10919 1 Formed Sight Guage Support 1250 Gallon
15 3EL34 530210 1 Hose Barb Elbow 3/4"HB X 3/4"NPTM
16 15007008 510006 66.5"|Hose Vinyl Clear 3/4" 1000 Gallon
17 13595 800040 1 Decal Gallon 1000 Gallon Tank
NS 13596 800041 1 Decal Gallon 1250 Gallon Tank
18 15007008 510006 40" |Hose Vinyl Clear 3/4"
19 HBO75 530230 1 Hose Barb 3/4"
20 64020H 540015 2 Clamp Hose 1-1/2"
21 CPLGO075 530235 1 Coupling 3/4" Npt
22 DF-103 510022 1 Flo-Rite Faucet
23 3EL34HB 530214 1 Hose Barb 90°
24 15007008 510006 58" |Hose Vinyl Clear 3/4"
25 768 2 Nut HH 5/16 W hizlock Zp
26 10818 1 Sight Guage Support Bracket
27 115 2 Bolt HH 5/16 X 1 GR5 Zp
28 152 2 Bolt HH 1/2 X1 GR5 Zp
29 771 2 Nut HH 1/2" W hizlock
30 200CAP 530017 1 2" Cam Lock Cap W /530019 Gasket
31 200G 530019 7 Gasket 2" Standard Thickness
200G XT SP |Gasket 2" Extra Thick
32 HN-79.12 530179 1 Lynard 12"
33 VSF200CF 500037 1 Valve Manifold X 2" Male Adapter
34 FC200 540001 6 Clamp Manifold 2" Standard Port
35 150G 530014 1 Gasket 2"
36 M150BRB 530079 2 M anifold 1-1/2" Hose Barb
37 TC-181 540006 4 Clamp T-Bolt 1-1/2"
38 12012800 510002 27" |Fertilizer Solution Hose 1-1/2"
39 M220150BRB 530100 1 M anifold 2" Full Port X 1-1/2 Hose Barb
40 FC220 540002 4 Clamp Manifold 2" Full Port
41 200G 530019 4 Gasket 2" Full Port
42 M220TEE 530097 1 M anifold Tee 2" Full Port
43 HB125-125 530045 1 Hose Barb 1-1/2 NPT X 1-1/2 Hose Barb
44 AR10918 570071 1 Bulkhead 1/14"
45 M220150BRB90 530100 1 M anifold Hose Barb Elbow 90°
46 CV220 500003 1 M anifold Check Valve
47 10638 1 Handrail Rise Tank
48 258 5 W asher Flat 3/8"
49 250 5 W asher Lock 3.8"
50 128 5 Bolt HH 3/8 x 1"

Rinse Tank, Plumbing & Sight Gauge
Page 73



ILLUSTRATED PARTS LIST

9600N Trailer Decals and Misc

FAST GLOBAL
7P SOLUTIONS

9600N Trailer Decals and Misc
Page 74



\ @2
/J‘/‘/_)‘/j ILLUSTRATED PARTS LIST
9600N Trailer Decals and Misc Parts List

ITEM PART NO. QTY. DESCRIPTION

13508 1 |VALVE EXTENSION HANDLE ARROW
15829 17 |[WASHER, SAFETY CHAIN

15835 17 |DOM, SAFETY CHAIN SPACER

21188L 17 |PLATE, FORMED, STEP MOUNT

21188R 1 |PLATE, FORMED, STEP MOUNT

530026 17 [1" EPDM BOLTED FLANGE GASKET

530036 17 [3/4" MPT X 1" HOSE SHANK-90°

530050 1 |2 MPT X 1-1/2" HOSE SHANK

530101 2 [2"FP FLANGE X 1-1/2" HB-90°

530110 2 |[2" MANIFOLD TEE - 220 SERIES

530221 1 |TEE, 3/4" X 3/4" MPT BY HB

530256 1 [1-1/4" MPT X 1-1/2" HOSE BARB

530358 7 |QUICK CONNECT, 3/4" HB, 90°

540020 2 |CLAMP, STAINLESS 3-1/2" #56

590001 4 [3/8 X 3/4 PHILLIPS PAN HEAD SMS

590024 2 |SADDLE BASE PAD

590113 7 |[BUMP PLATE LH

590114 1 |[BUMP PLATE RH

590127 4 [PLUG 1-1/4" PLASTIC SQUARE TUBE

590137 3 |NUT HH CENTERLOCK 1" NC ZP

590153 2 |[BOLT 1 X 6-3/4,1-1/4 TRD MAGNI

590156 17 |U-BOLT 2 X3 X 1/4" SS

590226 17 |BOLT HH 1 X 3-1/4 GR5 ZP

720001 2 |[PIN, SNAP

750048 17 |[MANUAL HOLDER

790008 3 |[WASHER, THRUST 1-5/8" I.D.

790049 1 [CHAIN, SAFETY 20,000 LB

800003 1 |[DECAL, WARNING FALLING HAZARD

800004 1 |[DECAL, WARNING HIGH PRESSURE

800005 1 |DECAL, UPENDING HAZARD

800006 1 |DECAL DANGER ELECTROCUTION HAZZARD
800007 1 |DECAL, DANGER CHEMICAL HAZARD
800008 1 |[DECAL, WARNING TOXIC CHEMICAL

800009 2 |[DECAL, WARNING OVERHEAD HAZARD
800010 2 |[DECAL, WARNING INSTALL PIN

800013 1 |DECAL, DANGER CRUSHING HAZARD
800014 2 |[DECAL, GREASE PIVOT POINTS

800017 1 [DECAL MAIN TANK VALVE OPERATION
800018 1 |DECAL RINSE TANK OPERATION SUC
800016 1 |DECAL, ELECTRIC AGITATION

800021 2 |DECAL FAST SPARYERS LOGO BLACK/GREEN
800023 2 |DECAL POWDER COAT /WHITE BACKGROUND
800024 1 |[DECAL REAR LIFT CYLINDER VALVE

800026 1 |DECAL VALVE OPERATION FOR HYPRO
800029 2 |DECAL 62" WHEEL TRACK LUG NUT TORQUE
800031 1 |[DECAL, AXLE POSTION

800057 1 |DECAL US PATENT 7585000

800061 2 [pECAL 9610N

9600N Trailer Decals and Misc
Page 75



.Y <™
/Jﬂéf ILLUSTRATED PARTS LIST

Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump

To Raven Flow
Meter & MCV

To Rinse Tank

To Agitation
& Rinse Valve

Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump
Page 76



T e Y

f’ﬂj r

o A 6 6

ILLUSTRATED PARTS LIST

Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump Parts List

ITEM VENDOR PART NO.

PART NO. QTY. DESCRIPTION

1 7236 1 Valve Handle Extension
2 683 2 Pin, Spring 1/4 x 2
3 127 1 Bolt HH 3/8 x 3/4 GR5 Zp
4 258 1 Washer, Flat 3/8” Zp
5 7232 1 Valve Handle Adapter
6 7233 1 Valve Handle Collar
7 [MV220BL 500034 1 Manifold Valve 2” Full Port Bottom Load
8 [FC220 530002 3 Manifold Clamp 2” Full Port
9 144103220 530005 1 Adapter 1/8 MPT x 1/4 Quick Lock
10 200G 530019 4 Gasket 2” Full Port
11 129 2 Bolt HH 3/8 x 1-1/2 GR5 Zp
12 112012800 510002 1 Fertilizer Solution Hose
13 769 2 Nut HH 3/8" Whizlock Zp
14 |AC-FMC-150F-HYD- |550000 1 Pump, Ace 150-260F
206
15 |MLS200-30 530123 1 Manifold Y Strainer 30 Mesh Screen
16 |M200TEE 530097 1 Manifold Tee 2” Port
17 |M200150BRB90 530080 1 Manifold Elbow 2” Port x 1-1/2 Hose Barb
18 |M200150BRB 530100 1 Manifold Hose Barb 2 x 1-1/2 Hose Barb
19 |M220200BRB 530103 2 Manifold 2” Full Port x 2” Hose Barb
20 |TC-231 540007 4 T-Bolt Clamp 2” Hose
21 112012800 510002 1 Fertilizer Solution Hose
22 |M300TEE 530115 1 Manifold Tee 3”
23 |M300200BRB90 530112 1 Manifold 3 x 2 Hose Barb 90°
24 [MVSF220FP 530128 1 Manifold Valve 2” Full Port x Male Adapter
25 [200CAP 530017 1 Cap 2” Quick Cam
26 [HN-79-12 530179 1 Lanyard
27 [200GXT AR |Gasket 2" Extra Thick
28 (150G 530014 4 Gasket 2”
29 [FC200 540001 4 Clamp 2” Std
30 (300G 530024 3 Gasket 3”
31 |FC300 540003 3 Clamp 3” Std
32 |6404-10-08 610019 1 Adapter 1/2 NPT x 10 ORD

Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump

Page 77



= R
_/J»\J#’);/j ILLUSTRATED PARTS LIST

Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump

ump
PPPPPP



. & & &

/JJJJ r

ILLUSTRATED PARTS LIST

Pump Option - 60’ & 66’ Boom With ACE 150-206 Pump Parts List

ITEM PART NO. QTY. DESCRIPTION

1 500034 1 [VALVE, 2" BOTTOM LOAD FPF

2 510003 1 BUMBLEBEE HOSE, 2"

3 530019 2 |GASKET, 2" EPDM

4 530103 1 MANIFOLD FLANGE 2" FP X2" HB

5 530111 1 MANIFOLD, 3" X2" HB

6 540002 2 |CLAMP, WORM SCREW 2"

7 540007 2 |CLAMP, HOSE 2" T-BOLT

8 550000 1 PUMP, 150-206 FLANGED, ACE

9 632079 1 VALVE, BUTTERFLY, 1.5", Deutsch Connector

Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump

Page 79



= o gu
I ﬁ%f ILLUSTRATED PARTS LIST

Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump

Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump
Page 80



/JJJJ r

v ILLUSTRATED PARTS LIST
Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18339 2 |PLATE, PUMP SPACER

2 510004 2' |HOSE, 3" FERTILIZER

3 530024 5 |GASKET, 3" EPDM

4 530113 1 Flanged 3 Inch Hose Barb

5 530234 1 3" COUPLER, 45°

6 530316 1 MANIFOLD REDUCER 3" X2" COUPLER
7 530448 1 3" FLANGE X 3" FLANGE

8 530449 1 3" MANIFOLD TO HOSE BARB 45

9 530450 1 3" MANIFOLD 3 WAY VALVE

10 540003 5 |CLAMP, WORM SCREW 3"

11 540009 2 |CLAMP, 3" TBOLT

12 550025 1 PUMP, ACE 205F 304 ASSEMBLY

13 632079 1 |VALVE, BUTTERFLY, 1.5", Deutsch Connector

Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump
Page 81



v v~ ILLUSTRATED PARTS LIST
Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump

/’fﬂj r

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump
Page 82



/JJJJ r

. & & &

ILLUSTRATED PARTS LIST

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18339 2 |PLATE, PUMP SPACER

2 510004 2' |HOSE, 3" FERTILIZER

3 530024 5 |GASKET, 3" EPDM

4 530113 1 Flanged 3 Inch Hose Barb

5 530234 1 |3" COUPLER, 45°

6 530316 1 MANIFOLD REDUCER 3" X2" COUPLER
7 530448 1 (3" FLANGE X 3" FLANGE

8 530449 1 3" MANIFOLD TO HOSE BARB 45
9 530450 1 (3" MANIFOLD 3 WAY VALVE

10 540003 5 |CLAMP, WORM SCREW 3"

11 540009 2 |CLAMP, 3" TBOLT

12 550035 1 PUMP, ACE 205F WITH 304 PWM

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump

Page 83



= R
_/J»\J#’);/j ILLUSTRATED PARTS LIST

Pump Option - 60’ - 100’ Boom With HYPRO Pump

ump
PPPPPP



Y V¥V Vv

/JJJJ r

ILLUSTRATED PARTS LIST

Pump Option - 60’ -

100’ Boom With HYPRO Pump Pump Parts List

ITEM PART NO. QTY. DESCRIPTION

1 500034 1 [VALVE, 2" BOTTOM LOAD FPF

2 510003 1 (BUMBLEBEE HOSE, 2"

3 530019 2 |GASKET, 2" EPDM

4 530103 1 [MANIFOLD FLANGE 2" FP X 2" HB

5 530111 1 [MANIFOLD, 3" X2" HB

6 540002 2 |CLAMP, WORM SCREW 2"

7 540007 2 |CLAMP, HOSE 2" T-BOLT

8 550011 1 [(PUMP, HYPRO

9 632079 1 [VALVE, BUTTERFLY, 1.5", Deutsch Connector

Pump Option - 60’ - 100’ Boom With HYPRO Pump
Page 85



.Y <™
/Jﬂéf ILLUSTRATED PARTS LIST

Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump

To Agitation
& Rinse Valve

To Rinse Tank

To Raven Flow
Meter & MCV

Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump
Page 86



e TR
o A 6 6

f’ﬂj r

ILLUSTRATED PARTS LIST

Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump Parts List

ITEM

VENDOR PART NO.

PART NO. QTY. DESCRIPTION

1 7236 1 Valve Handle Extension

2 683 2 Pin, Spring 1/4 x2

3 127 1 Bolt HH 3/8 x 3/4 GR5 Zp

4 258 1 Washer, Flat 3/8” Zp

5 7232 1 Valve Handle Adapter

6 7233 1 Valve Handle Collar

7 [MV220BL 500034 1 Manifold Valve 2” Full Port Bottom Load

8 [FC220 530002 7 Manifold Clamp 2” Full Port

9 (44103220 530005 1 Adapter 1/8 MPT x 1/4 Quick Lock

10 200G 530019 8 Gasket 2” Full Port

11 129 2 Bolt HH 3/8 x1-1/2 GR5 Zp

12 300G 530024 3 Gasket 3”

13 769 2 Nut HH 3/8" Whizlock Zp

14 193079 550011 1 Pump, Hypro 9306C-HM1C-UB

15 |MLS220-30 530125 1 Manifold Y Strainer 30 Mesh Screen 2” Full Port
16 [M220TEE 530097 1 Manifold Tee 2” Port

17 |M220150BRB90 530080 1 Manifold Elbow 2” Port x 1-1/2 Hose Barb
18 |M200150BRB 530100 1 Manifold Hose Barb 2 x 1-1/2 Hose Barb
19 |M220200BRB 530103 2 Manifold 2” Full Port x2” Hose Barb

20 |TC-231 540007 4 T-Bolt Clamp 2” Hose

21 (12012800 510002 1 Fertilizer Solution Hose

22 |M300TEE 530115 1 Manifold Tee 3”

23 |M300200BRB90 530112 2 Manifold 3 x2 Hose Barb 90°

24 |MVSF220FP 530128 1 Manifold Valve 2” Full Port x Male Adapter
25 |200CAP 530017 1 Cap 2” Quick Cam

26 |HN-79-12 530179 1 Lanyard

27 |200GXT AR |Gasket 2” Extra Thick

28 |[FC300 540003 3 Manifold Clamp 3”

Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump
Page 87




§ =25 ILLUSTRATED PARTS LIST

Y Strainer

3\///3/// //q/ 7,

Y Strainer
Page 88



fesr

ILLUSTRATED PARTS LIST

Y Strainer Parts List

ITEM PART NO. VENDOR PART NO. QTY. DESCRIPTION

530125 1 Complete Strainer
1 MLS222B 1 2" FP Line Strainer Body
2 MLS220C1 1 MLS220 Cap Assembly
3 MLS220R1 1 2" FP LS Retaining Ring
4 LST204SS 1 4SS MESH SCREEN
4 LST206SS 1 6 SS MESH SCREEN
4 LST208SS 1 8 SS MESH SCREEN
4 LST210SS 1 10 SS MESH SCREEN
4 LST216SS 1 16 SS MESH SCREEN
4 LST230SS 1 30H SS MESH SCREEN
4 LST250SS 1 50 SS MESH SCREEN
4 MLS250SS 1 50 SS MESH PERFORATED SCREEN
4 LST280SS 1 80 SS MESH SCREEN
4 MLS280SS 1 80 SS MESH PERFORATED SCREEN
4 LST2100SS 1 100 SS MESH SCREEN
4 MLS2100SS 1 100 SS MESH PERFORATED SCREEN

Y Strainer
Page 89




fesr

ILLUSTRATED PARTS LIST

ACE 150-206 Pump, 60 & 66 Foot Boom

REF. # PART NUMBER DESCRIPTION REQ.

1 BAC-53 41110 Pipe plug 4

1 41120 41120 Pipe plug, stainless steel (optional) 4
2 BAC-12-150-FLG 40257 | Volute, castiron, NPT & flanged (for 150F models) 1
2 BAC-12-150-SS 40249 Volute, 316 stainless steel , NPT & flanged (for 150FS models) 1
3 BAC-23-A 40391 Nut, 3/8" NF, cad plated 1
3 BAC-23-A-SS 40392 | Nut, 3/8" NF, stainless steel (optional) 1
422 | BAC-24-HYD-SS 40400 | Washer, 3/8" star, stainless steel 1
(4] BAC-26-150-P 40446 Impeller, Valox, keyway 1
5 BAC-26-150-Cl 40445 | Impeller, cast iron, keyway (optional) 1
6% BAC-7V 40151 Seal, carbon/ceramic/Viton (includes 40160 O-Ring) 1
62 BAC-7SC 40152 Seal, silicon carbide/Viton (includes 40160 O-Ring) (optional) 1
6A®2 | 40160 40160 | O-ring, shaft seal 1
70@ | BAC-4-150 40015 | O-ring, body seal 1
8 BAC-14-150-HYD 40305 Mounting frame, cast iron (for 150F models) 1
8 BAC-14-150-HYD-5S 40319 Mounting frame, 316 stainless steel (for 150FS models) 1
9 40950 40950 Cap screw, 3/8" NC x 3/4" hex head 4
9 40930 40930 | Cap screw, 3/8" NC x 3/4” hex head, stainless steel (optional) 4
10 BAC-54 41130 Slinger 1
1" BAC-33 40810 Snap ring, internal, BAC-14 mounting frame 2
12 BAC-37 40870 Ball Bearing, sealed, BAC-6 shaft 2
13 BAC-32 40790 | Snap ring, external, BAC-6 shaft 2
14 BAC-32-3 40795 | Spacer for BAC-6 shaft 1
15 BACH-25 40420 Key, 1/8" x 1/8" x 1/2" 1
16 BAC-6-HYD-SS 40061 Shaft, 5/8" diameter, keyway and tang slot, stainless steel 1
17 BAC-75-HYD-206 41372 Hydraulic motor, 7 GPM (includes parts 18 - 25) 1
18 5200 40161 Seal support spacer for 200 Series HYD motor 1
19 BAC-75-HYD-206N 41397 Hydraulic motor, 7 GPM (motor only - no external fittings) 1
20 41255 41255 Cap screw, 5/16" N. C. x 3-3/4" socket head (for 206N motor) 4
21 41875 41875 | O-ring, #8 SAE fitting 2
22 BAC-78-8SAE 41441 Reverse check valve, #8 SAE male x 1/2" NPT female 1
23 BAC-80-8SAE 41455 | Adapter, restrictor body, #8 SAE male x 1/2" NPT female 1
24 41448 41448 O-ring, orifice insert 1
25 BAC-79-7 41456 Orifice, restrictor insert, .109 (206N) 1
26 LS-206N 41418 Flow limiting valve (206N), #8 SAE male x 1/2" NPT female 1
@ RK-FMC-150 52710 Repair kit for FMC-150 series pump -
@ RK-FMCSC-150 52711 Repair kit for FMC-150 series with silicon carbide shaft seal -
# RK-BAC-75-HYD-L 41374 Repair kit for 200-L Series motor -

ACE 150-206 Pump, 60 & 66 Foot Boom

Page 90



QST

fm ILLUSTRATED PARTS LIST
ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom

MODEL | MODEL | MODEL
REF. # 504N 206N 210N DESCRIPTION REQUIRED

T S200 S200 S200 Seal support spacer

2" 40153 40153 40153 Seal cartridge

3 41941 41941 41941 Snap ring, bearing

4 41961 41961 41961 Ball bearing, 7/16" 1.D.

5 41731 41731 41731 Drive plate

6 42041 42041 42041 Valve cap, coasting check
Ir® 42044 42044 42044 0" ring, coasting check

8 42042 42042 42042 Spring, coasting check

9 42043 42043 42043 Ball, coasting check
10* 41850 41850 41850 "0" ring, housing seal

41720 41721 41725 Gear housing

41800 41801 41805 Dowel pin, housing

41742 41742 41742 End plate

14 41900 41900 41905 Cap screw, 1/4" N.C. hex head

15 42010 42010 42010 Adjusting screw, needle valve

16* 42030 42030 42030 Thread seal, 3/8", needle valve

17 42040 42040 42040 Washer, flat steel, needle valve

18 40960 40960 40960 Nut, 3/8" N.C. jam, needle valve

19 41761 41764 41766 Drive shaft

20 41920 41921 41925 Dowel pin, drive shaft

21 41970 41971 41975 Idler shaft

22 41990 41990 41990 Ball, idler shaft

23 41980 41980 41980 Retaining ring, idler gear

24 41750 41751 41755 Gear

25 41455 41455 41455 Adapter body, #8 SAE male x 1/2" NPT

26 41448 41448 41448 "0" ring, orifice insert (use with 41456 insert)
27 41457 41456 41456 Insert, restrictor orifice (use with 41455 body)
28 41875 41875 41875 "O" ring, #8 SAE male fitting

29 41441 41441 41441 Reverse check, #8 SAE male x 1/2" NPT

# 41374 41374 41374 Repair Kit, RK-BAC-75-HYD-L

e Y
WM

—_ N oo A NN A N AN AN Qoo o N A

ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom
Page 91



ILLUSTRATED PARTS LIST

ACE 205-304 Pump, 80, 90 & 100 Foot Boom

Page 92

ACE 205-304 Pump, 80, 90 & 100 Foot Boom



/JJJJ r

Y V¥V Vv

ILLUSTRATED PARTS LIST

ACE 205-304 Pump, 80, 90 & 100 Foot Boom Parts List

ITEM PART NO. QTY. DESCRIPTION
0 550025 1 [PUMP, 205-304 Flanged, Complete Pump
1 BAC-53 1 Pipe plug
1 41120 1 |Pipe plug, stainless steel (optional)
2 7AC-14-FLG 1 [Volute, 300 standard flange x 220 full port flange
3 BAC-23-A 1 [Nut, 3/8” NF, cad plated
3 BAC-23-A-SS 1 [Nut, 3/8" NF, stainless steel (optional)
4j BAC-24-HYD-SS 1 [Washer, 3/8” star, stainless steel
5 BAC-26-200-P 1 [Impeller, with extended keyway, thermoplastic
5 BAC-26-200-Cl 1 |Impeller, with extended keyway, castiron (optional)
5 BAC-26-200-SS 1 |Impeller, with extended keyway, 316 stainless steel (optional)
6j BAC-4A 1 |O-ring, body seal
7j BAC-7SC-205V 1 |Seal, silicon carbide
8 BAC-14-205-HYD 1 |Mounting frame for 205 pump
9 40950 4 |Cap screw, 3/8” NCx 3/4” hex head
10 41330 4 |Cap screw, 5/16” NC x 3/4” hex head, motor to pump
11 BAC-54 1 |Slinger
12 BACH-33 1 |Snapring, internal, BAC-14-205 mounting frame
13 BACH-32-HD 3 |Snapring, external, BAC-6-205 shaft
14 40880 1 |Ball bearing, sealed, BAC-6-205 shaft
15 BAC-25 1 |Key,1/8”x1/8” x 13/16”, extended keyway
16 BAC-6-205-HYD-SS 1 |Shaft, extended keyway, tang, stainless steel
17 S305 1 |Seal support spacer for 205 series pump
18 BAC-75-HYD-304A 1 [Hydraulic motor, 13 GPM, 1/2” NPT ports
18 | BAC-75-HYD-304A-12SAE 1 |Hydraulic motor, 13 GPM, #12 SAE end ports (optional)
j RK-FMCSC-205 1 |Repair kit for FMC-205 pump with silicon carbide shaft seal
# RK-BAC-75-HYD-300-L 1 |Repair kit for 300 Series hydraulic motor

ACE 205-304 Pump, 80, 90 & 100 Foot Boom
Page 93




ILLUSTRATED PARTS LIST

Repair Parts Kit No. 3430-0332
Contains: One mechanical seal
(Ref. 7), one o-ring (Ref. 5) and

one rubber gasket (Ref. 8).

Silicon Carbide Seal Kit
No. 3430-0589

Contains one each:
mechanical seal (Ref. 7) and
o-ring (Ref. 5).

Hydraulic Motor Part Nos.

2500-0008C (HM1C Models)
2500-0011C (HM3C Models)
2500-0018C (HM5C Models)

QUANTITY, PART NUMBER,

MODEL NUMEER. Reference

to be used as order numbers,

NOTE: When ordering parts, give
DESCRIPTION, and COMPLETE

numbers are used ONLY to identify
parts in the drawing and are NOT

Parts Kit No. 3430-0178

Contains: One each ball bearing

(Ref. 13), motor shaft seal (Ref.
15), thread seal gasket (Ref. 36),
and washer (Ref, 37); two each
mator housing o-rings (Ref. 22),

and port adapter o-rings (Ref. 30).

Ref.| Qty. Ref.| Qty.

No. | Req'd. | Part No. Description No. |Req'd.| Part No. Description

1 4 | 2408-0007 DrainVent Plug 22 2 1720-0110 O-ring

2 1 | 0154-9200C1 | Pump Casing (Volute) (Includes stainless steel 23 1 | 0700-2500C1 | Gerotor Housing (HM1C Model) 1/2° wide
wear ring) 23 1 | 0702-2500C1 | Gerotor Housing (HM3C Model) 1" wide

2 1 | 0151-9200C | Pump Casing (Volute) (Includes stainless steel 23 1 | 0704-2500C1 | Gerotor Housing (HMSC Model) 5/8" wide
wear ring) (9304C) 24 1 1600-0052 Dowel Pin (HM3C Models)

2A 1 | 0157-9200C | Pump Casing (Universal Flange) 24 1 1600-0044 Dowel Pin (HM1C and HM5C Models)

3 1 2253-0002 Impeller Nut 25 1 1600-0068 Dowel Pin (HM3C Model)

4 1 | 0401-9200P2 | Impeller (Mylon) 25 1 1600-0037 Dowel Pin (HM1C and HM5C Models)

5 1 1720-0083 O-ing 26 1 3900-0022 Gerotor (HM1C Model)

] 1 1700-0100 Rubber Gasket 26 1 3900-0024 Gerotor (HM3C Model)

7 1 | 2120-0009 Mechanical Seal (Viton/Ceramic) (Std) 26 1 | 3900-0048 Gerotor (HMSC Model)

7 1 | 3430-0589 Mechanical Seal (Silicon Carbide) (Optional) 27 1 | 0251-2500C2 | Motor End Plate (Includes Main Bearing)

8 1 | 0750-3300C2 | Mounting Flange 28 4 22700038 | Washer

a 1 | O750-9300C | Mounting Flange (9304C) 29 4 | 2220-0044 Cap Screw (HM3C )

9 4 | 221040020 Hex Head Cap Screw 29 4 | 2220-0021 Cap Screw (HM1C)

10 1 | 1410-0056 Slinger Ring 29 4 | 2220-0032 | Cap Screw (HMSC )

n 1 1820-0013 Retaining Ring 30 2 1720-0108 O-ring

12 1 1810-0014 Snap Ring 3 1 3360-0021 Pressure Port Adapter

13 1 20000010 Ball Bearing 32 1 3260-0068 Poppet

14 1 | 1410-0073 Spacer 33 1 1820-0038 Retaining Ring

15 1 2104-0005 Shaft Seal 34 1 3320-0049 Tank Port Adapter

16 1 | 1410-0074 Seal Spacer 35 1| 3220-0029 Bypass Adjusting Screw

17 1 | 2029-0014 Thrust Bearing Assembly - Consists of: 36 1 1700-0047 | Gasket
{1) Thrust Bearing & (2) Thrust Brg. Races 37 1 |2270-0027 | Washer

18 1 1810-0026 Snap Ring 38 1 2250-0038 Lock Nut

19 1 | 0510-2500 Shaft (HM3C Model) 7-1/2" long 40 1 |1610-0055 | Roll Pin (HM3C Models)

19 1 0511-2501 Shaft (HM1C & HMSC Models) 7 long 40 1 1610-0031 Raoll Pin (HM1C and HM5C Models)

20 1 | 0151-2500C | Motor Body (Includes Main Bearing) 41 1 1610-0012 | Woodruff Key

21 4 | 221040005 Hex Head Cap Screw 42 1| 2270-0071 Washer

HYPRO Pump, 80, 90 & 100 Foot Boom

Page 94



f"@tf

ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

(0] oom
999999



EAST

yEes ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom
Page 96



ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom Parts List

ITEM PART NO. QTY. EDP # DESCRIPTION
0 [550035 1 PUMP, 205-304 FLANGED, PWM, COMPLETE PUMP
1 |BAC-53 4 | 41110 |Pipe plug
1 141120 4 | 41120 |Pipe plug, stainless steel (-FS model) (optional)
2 [7AC-14-FLG 1 41530 |Volute, 300 standard flange x 220 full port flange, cast iron
2 |7AC-14-FLG-SS 1 41532 |Volute. 300 flange x 220 flange, 316 stainless steel (-FS model)
3 [BAC-23-B-SS 1 40393 [Nut, 3/8” NF, stainless steel
4 |BAC-24-B-SS 1 42702 |Washer, 3/8”, stainless steel, self-locking
5 |BAC-26-200-P 1 40434 |Impeller, thermoplastic
5 |BAC-26-200-Cl 1 40433 |Impeller, cast iron (optional)
5 |BAC-26-200-SS 1 40436 |Impeller, 316 stainless steel (-FS model) (optional)
6 |BACH4A 1 40005 |O-ring, body seal
7 |BAC-7SC-205V 1 40149 |Seal, silicon carbide
8 |BAC-14-205-HYD 1 40338 |Mounting frame for 205 pump
8 |BAC-14-205-HYD-SS 1 40346 |Mounting frame for 205 pump, 316 stainless steel (-FS model)
9 40950 4 | 40950 |Cap screw, 3/8” NC x 3/4” hex head
9 140930 4 | 40930 |Cap screw, 3/8” NC x 3/4” hex head, stainless steel (-FS model)
10 41330 4 | 41330 |Cap screw, 5/16” NC x 3/4” hex head, motor to pump
11 |BAC-54 1 41130 (Slinger
12 |BACH-33 2 40820 |Snap ring, internal, BAC-14-205 mounting frame
13 |BACH-32-HD 3 | 40385 |Snap ring, external, BAC-6-205 shaft
14 140880 2 40880 |Ball bearing, sealed, BAC-6-205 shaft
15 |BAC-25 1 40425 |Key, 1/8” x 1/8” x 13/16”, extended keyway
16 |BAC-6-205-HYD-SS 1 40068 |Shaft, extended keyway, tang, stainless steel
17 |S305 1 40163 |Seal support spacer for 205 series pump
18 |BAC-75-HYD-304-PWM | 1 41348 [Hydraulic motor, 11 GPM, PWM
19 (41445 1 41445 |o-ring, #10 SAE fitting
20 |BAC-78-10X10SAE 1 41467 |Reverse check assembly, #10 SAE x #10 SAE
NS |RK-FMCSC-205 - 52705 |Repair kit for FMC-205 pump with silicon carbide shatft seal
NS |RK-BAC-75-HYD-300-L - 41362 |Repair kit for 300 Series hydraulic motor

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom
Page 97



ILLUSTRATED PARTS LIST

Repair Parts Kit No. 3430-0332
Contains: One mechanical seal
(Ref. 7), one o-ring (Ref. 5) and

one rubber gasket (Ref. 8).

Silicon Carbide Seal Kit
No. 3430-0589

Contains one each:
mechanical seal (Ref. 7) and
o-ring (Ref. 5).

Hydraulic Motor Part Nos.

2500-0008C (HM1C Models)
2500-0011C (HM3C Models)
2500-0018C (HM5C Models)

QUANTITY, PART NUMBER,

MODEL NUMEER. Reference

to be used as order numbers,

NOTE: When ordering parts, give
DESCRIPTION, and COMPLETE

numbers are used ONLY to identify
parts in the drawing and are NOT

Parts Kit No. 3430-0178

Contains: One each ball bearing

(Ref. 13), motor shaft seal (Ref.
15), thread seal gasket (Ref. 36),
and washer (Ref, 37); two each
mator housing o-rings (Ref. 22),

and port adapter o-rings (Ref. 30).

Ref.| Qty. Ref.| Qty.

No. | Req'd. | Part No. Description No. |Req'd.| Part No. Description

1 4 | 2408-0007 DrainVent Plug 22 2 1720-0110 O-ring

2 1 | 0154-9200C1 | Pump Casing (Volute) (Includes stainless steel 23 1 | 0700-2500C1 | Gerotor Housing (HM1C Model) 1/2° wide
wear ring) 23 1 | 0702-2500C1 | Gerotor Housing (HM3C Model) 1" wide

2 1 | 0151-9200C | Pump Casing (Volute) (Includes stainless steel 23 1 | 0704-2500C1 | Gerotor Housing (HMSC Model) 5/8" wide
wear ring) (9304C) 24 1 1600-0052 Dowel Pin (HM3C Models)

2A 1 | 0157-9200C | Pump Casing (Universal Flange) 24 1 1600-0044 Dowel Pin (HM1C and HM5C Models)

3 1 2253-0002 Impeller Nut 25 1 1600-0068 Dowel Pin (HM3C Model)

4 1 | 0401-9200P2 | Impeller (Mylon) 25 1 1600-0037 Dowel Pin (HM1C and HM5C Models)

5 1 1720-0083 O-ing 26 1 3900-0022 Gerotor (HM1C Model)

] 1 1700-0100 Rubber Gasket 26 1 3900-0024 Gerotor (HM3C Model)

7 1 | 2120-0009 Mechanical Seal (Viton/Ceramic) (Std) 26 1 | 3900-0048 Gerotor (HMSC Model)

7 1 | 3430-0589 Mechanical Seal (Silicon Carbide) (Optional) 27 1 | 0251-2500C2 | Motor End Plate (Includes Main Bearing)

8 1 | 0750-3300C2 | Mounting Flange 28 4 22700038 | Washer

a 1 | O750-9300C | Mounting Flange (9304C) 29 4 | 2220-0044 Cap Screw (HM3C )

9 4 | 221040020 Hex Head Cap Screw 29 4 | 2220-0021 Cap Screw (HM1C)

10 1 | 1410-0056 Slinger Ring 29 4 | 2220-0032 | Cap Screw (HMSC )

n 1 1820-0013 Retaining Ring 30 2 1720-0108 O-ring

12 1 1810-0014 Snap Ring 3 1 3360-0021 Pressure Port Adapter

13 1 20000010 Ball Bearing 32 1 3260-0068 Poppet

14 1 | 1410-0073 Spacer 33 1 1820-0038 Retaining Ring

15 1 2104-0005 Shaft Seal 34 1 3320-0049 Tank Port Adapter

16 1 | 1410-0074 Seal Spacer 35 1| 3220-0029 Bypass Adjusting Screw

17 1 | 2029-0014 Thrust Bearing Assembly - Consists of: 36 1 1700-0047 | Gasket
{1) Thrust Bearing & (2) Thrust Brg. Races 37 1 |2270-0027 | Washer

18 1 1810-0026 Snap Ring 38 1 2250-0038 Lock Nut

19 1 | 0510-2500 Shaft (HM3C Model) 7-1/2" long 40 1 |1610-0055 | Roll Pin (HM3C Models)

19 1 0511-2501 Shaft (HM1C & HMSC Models) 7 long 40 1 1610-0031 Raoll Pin (HM1C and HM5C Models)

20 1 | 0151-2500C | Motor Body (Includes Main Bearing) 41 1 1610-0012 | Woodruff Key

21 4 | 221040005 Hex Head Cap Screw 42 1| 2270-0071 Washer

HYPRO Pump, 80, 90 & 100 Foot Boom

Page 98



f"@tf

ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

(0] oom
gggggg



Raven Flow Controls

ILLUSTRATED PARTS LIST

Raven Flow Controls
Page 100



T e Y

fes r

ILLUSTRATED PARTS LIST

Raven Flow Controls Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 |FC220 540002 4 |Manifold Clamp 2” Full Port

2 150G 530014 4 |Gasket2” Port

3 |063-0171-894 631805 1 |Raven Motorized Control, 2-way molded connnector
4 |M200150BRB90 530080 1 [Manifold Elbow 2” Full Port x 1.5” Hose Barb

5 |64024H 540016 4 [Clamp Stainless Steel 1-1/2”

6 |BS-1-1/2BH200 510014 AR [Hose EDPM1-1/2”

7 |M200150BRB 530100 2 |Manifold Hose Barb 2” x1.5” Hose Barb

8 ]063-0171-0793 631804 1 |Raven Flow Meter

Raven Flow Controls
Page 101



rvwwevs

/JJJJ r

ILLUSTRATED PARTS LIST

Quick Fill - Optional 3 Inch

Quick Fill - Optional 3 Inch Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 |M300BRB90 530114 1 |3"Flange x3" HB-90 Deg

2 |[TC-343 540009 2 [Clamp 3" T-Bolt Hose 3.43 MM
3 112012810 510004 1 |Hose 3" Fertilizer

4 [M300BRR 530113 1 [3"Flange x3" Hose Barb

5 |[300G 530024 3 |3"EPDM Gasket

6 |FC300 540003 3 |Clamp 3" Worm Screw

7 |M300FP 500012 1 [Valve 3" FPT x 3" Port Poly

8 [79-12 530179 1 |Cable Lanyard

9 [M300CPG45 530234 1 |3" Manifold CPIG x45 Deg

10 |M300A 530233 1 |Adapter, 3" Male x 3" Male THD
11 |300CAP 530023 1 |[3"Cap

Quick Fill - Optional 3 Inch
Page 102



ILLUSTRATED PARTS LIST

FasT

FAST GLOBAL
7P SOLUTIONS

Quick Fill - Optional 3 Inch



ILLUSTRATED PARTS LIST

Agitation & Rinse Control

Agitation & Rinse Control
Page 104



= >
[} asr ILLUSTRATED PARTS LIST

Agitation & Rinse Control Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 |M200PLG 530093 1 [Manifold Plug 2"

2 150G 530014 3 |1.5"EPDM Gasket

3 |FC200 540001 3 |Manifold Clamp

4 |M200100TEE 530075 2 |Manifold Tee 2 X 1"

5 |M200150BRB 530079 1 [Manifold Hose Barb 1-1/2"

6 |64024H 540016 2 |Clamp Hose 1-1/2

7 |1-1/2 EDPM 510014 4' |Hose Spray 1-1/2 Goodyear

8 |FC100 540000 4  |Manifold Clamp 1"

9 |M100G 530068 4 |Gasket1"

10 |MV100CF 500005 2 |Manifold Valve 1"

11 |M100075BRB90 530060 1 [Manifold Elbow 1" X3/4" HB To Rinse Balls
12 |M100BRB90 530061 1 [Manifold Elbow 1" HB To Agitation

13 |PL344BR-24-CEC 500001 2 |Valve Ball Electric Agitation (Optional)
14 90SAEASA | 1 |Control Harness Electric Agitation

15 560021 1 |[Fuse 15 Amp

16 560043 1 [Switch

Agitation & Rinse Control
Page 105



ILLUSTRATED PARTS LIST

Agitation Shut-Off, Electric Option

FAST GLOBAL
7P SOLUTIONS

Agitation Shut-Off, Electric Option
Page 106



/JJJJ r

v v v ILLUSTRATED PARTS LIST
Agitation Shut-Off, Electric Option Parts List

ITEM PART NO. QTY. DESCRIPTION

1 | 11145BLK| 1 |SWITCH BRACKET

2 500064 1 [VALVE 356 Ser ON/OFF ELECTRIC AGITATION
3 530066 1 |1" MANIFOLD X 1" HOSE BARB

4 530068 2 [1" EPDM GASKET FOR MANIFOLD

S 530362 1 |[1" MANIFOLD COUPLING, 90°

6 540000 2 |[CLAMP, 1" WORM SCREW

7 631970 1 [CABLE,ELECTRIC AGITATION ON/OFF

8 800016 1 |DECAL, ELECTRIC AGITATION

Agitation Shut-Off, Electric Option
Page 107



7. T
/_J_/_/g_/*_/J ILLUSTRATED PARTS LIST

Boom Plumbing

Fenceline

To Delivery
Tubes

45
26 ; 27
53 /@ % See Delivery Tubes
% 2 7 p For Part Numbers
44

Boom Plumbing
Page 108



f’ﬂj r

B A 6 &

ILLUSTRATED PARTS LIST

Boom Plumbing Parts List

ITEM VENDOR PART NO.

PART NO. QTY. DESCRIPTION

1 4154-G XX-160 790020 1 Pressure Guage 0-160 psi

2 256 2 W asher Flat 1/4" Zp

3 103 2 Bolt HH 1/4 X 1-1/2 GR5 Zp

4 2T20-003 510023 AR |Tubing Poly 1/4" OD

5 44103211 530004 1 Q-Lock Connector Elbow 1/4" MPT x 1/4" Hose
6 M200PLGO025 530094 1 M anifold Plug 2" X 1/4" Port

7 FC200 540001 AR [Manifold Clamp 2" Standard

8 150G 530014 AR |Manifold Gasket 2"

9 50516-6 500029 AR |Ball Valve Section Motor

10 [56609-2-F AR [Valve Sub-Assembly

11 45529-1" 530190 AR |Quick Connector Sub-Assembly

12 |64016H 540014 AR |Hose Clamp 1"

13 |1BH200 510016 AR |Hose Spray EDPM 1" ID

14 |HB100 530041 AR |Hose Barb 1" MPT X 1" HB

15 [LST100-50 530057 AR [Strainer Line 50 Mesh Screen (LST150 Screen)
16 236 AR |Nut HH 5/16" CL Zp

17 120 AR |Bolt HH 5/16 X 3-1/2 GR5 Zp

18 |HB100-90 530044 AR |Hose Barb Elbow 1" MPT X 1" Hose
19 |64016H 540014 AR |Hose Clamp 1"

20 [1BH100 510016 AR |Hose Spray EDPM 1" ID

21 HB 100 530056 AR |Hose Barb 1" x 1” Tee

22 |64016H 540014 AR |Hose Clamp 1"

23 [1BH200 510016 AR |Hose Spray EDPM 1" ID

24 |EL100-90 530310 AR |Elbow 1" FPT

25 |HB100-90 530044 AR |Hose Barb Elbow 1" MPT X 1" Hose
26 [HB100 530041 AR |Hose Barb 1" MPT X 1" HB

27 [V13N34 530245 AR |Cap 1”FPT

28 58140 520037 AR |Fenceline Nozzle Body, Manually Controlled
28A [55280-1 520038 AR |[Fenceline Nozzle Body, Electrically Controlled
29 |[345-005 540032 2 Hose Clamp 3/8"

30 [3/8BH200 510020 AR |Hose Spray EDPM 3/8"

31 1338D 530306 2 Fenceline Nozzle Body

32 3B12 2 Nozzle Body Nut

33 [CP8027-NYB 520019 2 Nozzle Tip Nut

34 227 2 Nut HH 1/4" Nylock ZP

35 144103206 530001 1 Q-LOCK Connector 1/4" MPT x 1/4" Hose
36 [5504-04-04-SS 610006 1 Elbow 1/4" NPT Stainless Steel

37 11758 1 Guage Bracket

38 11786 1 Guage Strap

39 [45529-90-1 530190 1 Elbow 3/4” Return To Tank

40 |64012H 540013 1 Clamp 3/4”

41 BS-3/4 BH200 510019 1 Hose 3/4”

42 |54608-15-450BEC3 500029 AR |Ball Valve Section (Items 9 & 10)
43 257 AR |5/16" W asher

44 |TC-130 540037 AR |T-Bolt Clamp

45 |[D34100 530225 AR |Hose Barb

46 |QJ17560A-25M 520030 AR |Body Single

47 |Q54676-1/4-NYR 530248 AR |Adapter

48 |3EL14628 530209 AR |1/4 x 3/8" Barb 90°

49 |58480-2 530429 AR |Cable, Chem Saver Electric Option
50 |[W 806V 530227 AR |Cap Gasket

51 CP7717-3-912-VI 530198 AR |O-Ring

52 |CP37166-1-302S S 530193 AR |Retaining Clip

53 |[BJTEE100 FP 530147 AR |Tee 1"NPT

Boom Plumbing
Page 109



FOST

yEes ILLUSTRATED PARTS LIST

Fence Line Option

Fence Line Option
Page 110



f;/;/j; ILLUSTRATED PARTS LIST

Fence Line Option Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520016 2 |[NOZZLE SEAT WASHER, RUBBER
2 520037 2 [NOZZLE MANUAL CHEM SAVER
3 520038 2 |[NOZZLE ELECTRIC CHEM SAVER
4 632044 2 |[CABLE ADAPTER 2P DTTO 2P 6"
5 540032 4 |CLAMP, HOSE 5/16"

6 632054 2 [55'FENCE ROW CABLE

Fence Line Option
Page 111



ol ILLUSTRATED PARTS LIST

/JJJJ r

Single Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Single Fence Line, Display Control
Page 112



= >
@J%f ILLUSTRATED PARTS LIST

Single Fence Line, Display Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520037 1 |VALVE, MANUAL CHEMSAVER
2 520038 1 |VALVE, ELECTRIC CHEMSAVER
3 632044 1 |FENCEROW ADAPTER CABLE, 6"
4 632054 1 |FENCEROW CABLE, 55'

Single Fence Line, Display Control
Page 113



ol ILLUSTRATED PARTS LIST

/JJJJ r

Dual Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Dual Fence Line, Display Control
Page 114



fﬂg 1

F'vw W N

ILLUSTRATED PARTS LIST

Dual Fence Line, Display Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520038 2 |VALVE, ELECTRIC CHEMSAVER
2 632044 2 |FENCEROW ADAPTER CABLE, 6"
3 632054 2 |FENCEROW CABLE, 55

Dual Fence Line, Display Control

Page 115



/JJJJ r

ol ILLUSTRATED PARTS LIST

Single Fence Line, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Single Fence Line, Toggle Switch Control
Page 116



e =)
o H A &

f’ﬂj r

ILLUSTRATED PARTS LIST

Single Fence Line, Toggle Switch Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18437 1 PLATE, MOUNT

2 520037 1 VALVE, MANUAL CHEMSAVER

3 520038 1 VALVE, ELECTRIC CHEMSAVER

4 632042 1 2 PIN DT 40" CABLE EXTENSION

5 632044 1 FENCEROW ADAPTER CABLE, 6"

6 632054 1 FENCEROW CABLE, 55

7 632089 1 CABLE, SINGLE ELECTRIC FENCELINE NOZZLE
8 800261 1 DECAL, FENCELINE & AGITATION

Single Fence Line, Toggle Switch Control

Page 117



/JJJJ r

ol ILLUSTRATED PARTS LIST

Dual Fence Line, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Dual Fence Line, Toggle Switch Control
Page 118



e =)
o H A &

f’ﬂj r

ILLUSTRATED PARTS LIST

Dual Fence Line, Toggle Switch Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18437 1 PLATE, MOUNT

2 520038 2 |VALVE, ELECTRIC CHEMSAVER

3 632042 1 2 PINDT 40" CABLE EXTENSION

4 632044 2 FENCEROW ADAPTER CABLE, 6"

5 632054 2 FENCEROW CABLE, 55'

6 632088 1 CABLE, DUAL ELETRIC FENCELINE NOZZLES
7 800261 1 DECAL, FENCELINE & AGITATION

Dual Fence Line, Toggle Switch Control

Page 119



§ =25 ILLUSTRATED PARTS LIST

Plumbing Valves

T A
| IR ——

TT
il

Plumbing Valves
Page 120



/JJJJ r

Y V¥V Vv

ILLUSTRATED PARTS LIST

Plumbing Valves Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

0 |[PL450BEC-FB 1 |Shut-off Valve
1 |TJ505156 1 |BEC MOTOR, 22 RPM (.07 SEC)
2 |cP50517-SSPV 1 |RETAINING CLIP, 304 STAINLESS
3 |cP26197-PP 2 |SCREW, 1/4"-20 X7/8", STAINLESS
4 CP50514-PP 1 MOTOR ADAPTER, POLY BLACK
5 |CP20125-TEF 1 |THRUST WASHER, TEFLON
6 |CP56613-SS 1 |STEM, 303 STAINLESS (FOR POLY BALL)
7 |CP7717-M12X2.5-V1 3 |O-RING, VITON
8 |[CP55233-NYB 1 |FLOW BACK BODY, NYLON BLACK
9 |CP38435-1/4-SSNY 2 |ELASTIC LOCKNUT, 1/4-20, STAINLESS
10 |CP20106-2-PP 1 |FLOW BACK BALL, POLY, WHITE
10A [CP19926-2-SS 1 |FLOW BACKBALL, 303 STAINLESS
11 [CP20564 2 |GASKET, VITON
12 |CP20103-TEF 2 |SEAL, TEFLON
13 |CP7717-2-2132VI 2 |O-RING, VITON
14A |CP45514-NYB 1 |END CAP, NYLON, BLACK, QUICK CONNECT
15 |CP45252-2-3/4-SSPV | 4 |SCREW, 1/4-12 X2-3/4 PAN HEAD, SS
16 |CcP55224-PP 1 |#75 NARROW TEE BODY, POLY, BLACK
17 CP45216-AL 1 MOUNTING RAIL, ALUMINUM
18 |CP45259-SS 4 [SCREW, M6 X1 X16MMHEX, SS
19 |CP7717-3-912-VI 2 |O-RING, VITON
20 |CP37166-1-302SS 2 |QUICK CONNECT RETAINING CLIP, 302 SS
56609-3FB-_- 1 |VALVE BODY SUB ASSEMBLY, SPECIFY OUTLET SIZE & BALL
MATERIAL (INCLUDES ITEMS 1-3)
AB344AE-KIT 1 |SPARE PARTS KIT

Plumbing Valves
Page 121




ILLUSTRATED PARTS LIST

Nozzle Bodies

1 ITEM PART NO. DEBCRIPTION
1
CP48224=NYE Upper Clamp, 25mm, Nylon (Black)
2 CP4B256-55 Pivot Pin, Stainless Steal
3 CP48498—NYE Body, 3/4", Mylon (Black) (for 3/4" and 25mm versions)
. CP7717-2,/110-8U O—Ring, Buna—HN
CP7717-2/110-V| 0O-Ring, Viten (Optional)
5 CP48255—1 1/4—30255 [ Scraw, Stainless Steal
§ | CPI1953-EPR Diaphragm, EPDM
CP21953-VI Diophragm, Viten (Optional)
7 21950-10-NYB End Cop Sub-Ass’y, Nylen (Black)
QJ17560A No. 0J17560A-25mm-NYB(-VI) — Hinged Nozzle Bady Assembly

/ DESGRIPTION: .
QUITSEOA HINGED CLAMP S :
WET BOOM DIAPHRAGH ra Systems Co.
CHECK VALVE QUICK TEEJET® praying m
ILE BODY ASSEMBLY
(/2% 3/4°, T, 20mm, & 25mm)

Spray Mozzles and Accesaories
P.0. Box 7800 - Whaston, Il 80168-7900
Parts Liat No.

ITEM FART MO, DESCRIPTHIN PL QJ17560A
1| CP3E830-E-NYE Plug, Hylon (8tsck) BHEET
CPTT17-2-13~EPR ~fing, EFDM
& CPTITI7=2=13=V¥] ~Ring, Vilen (Optienal) =2
3 | CPIEBZ1-NTB —Clip, Nylan ({Block)
. |crTTi7-mzexs-epRIFE —#Hing, EPR—Toflon Filled (2 Rog'd.)
CPT717—MZ8xS—VITFE O-#ing, Witon—Teflon Filled {2 Reg'd.) (Opional)
s | EPSBT2E-VITFE Seal, Viton—Taflon Filled
& |CPTTIF-2-111-¥ O—Ring. ¥lion N
74 | CPIBGZ1-2-NYR Turrad, Mylon (Black) (3 Outlet)
76 | CP3B922-2-HYR Tureat, Nylon (Black) (4 Oublet)
7C | CP3ER23-2-NYB Turrat, Mylon (Black) (5 Oublet)
g |CP1953-EPR | Diaphragrm, EPOM
| cPz1953-vi Diaphragrn, Viten (Optisnal)
9 | 21950-10-NYB End Cop Sub-ossembly, Hylon (Black)
10 | cP3BR2S-2-NYR 3/4" & 35mm Body, bylen {Black)
L, |EPTTiT=a-110-60 O-Ring, Buna-H
CRTTI7-2-110-VI 0-Ring, Vitan (Opfional)
12| CP4BZE5-1-1/4-30255 | Scraw, Sluinimss Sieal
13 .
CRAB224—NYE 25mm _Upper Clamp, Nylon (Block) |
14| CP4AZ5E-55 Fivot Fin, Stainless Stes =]
Wo. OJ36_C—Z5MW-NYB[—VI) — 25mm Wai Hoom Nozzle Body*
*Notas: Specify EMher 3, 4, or 5 In Part Number For Humber of Outlets Desired,
=¥| In Fart Humbaer Spacifies ¥iton O—Ring Opilon

DESCRIPTION: . o
qussnc wer goow Spraying Systems Co.
DIAPHRAGN CHECK VALVE . :
QUICK TEEJET® HINGED Sr,:ruﬂy Nozzles and Accessories
HOZZLE BODY ASSEMELY P.0. Hox 7900 — Whesten, Il £0189- 7500

Rev. No. 1 PARTS UST

PL QJ360C-WB
SUEET _oF

QJ375 QJ373

Nozzle Bodies
Page 122



FasT

ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

Nozzle Bodies



yEes ILLUSTRATED PARTS LIST

Delivery Tubes

Delivery Tubes
Page 124



Al

/JJJJ r

P

AT,

ILLUSTRATED PARTS LIST

Delivery Tubes Parts List
ITEM PART NO. QTY. DESCRIPTION

1 14301 AR |Tube, 6 Port 15 Inch Spacing + Fenceline Valve

1 14302 AR |Tube, 2 Port 15 Inch Spacing

1 14303 AR |Tube, 3 Port 15 Inch Spacing

1 14304 AR |Tube, 4 Port 15 Inch Spacing

1 14305 AR |[Tube, 5 Port 15 Inch Spacing

1 14306 AR |[Tube, 6 Port 15 Inch Spacing

1 14307 AR |Tube, 7 Port 15 Inch Spacing

1 14308 AR |Tube, 8 Port 15 Inch Spacing

1 14309 AR |Tube, 9 Port 15 Inch Spacing

1 14310 AR |Tube, 10 Port 15 Inch Spacing

1 14311 AR |Tube, 7 Port 20 Inch Spacing + Fenceline Valve

1 14312 AR |Tube, 2 Port 20 Inch Spacing

1 14313 AR |Tube, 3 Port 20 Inch Spacing

1 14314 AR |Tube, 4 Port 20 Inch Spacing

1 14315 AR |Tube, 5 Port 20 Inch Spacing

1 14316 AR |Tube, 6 Port 20 Inch Spacing

1 14317 AR |Tube, 7 Port 20 Inch Spacing

1 14318 AR |Tube, 8 Port 20 Inch Spacing

1 14319 AR [Tube, 9 Port 20 Inch Spacing

1 14320 AR |Tube, 5 Port 20 Inch Spacing + Fenceline Valve

1 14321 AR |Tube, 6 Port 20 Inch Spacing + Fenceline Valve

1 14322 AR |Tube, 2 Port 22 Inch Spacing

1 14323 AR |[Tube, 3 Port 22 Inch Spacing

1 14324 AR |Tube, 4 Port 22 Inch Spacing

1 14325 AR |[Tube, 5 Port 22 Inch Spacing

1 14326 AR |[Tube, 6 Port 22 Inch Spacing

1 14327 AR |Tube, 7 Port 22 Inch Spacing

1 14329 AR |Tube, 6 Port 22 Inch Spacing + Fenceline Valve

1 14330 AR |Tube, 5 Port 22 Inch Spacing + Fenceline Valve

1 14331 AR |Tube, 6 Port 15 Inch Spacing + Fenceline Valve

1 14332 AR |Tube Assembly, 2 Port 15 Inch Spacing, Inc Nozzles
1 14333 AR |Tube Assembly, 3 Port 15 Inch Spacing, Inc Nozzles
1 14334 AR |Tube Assembly, 4 Port 15 Inch Spacing, Inc Nozzles
1 14335 AR |Tube Assembly, 5 Port 15 Inch Spacing, Inc Nozzles
1 14336 AR |[Tube Assembly, 6 Port 15 Inch Spacing, Inc Nozzles
1 14337 AR |Tube Assembly, 7 Port 15 Inch Spacing, Inc Nozzles
1 14338 AR |[Tube Assembly, 8 Port 15 Inch Spacing, Inc Nozzles
1 14339 AR |[Tube Assembly, 9 Port 15 Inch Spacing, Inc Nozzles
1 14340 AR |Tube Assembly, 10 Port 15 Inch Spacing, Inc Nozzles
2 590054 AR |Spacer, Wet Boom

3 540040 AR [Clamp, Wet Boom

4 520039 AR [Nozzle Body Triple Wet Boom

5 590048 AR |U-Bolt Stainless Steel

6 540029 AR |Tube Clamp Base

7 655 AR [Nut HH

8 590078 AR |[Bolt HH 1/4 x 4-1/2 GR5 Stainless Steel

9 685 AR [Washer 1/4" Stainless Steel

10 655 AR [Nut 1/4" Nylock Stainless Steel

11 520030 AR [Nozzle Body Single Wet Boom

Delivery Tubes

Page 125



@S

fm ILLUSTRATED PARTS LIST
60 - 80’ Side Fold Fitting

60 - 80’ Side Fold Fitting Parts List

ITEM PART NO. QTY. DESCRIPTION

1 530044 1 1" MPT X 1" HOSE SHANK-90°
2 530326 1 1"MALE X1" FEMALE SWIVEL
3 530325 1 1T"FEMALE THREAD X1"HOSE SHANK

60 - 80’ Side Fold Fitting
Page 126



ILLUSTRATED PARTS LIST

FasT

FAST GLOBAL
7P SOLUTIONS

60 - 80’ Side Fold Fitting



ILLUSTRATED PARTS LIST

Hydraulic System

Page 128

Hydraulic System



f’ﬂj r

o H A &

ILLUSTRATED PARTS LIST

Hydraulic System Parts List

ITEM VENDOR PART NO. PART NO. DESCRIPTION QTY. 60" 80, 90 & 100'
1 (648124 620019 Cylinder, 20TD16-150 SA Push, Main Lift 2
2 [6400-4-8-047 610038 80ORB x 4JIX Restricted Adapter, .047 2
3 |FDM4R17-4FJX 600008 Hose 4JIC Straight 1
4 |2-NV12-12SAE-M 530182 Hydraulic TIP x8ORB 4
5 |FDM8R17-8FJX-8MBO-288 Hose Hydraulic Block Feed 2
6 (645710 620006 Cylinder, 30TD16-150 Double Acting, Fold 2
7 |6801-4-8-R.045 610039 8ORB x4JIX90° Restricted Adapter, .032 (9600N) 4
7 |6801-4-8-R.045 610040 8ORB x4JIX90° Restricted Adapter, .045 (9600) 4
8 |FDM4R17-4FJX-4FJX-104 Hose 4JIC Straight 2
9 |FDM4R17-4FJX90M-4FJX-302 Hose 4JIC Straight x4JIC 90° 1
10 |FDM4R17-4FJX90M-4FJX-302 Hose 4JIC Straight x4JIC 90° 1
11 610039 8ORB x4JIX90° Restricted Adapter, .032 (9600N) 4
11 |6801-4-8-R.045 610040 8ORB x4JIX90° Restricted Adapter, .045 (9600) 4
12 1645710 620006 Cylinder, 30TD16-150 Double Acting, D13, Wing 2
13 |FDM6R17-6FJX-156 Hose 6JIC Straight 2
14 16801-6-8 610030 80ORB x 6JIX Adapter 2
15 1648422 620023 Cylinder, 25TD08-112 SA Pull, Wing Tilt 2
15 For Norac/Raven Boom Height Control Systems Opt.
15 (648402 Opt. Norac/Raven 620022 Cylinder, 25TD10-112 SA Pull, Wing Tilt Opt.
16 |6805-6-8 610035 80ORB x 3/8” FPT 90° Adapter 4
17 |BV3 610036 Breather 3/8” MPT 4
18 |FDM4R17-4FJX90M-SAME-302 Hose Hydraulic 4JIC 90° x4JIC 90° 1
19 |FDM4R17-4FJX90M-4FJX-322 Hose Hydraulic 4JIC 90° x4JIC 90° 1
20 [(FDM4R17-4FJX-4FJX-104 Hose Hydraulic 4JIC Straight 2
21 |FDM8R17-8MBO-10MBX090-204 Hose Hydraulic Pump Feed 2
22 (0531-601-500/100 630002 Accumulator 1
23 [FDM4R17-4FJX-4FJX90M-15 Hose Hydraulic 4JIC Straight
24 |FDM4R17-4FJX-4FJX-25.3 Hose Hydraulic 4JIC Straight 1
25 [N/A
26 610026 Run Tee Adapter 4JIC, ZN 6
26 |(6602-4 610028 Run Tee Adapter 4JIC 6
27 (6402-04-04 610018 Adapter Swivel 4JIC x40RB 1
28 [MPV-14-SAE 500000 Valve 1/4 Turn Hydraulic 1
29 (700-0805-4103 630008 Hydraulic Block - 5 Station 1
NS |700-0806-4103 630011 Hydraulic Block - 6-Station 1
30 (6400-04 610007 4 ORB x4 JIC
31 237 237 Nut HH 3/8” Nylock Zp Centerlock
32 (132 132 Bolt HH 3/8 x3” GR5 Zp
Seal Kits

648126 648124 20TD16-150 SA PUSH

645752 648422 25TD-08-112 SA PULL

645752 648402 25TD10-112 SA PULL

639559 645710 30TD16-150 DA

Hydraulic System

Page 129



ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

2 ik | —
gy B __._”M.Iﬂ".

23"

21

i

T8

T 111 w——
oo W= ﬂmm

Cé

c7

cs

ca

O

c2

o =)

C3

S/N
ca

c5

= b E

000G

4 C10

b

&

4q

ORG 23

172

ORG/BLK
BLK ———————]

RED/BLK —121.

BLK

J

Page 130

Hydraulic Control Valve Harness - 60 - 66 Foot Boom



@S

fm ILLUSTRATED PARTS LIST
Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 212-025 1 Bolt, 5/16-18 x 0.75

2 214-002 14 |[Cable Tie, Black, 7"

3 255-026 1 Loom Clamp, .5" ID Metal/Rubber

4 302-374 1 Manifold Assembly, 0805 2DA 3SAO0Closed Intg DTR 12V WP6400-4 PT6801-8
5 319-668 1 Harness Assembly, 12 con 18ga DTR Key A 12P(12)-2DTR2P(2) 33'

Hydraulic Control Valve Harness - 60 - 66 Foot Boom
Page 131



ILLUSTRATED PARTS LIST

|~ 4

Hydraulic Control Valve - 60 - 66 Foot Boom

Page 132

Hydraulic Control Valve - 60 - 66 Foot Boom




/JJJJ r

. & & &

ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 210-017 2 |FITTING 6801-8-8/E-MJ-MO

2 210-038 4 |FITTING 6408-HHP-8/HOLL HEXPLUG MO

3 210-113 7 |FITTING 6400-4-6/S-MJ-MO

4 210127 3 |FITTING 6408-HHP-6/HOLL HEXPLUG MO

5 232-050 2 |DECAL S/N (SILVER)

6 232-058 1 |DECAL FASSE BLACK/GOLD 1" X.75" ROUND CORNER

7 253-037 1 |COIL H/F 6359774 DT

8 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.

9 270-093 1 [MANIFOLD S14153-4 5CIR AL RV

10 273-008 1 |CARTRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-001)

11 273-012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

12 273-058 1 |CARTRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-009)
13 273-077 7 |CARTRIDGE HYDAC WS 08W-01-C-N-0 (Seal Kit Part Number 274-028)

Hydraulic Control Valve - 60 - 66 Foot Boom
Page 133



rvww -

fﬂg 1

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

P 7 .

> =z GRN

= —@a.x—{msommm
23"

1
[Il-m_@mc—mmmmn) ) 7
D]-u:nn—@w—msofnmm ‘W i}
PED= o=t 1] | e
m-m—@m;;nmm ' ;
(] = e wrapem—— "
e
3
o [ T
2|l
S S i U NI -

-m—@u—mmmmm

- 25"
I:D = =] —<:|u—mmmm

> ] == AT
8LK

Hydraulic Control Valve Harness - 60 - 66 Foot Boom
Page 134



/JJJJ r

rvwwevs

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION
1 231-008 6" |Shrink Tubing .750
2 231-009 3" |Shrink Tubing .5
3 231-250 6" |Shrink Tubing .250 Black
4 232-050 2 |Decal S/N (Silver)
5 252-058 159" [Wire 18ga Black
6 252-064 35' |Cable 12con Gray 18ga
7 255-212 1 |Connector Deutsch 12 Pin recepticle DT
8 255-213 1 |Connector Deutsch DT PLUG 12 PIN
9 255-214 1 |Connector Deutsch LOCK WEDGE 12 PIN DTR
10 255-215 1 [Connector Deutsch LOCK WEDGE 12 PIN DTP
11 255-505 7 |Connector Deutsch LOCK WEDGE 2 PIN DTP
12 255-801 7 |Connector Deutsch 2 PIN PLUG DT
13 255-969 2 |Connector Deutsch LOCK WEDGE 2 PIN DTR
14 255-971 2 |Connector Deutsch 2 PIN RECEPTICLE DT
15 255-977 16 |TERMINAL PIN DEUTSCH 16/18GA
16 255-978 16 |TERMINAL SOCKET DEUTSCH 16/18GA
17 255-979 10 |Connector Deutsch

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

Page 135



ILLUSTRATED PARTS LIST

sy
FV W N

Control Console - 60 - 66 Foot Boom

¥ GN3 ;L1 (ZTI)EL ¥ AN dl0 YORL NOOZTL MaH L] ¥B1-0Z% e
&/ WOL ASSY Nd 300HESMd | 4 89L—6LT | ¢f
TR AIS ,8/Z-HI XEUINK TINa oNa | o Gei-6BlE | 2%
[ B/d £ S35 SU0M 6/ SSINVH | L | Zig—¥iE | ig
[~ Vo€ 26/GI%G-1030 Qi/8INN W ad toMa | F | eeo-Lik | o
787 AE0 UNA 9 OOL WS | + | Le0-65C | 62 |
781" 99 ANA dRD DOL WS | | | £20-65¢ | 92 |
6 . DNA diBo S0L M5 | 1 065 | {T
181" M@ TNA digd S0L WS | T Cl0-65z | 9Z |
I8l 059 UNA JE5 90 B T TO0—8%Z | ¢z |
SH1 OM3 035010 30id16 waL | ¢ CBZ—55C | +2
WOFI—9F S 4 Od WL | £ | BHI—S&E | &€ |
VoRi—¥i J/N Od el | € 0L0—G5¢ | o¢
[ voBI—9i O3 Q35010 30NdS WAL | € | 0L0-6s¢ | 12
[ VvoBI/OC SM NON d Od Wil | © | 900-S%¢ | 02 |
8 Od 4 dvl-1 Wdl | OZ | 200—<cz | BT
Y9 Tvalla 30010 | © 100—¥Gz | O1
4D voRlL WM | 8L [ oso-zsz | L1
G3u vom1 WM | 2 | es0-zsz | 91 |
8 VORI 3HM | @1 | B%0-25% | SF |
AHD WO 1008 D0L WS | Te0—0%z | ¥I
BNOT WON ot 1040 DOL WS | © | CH0-0SE | ©F
THOHS WOM ot 1040 D01 NS | € 0005 | of
TX G NG/0100 B30 | T BEO-2CT | 1
{BAs) N/S 030 | € | ogo—ecz | OF
M TAZ 8L X ¥ 510 Liod ove | L IS0-0E2 [
BOUNON ONSH Dd4gd | & 00E—6IC 8
WAL WVIE AL FEVD | € Z00—¥iT I3
I UGSONGZOXIGC NOUN SOFSwm | ¢ it 9
005" X 0Z—+/1 G30EM M3¥0S | 2 1£2-2i2 T
I Siwad oz-%/1L 50NA | € CIE—ZIZ ¥
SSvdA B/uKei-9 L43SNI | £ | Z02-2LlZ | €
W G WAD B/t X 05-9 M3H0s | & | F¥EI-CIC z
S8 WD TI0H '0LES .57 oM S s | 1L oL£=0LZ ]
NOILJI¥OS3a 1avd g_zum:_._z»m«n_ oN
1S S1dvd

Page 136

Control Console - 60 - 66 Foot Boom



f"@tf

ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

oooooooooooooooooooooooooooo



ILLUSTRATED PARTS LIST

Control Console - 60 - 66 Foot Boom

iZE

NOILYOO1 HOLON = W

dwm_m B

B

o T o i O
7 i

¢
pareii

A
5 H
\\ll)
%8 B % &
ﬁ e en 'y
5 e e
A : A A e
L
01 N 0 \ 01

WVYHOVIA ONIMIM

HOLIMS

Page 138

Control Console - 60 - 66 Foot Boom



Wt (0o maet (foo ol
z o N9-01 ] i

M Ao d@mM@© 1HM/>18—6 SOIMIOL:
Sid Alinvo—s = n1e-g ] ol= @-
oN1d ALAYI-L m@ m O /L=t _ & i
e e 190 O e 1989
Sid Alinvo—t @0 ©H LHM—¢ “O)] T ©
oNtd ALAYO—Z ,_0 T @— ou0— OT O
aMd AUAYD—L N J. -_l_-

—J] =
14403y {04 V130 1nOC Nid INld ¥O04 Twl3d 1nO Nid

ILLUSTRATED PARTS LIST

o e
3
L i

Wiring Harness - 60 - 66 Foot Boom

DMd ALAYD LN30 INOD | 01 6/6—GGET ol
¥OE1/91 134205 HOSLN3D HIND | Z1 BL6—55T 6
¥IEL=GL Nid N30 INOD| Z L{B—GGT B
dld NIdZL 3903M HO0T HINO | | SLE—GSE L
410 NIdZl 3203IMH00T LN3J NNCD| | ¥LE—GGSE 9
10 9d NIdZL HOSINAd HIND | b FLE-GG5E S
NIdZL 1d234 10 LN30 NNOD| ) ZLE-55T ¥
AMD JAd VOB NOJZL F1aW0| L1 +30-Z62 |4
AE ¥I8L JHIM (2L 850-252 z
M8 005" ONIBNLANIMHS | 1 B500—LET 1
NOLL-I¥2S3d 1yvd ALD|H33WNN Lavd [ TN
1SN Sldvd

Page 139

Wiring Harness - 60 - 66 Foot Boom



-

_

ILLUSTRATED PARTS LIST

=/

e

Control Console Decal - 60 - 66 Foot Boom

Soedsmm, @e7ed] SR 5pey] AR SoRIIRRR

ONIM LHOIY

SomA PRSTHEA® ISP SHIR PR LRef] FENRT

SONIM dITd

— @aE—

198E-LTP-L0S
65195 NW ‘o1 HN
i PU A 658YS

sioApidg

”_ﬂG

_ 1yodsnvaL —)

9NIM 1171

ng

| S | EE——

punoiy | - [ e zL M | mme [ e | s
punoiy | - [ e ¥ Menie | = [ e |
punoiy | - [ e Ll e e s

pleld Buipy urepy 1) 99 6%0L22% 1 JUMAIE B WD 8 BIO B pay (wow) umoq
o === | === | === | e (3e1s) Jaua) an|g Hoys §
podsuel| Buipy uiepy 82 1D 0L82% ) w9 g 610 3 pay (wow) dn
plai4 sbuipy dijJ 7o) LD 680L88%¢ JUMAIE B WD B NiF R YA (wow) umoQ
P e e Qeis) 1880 pay Hous
podsuel| sbuips dij4 i) [40) 0L88%¢E w9 9 nig 3 JUM (wow) dn
umod BuIp 1 B | = 6%0L%S UMM B WS B MIg/pay (wow) umoq
S e (1e18) Jojua) Rels) Buo ¢
dnbum ey [ - o) 0L %S ws 3 y|9/pey (wow) dn
umo( uiepy [ 630L%89 WMAIE B WO 2 %1g/010 (wow) umoQ
o === [ === | = | o (3e38) J8)uB) MO||3 A Buo g
doueyy [ - (20 0L %9 w9 3 31g/610 (wow) dn
umoQ BUIm 17 B [ === 6%0L%/ JUMAIS B WD 2 NIGAYM (wow) umeq
e e e (1e18) Jojua) usalo BuoT |
dnbup 1 | - [50) oL% . w9 g Y9AYM (wow) dn
uonoun4 suod jue] | suod ainssald | uoljeso ing uld Sallpy 10H uonisod Youmsg |Jojoo joog | "ON Ya3msg

¥0L¥-S080-00L ® €01¥-5080-002

Control Console Decal - 60 - 66 Foot Boom

Page 140



f;/;/f; ILLUSTRATED PARTS LIST
Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot Boom

4 NN
2 g
L
=g
I
- X
0
= ||
T
5
=
o w = J A w
- = m
A X o =
2 2

mmmm

PARTS LIST
NI |PART NUMBER|QTY PART DESCRIPTION
1 212-025 1 |BOLT 5/16-18 X .75
2 | 214-p02 13 [CABLE TIE BLACK 7"
3 | 255-026 1 |[LOOM CLAMP .5"ID METAL/RUBB
4 302—T7B0 1 | MANI ASSY 080E 4DA 1SA CLSD DTR 12V WPB4OD-4(7}+6(2}R.047 P&301-8
5 319-724 1 |HRN ASSY 15CON 1BGA DTR KEY A 12P(12)-DTRIP(3)-20TP2R(2) 20TRZP(2)) 33°

Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot Boom
Page 141



= >
[} asr ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 80, 90 & 100 Foot Boom - 9600

© © 6 66

r 1 1 [ 1 [ T ]

LY

(909 (909 (90 O (9

1T

Hydraulic Control Valve - 80, 90 & 100 Foot Boom - 9600
Page 142



/JJJJ r

> v ILLUSTRATED PARTS LIST
Hydraulic Control Valve - 80, 90 & 100 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 210-017 2 |FITTING 6801-8-8/E-MJ-MO

2 273-023 2 |FITTING 6400-6-6/S-MJ-MO

3 210-038 4 |FITTING 6408-HHP-8/HOLL HEXPLUG MO

4 210-113 7 |FITTING 6400-4-6/S-MJ-MO

5 210-127 3 |FITTING 6408-HHP-6/HOLL HEXPLUG MO

6 210-188 2 |FITTING 6400-6-6 R.047/S-MJ-MO

7 232-050 2 |DECAL S/N (SILVER)

8 232-058 1 |DECAL FASSE BLACK/GOLD 1" X.75" ROUND CORNER

9 253-037 1 |COIL H/F 6359774 DT

10 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.

11 270-093 1 |[MANIFOLD S14153-4 5CIR AL RV

12 273-008 1 |CARTRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-001)

13 273-012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

14 273-058 1 |CARTRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-009)
15 273-077 7 |CARTRIDGE HYDAC WS 08W-01-C-N-0 (Seal Kit Part Number 274-028)

Hydraulic Control Valve - 80, 90 & 100 Foot Boom - 9600
Page 143



= R
_/Jﬂ—Jf ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 9600N

Hydraulic Control Valve - 9600N
Page 144



/JJJJ r

vV ILLUSTRATED PARTS LIST
Hydraulic Control Valve - 9600N Parts List

ITEM PART NO. QTY. DESCRIPTION

1 210-017 2 |FITTING 6801--8-/E-MJ-MO

2 210-038 2 |FITTING 6408-HHP-8/HOLL HEXPLUG MO

3 210-113 7 |FITTING 6400-4-6/S-MJ-MO

4 210127 1 |FITTING 6408-HHP-6/HOLL HEXPLUG MO

5 210-188 2 [FITTING 6400-6-6 R.047/S-MJ-MO

6 232-050 2 |DECAL S/N (SILVER)

7 232-058 1 |DECAL FASSE BLACK/GOLD 1" X.75" ROUND CORNER

8 253-037 1 |COIL H/F 6359774 DT

9 253-046 9 |[COIL HYDAK 0312600 DL DEUTSC RECEPTICLE

10 270-093 1 |MANIFOLD S14153-4 5CIR AL RV

11 273-008 1 |CARTRIDGE SV10-40-1-N-00 (Seal Kit Part Number 274-001)

12 273-012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

13 273-058 1 |CARTRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-009)
14 273077 9 [CARTRIDGE HYDAC WS 08W-01-C-N-0 (Seal Kit Part Number 274-028)

Hydraulic Control Valve - 9600N
Page 145



ILLUSTRATED PARTS LIST

Hydraulic Control Valve Wiring Harness

EEz:ﬂzEEﬁ:jﬂs@a.u_uS.n

"SHLONTT @3LI03dS E@E h

‘OVE QINI S3LL ONINWAZN Ind '€
‘SSANYVH dNn

W00 OL S3LL 318w € 3sn T

£€ S| HLONTT SSANAWH L

1 I e L D

OMd AUAVD 1M30 INOD | OI 6L6—-8S2 | L1

[ vo81/91 HOSINGA 1300 ML | 9% | 8Z6-Ss2 | 9t
VOGL/91 HOSINGA Nid ML | 9 | ZZ6-S5C | Sb |

10 143034 NidZ WOSLGa WIND | € | 126652 | 1

W0 NIdZ 3003M 001 HOSLNGO AIND | & | 696-S5C | ¢F

10 ONd Nidz HOSINGA WINO | £ | 108-962 | 2t

dI0 NIdZ 3003M 5001 HOSLNGA AIND | £ | S0S—SS2 | it

dl0 NidZL 30G3M 001 LN30 NNOO | L | S12—992 | OF

W10 NIdZL 3903M 5001 HOSINSA UINO | | | #1295 | 6

NidZL 9fNd 10 1130 NNOD | L | €1c—esZ | 8

10 13039 NidZ) HOSLNS0 WINO | T | 212958 | ¢

VO8I AND NOOZ) 318V0 | ¢ | ¥90-26C | o

18 VOBl UM |.651] 890-282 | ©

[ EaAWw)N/swaa | ¢ | oso-es | ¥

18 .05C ONBDINGHS | .9 | 0S¢—16¢ | ¢

G ONIBNDINRIAS | .£ | 600-15¢ | 2

05" SNIBNDINKHS | .9 | 900-1cC | |

NOLLINOS3A 1NVd EE N LNV oN

1SN S1yvd

r=

=== —({) BLK —(TO SOLDER JOINT #1)

L

i+

23"

= _@BLK—(TD SOLDER JOINT #2)

ORG

==
mal =W
o=

21"

== —(() BLK —(TO SOLDER JOINT #2)

BLU

[=== =]

wHT/BLK—198"

=3 —{(9) BLK —(TO SOLDER JOINT #2)

(== =]

N

17"

=335 ——(@) BLK —(T0 SOLDER JOINT #2)

ORG/BLK:

==

(m]

RED/BLK —15

——() BLK —(TO SOLDER JOINT #2)

[=== =]
(- =}

o

WHT

[
——(®) BLK —(TO SOLDER JONT #2)
MENE=E %

4
TCTT

RED 23"
BLK —(TO SOLDER JOINT §#2)

Page 146

Hydraulic Control Valve Wiring Harness



ILLUSTRATED PARTS LIST

Control Console - 80, 90 & 100 Foot Boom

L1 (€)dedLa (Z1)dzh V A3 dLa vasL NOOSL NaH | L ooL-0z¢ | €¢
.G/ YOI ASSY Wd ¥3Q10H3snd | | 69.-61¢ | 2%
8/d € S31¥3S UM 8/d SSINUVH | LiZ—vIE | 1g
02004 9MS MINN dd TI¥a TON3 | L 16.—v0g | 0F
9,8/1 L—H4 XBMLNN TII¥a TON3 | L 00v—0¢ | 6z
LL81° 18 TANA 90L dio | 1 1£0-652 | 82

£81° A¥O ANA dI¥9 90L MS | £20-65Z | LT

/81" N¥O TANA di¥9 90L ms | } £20-652 | 9T

£81° 13A JANA dI¥O 90L MS | 220-65z | S¢

/81" 18 TANA N9 90L MS | 1 510-652 | ¥2

£81° Q34 TANA dI¥9 90L MS | I 500-652 | €T
LSLL'L VIO 310H ‘01504 —,5v° 0DA3H 47 Nivuls | 1 oi.-ssz | TT
9¥1 N3 Q3S0T0 30Id1S WL |} S82-S5C | 12
VovL—9L SNI 4 Od Wil | ¢ 6LL-SSZ | az

v99L—¥L 4/W Od Wil | 2 0L0-65Z | 6L

VO8L-91 AN3I G3SO1] 30MdS WiL | ¢ 0£0-¢5Z | 8L
vo8L/0Z SNI NON 4 Od WL | 9 900-S5Z | /1
vo8L-2Z SNI TInd 4 O0d Wil | ¢ $00-SSZ | 9L

g 0d 4 dvi-L Wil | Sz | zoo-ssz | Gt

dvg zvella 3aoid | L 100-¥5Z | ¥1

A¥9 NdO 1008 90L Ms | o £20-08Z | g1

ONOT WOW df 10dd 90L Ms | € | €10-osz | z1
1MOHS WOW df 10da 9aL ms | ¢ | coo-o0sZz | 1y

S X G’} ¥18/@109 1030 | L 6S0-2€2 | oL

(¥3Aus) N/s 1030 | 2T 0S0-2¢2 6

0907/M TWZ 8L X ¥1 ¥10 A10d ova | 1 150-0gZ | 8
HOLINON ONSH Didg | ooc—61z | L

WL YoviE 3L J18vd | ¢ zZ00-¥1Z | 9
090°XGZ8'XZSC NOTAN U3HSVM | 2 cee—€1z | S
008" X 02-¥/1 G3013M M3¥DS | z 12—z | ¥
JIVA3S 0Z-%/1 8ONY | 2 S12-212 3

SSvdg 8/6XZ€-9 L¥3SNI T z02-2\2 z

18 GH VA0 8/€ X 2£-9 M3ddS | ¢ v81-z1z | |t
NOLLJI¥OS3a L¥vd ALD [M3ENNN LV oN

'Iv8 MS NO 113 @ ’
oL @) » G)E@) 10 ¢ \ @ w @ 0z

(8)(9) :NMoHS 10N 2 @
SSINYVH dn 1102 JONINILTY SV NMOHS
oL 3l Tavo-L 38N ‘1 S3NTVA TIONV 3HL SN+

OIHJYYO NI NMOHS SV

TSALON S3IHILON HOLIMS INJIMO-

Control Console - 80, 90 & 100 Foot Boom

Page 147



ILLUSTRATED PARTS LIST

sy
FV W N

Control Console Switch Diagram

NOILVOO1 HOION =

a3y

THW/ M8
LHM/NY9

®
>

C
\

7T

LT

‘
\,

;
J

7T
B b’

\

LHM/ >4

&

n éon \eon

@ L0 @»@

)
% &

T o o T g 1

e
b/

® Fl
-]

~

_—

® 5

WO e
90L1 1dda
g3y ¥ms

JHOHS WOW dE
901 1ada
A8 SMs

N
A
WO o
90L 1ddg
g 9ms

% &

e_9g]

»18/930

6 57

ool

i

<9

® @

3N o

901 1ddd
NYD LMS
1L

A@@«J
)
]

i

a7
“Wa/a3g

AVHOVIA ONIJIM HOLIMS

A A /l JVHIS
7 / Vo8l X1g
X 43 0
zwzown :mﬁ Mn
201 1ad4a 901 1ddd
13A TMS A4D €MS
NIVIN Iy

Page 148

Control Console Switch Diagram



= >
[} asr ILLUSTRATED PARTS LIST

Wiring Harness - 80, 90 & 100 Foot Boom

ZIM_CUT DETAIL

PIM_CUT DETAI

——

(@R A@}/

\3 Y/
4
vy

A= GRNSWHT
U= BLU W
[+ RED/WHT

BLt 1
5 — REN/HIE 1
1

Wiring Harness - 80, 90 & 100 Foot Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 231-007 3" |SHRINK TUBING .625
2 252-020 11" [CABLE 15CON 18 GAUGE
3 255-215 1 CENTER LOCK WEDGE 12 PIN DTP
4 255-756 1 CONNECTOR DEUTSCH DT PLUG 12 PIN KEY A
5 255-813 1 CONNECTOR DEUTSCH 3 PIN PLUG DTDT PLUG 12 PIN KEY A
6 255-817 1 CONNECTOR DEITSCH LOCK WEDGE 3 PIN DTP
255-978 15 [CONNECTOR DEUTSCH SOCKET 16/18 GAUGE

Wiring Harness - 80, 90 & 100 Foot Boom
Page 149



podsuer 21059q sBUMOPO] SABMY :DNINHVM
HDLH SONIM dind
aHid

O ©© ©
aNIDG

JHOdNVL
ONM HON NVW ONIMLA1

\|Z§Q|J

- i —

ONMNNMWN oemvins

65195 NIN SETIN
¥ PY A csers

Isod

Page 150

-
@
-l
p
1=
o
g
B8
)
L
=
g
E=
=
n
-
-l
=

Control Console Decal - 80, 90 & 100 Foot Boom

S PESUISAO JSPUN SBUM POJUN JSASN SHEONWV

punoigy dzL-gl gy [ e = === = e
punoigy dzZl- ygmg | e = == = =
puUnNoIS) dg-g uaPed
punoigy dzl-LL e e = =
R 1D 20 dZ1-6 dgl-0L 'dgl-Z dgl-| WMAIE 7 LD ® BID 7 pey {wow) umoq
0 =1 — 1T — ——m (yejs) 1euen an|g uvoysg g
Hodsuel] YyojH 90 1D dZl-0l 'dZ1-Z dzZl-| ulg 7 Big g pey (wow) dn
preld sBuip dig 5D 80 d2L-6 'dZL-0l ‘'de-2 de-| WAMPAIE B WD R IYANNIE B IYANWD (woul) umog
wm L e e — (1E18) 18usgy joelg Hoys §
Hodsuel] sBuip dijd 80 €0 del-0l ‘de-2 de-) W9 2 IUANNIE 'R AN LID (wow) dn
pIai4 Buia ulegy zZ0 1D dZl-6 dZl-0L 'dgl-8 dZl& JUMMIE R UID 8 NiF 8 UM {wow) umoqg
0 | = | e | = (238} Jeyuen pay Hous
podsuel| Buian el 10 z0 dzl-01 'd2l-8 dZl¢& uls) g Nig 8 JUAA (wow) dn
umog Buiph 1 o) dZl-6 'dzl-0L 'dzZl& JUMMIE B WD 2 NIF/PSY (woul) umog
O e R | R | (1218} J9Usg LCTS) BuoT g
dn Buip 1y ) dgL-0L 'dzi-§ uig g ylg/pay (wow) dn
usog UIEpy [5e) dZl-0L dgl-4 IEEEEL {wow ) umog
T e — [(EREEER) MOJIBA Buo z
dn uiepy 6D dgl-6 'dZl-0l 'dgl-L AHIE B WD R HIgAUM (wow) dn
umog Buip 11 () dZl-6 dzl-0L 'dzZlL-9 WMMMIE R WS 3 MIg/BIo (woul) umog
w | -1 - 1  — 1 (EOFEER) NS Buo |
dn Buim 1N #2 del-0l 'dgl-9 wo 2 N18/810 (wow) dn
uopoung slod jue] | suod ainssaud uonesoT InQ uld SalIpN 1I0H uonIsod Youms (100D joog | ‘'ON Youms

anbuo] paxiy,0Z1 S0L¥-9080-00L

Control Console Decal - 80, 90 & 100 Foot Boom



f“@"’ r

ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

Control Console Decal - 80, 90 & 100 Foot Boom
Page 151



fgj ILLUSTRATED PARTS LIST

9613TF-80 Hydraulic Fitting Locations

9613TF-80 FITTING I.D. & LOCATION

TRACTOR HOOK UP

FOLD BLOCK

MAIN LIFT CYLINDERS

9613TF-80 Hydraulic Fitting Locations
Page 152



=
[} asr ILLUSTRATED PARTS LIST

9613TF-80 Hydraulic Fitting Locations Parts List

ITEM PART NO. QTY. DESCRIPTION

2 520048 4 |PIONEER COUPLER #8 FORB

4 610011 3 |JIC #6 TO ORING #8

6 610028 6 |#4 SWIVEL RUN TEE

8 610035 4 |ORING #8 TO 3/8" PIPE 90 DEG

9 610036 4 |PLUG 3/8-18 BREATHER VENT

" 610060 1 |JIC #8 TO ORING #10

13 610099 1 [VALVE, FLOW CONTROL, P.C.

14 610102 1 [JIC #10 TO O-RING #10 ELBOW 90°

16 620019 2 |CYLINDER, 20TD16-112 MAIN LIFT

21 630011 1 [HYDRAULIC BLOCK 6-STA. 9610E-9612E

9613TF-80 Hydraulic Fitting Locations
Page 153



m_‘{ﬁ ILLUSTRATED PARTS LIST
9613TF-80 Hydraulic Fitting Locations

9613TF-80 FITTING I.D. & LOCATION CONTINUED

ACCUMULATOR

\t@,‘l‘sﬁf‘ SWING WING CYLINDERS

9613TF-80 Hydraulic Fitting Locations
Page 154



F'vw W N

fﬂj r

ILLUSTRATED PARTS LIST

9613TF-80 Hydraulic Fitting Locations Parts List

ITEM PART NO. QTY. DESCRIPTION

1 500000 1 VALVE, BALL SAE#4 FEMALE PORT

3 610007 1 JIC #4 TO ORING #4

4 610011 3 JIC #6 TO ORING #8

5 610027 2 JIC #6 RUN TEE

7 610030 2 JIC #6 TO ORING #8 90 DEG

8 610035 4 ORING #8 TO 3/8" PIPE 90 DEG

9 610036 4 PLUG 3/8-18 BREATHER VENT

1

0 610039 8 JIC RESTRICTED .032 #4 X O-R #8 90 DEG (9600N)
10 610040 12 |JIC RESTRICTED .045 #4 X O-R #8 90 DEG (9600)
11 610040 12 |JIC RESTRICTED .045 #4 X O-R #8 90 DEG (9600 & 9600N)
12 610079 1 CONNECTOR #40ORB X #6JIC

15 620006 2 CYLINDER, 30TD16-150 FOLD

17

620023 2 CYLINDER, 25TD08-112 WING TILT

9613TF-80 Hydraulic Fitting Locations
Page 155



fast

ILLUSTRATED PARTS LIST

Fold Block Hydraulic Hose Routing

FOLD BLOCK PRESSURE = BLACK HOSE
FOLD BLOCK RETURN = GRAY HOSE

FOLD BLOCK HYDRAULIC HOSE ROUTING

\-@ FOLD BLOCK

Fold Block Hydraulic Hose Routing
Page 156



T e Y

fes r

ILLUSTRATED PARTS LIST

Fold Block Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-1-2N 1 |HYDRAULIC HOSE, 08-8MOR-8FJX-302
2 600040-3-2N 1 |HYDRAULIC HOSE, 08-8MOR-8FJX-304

Fold Block Hydraulic Hose Routing

Page 157



ILLUSTRATED PARTS LIST

Main Lift Hydraulic Hose Routing

MAIN LIFT PRESSURE = BLACK HOSE MAIN LIFT HYDRAULIC HOSE ROUTING
MAIN LIFT RETURN = GRAY HOSE
—
- -
s =N
yi 1|
| /
\ o o
\. =
i e
>

RIGHT LIFT CYLINDER

LEFT LIFT CYLINDER

ACCUMULATOR

FOLD BLOCK

Main Lift Hydraulic Hose Routing
Page 158



T e Y

fes r

ILLUSTRATED PARTS LIST

Main Lift Hydraulic Hose Routing Parts List

ITEM

PART NO.

FDM 0048-ZN

QTY. DESCRIPTION

1

HYDRAULIC HOSE,

04-4FJX90-4FJX-85

600040-12-ZN

1

HYDRAULIC HOSE,

06-6FJX-6FJX-28

600040-13-ZN

1

HYDRAULIC HOSE,

06-6FJX-6FJX-30

Main Lift Hydraulic Hose Routing
Page 159



ILLUSTRATED PARTS LIST

Tilt Cylinder Hydraulic Hose Routing

TILT CYLINDER PRESSURE = BLACK HOSE
TILT CYLINDER RETURN = GRAY HOSE

TILT CYLINDER HYDRAULIC HOSE ROUTING

FOLD BLOCK

Tilt Cylinder Hydraulic Hose Routing
Page 160



@S

fm ILLUSTRATED PARTS LIST

Tilt Cylinder Hydraulic Hose Routing Parts List

= PART NO. QTY. DESCRIPTION
1 600040-19-ZN 2 |HYDRAULIC HOSE, 06-4FJX90-6FJX-100

Tilt Cylinder Hydraulic Hose Routing
Page 161



ILLUSTRATED PARTS LIST

Main Hydraulic Hose Routing

¥2078 @104

¥3AITAD @704 NIVIN LHOIY

HIANITAD 0704 NIVIN 14371

3ISOH AVHO = NdNL3Y 3704 NIvIN
ONILNOY 3SOH OITNYHAAH 104 NIVI et L S N

Page 162

Main Hydraulic Hose Routing



T e Y

fes r

ILLUSTRATED PARTS LIST

Main Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-14-ZN 2 |HYDRAULIC HOSE, 04-4FJX-4F JX-54
600040-9-ZN 2 |HYDRAULIC HOSE, 04-4FJX-4F JX-54

Main Hydraulic Hose Routing
Page 163



ILLUSTRATED PARTS LIST

fesr

Flip Wing Hydraulic Hose Routing

Ma078 4104

ONILNOY FSOH DITNYYHAAH ONIM difld

YIANITAD ONIM diTd L1437

FSOH AVYHD = NJNL3Y DONIM diTd
3SOH MOV = 3HNSSTdd ONIM dINd

Page 164

Flip Wing Hydraulic Hose Routing



e TR
B A 6 &

f’ﬂj r

ILLUSTRATED PARTS LIST

Flip Wing Hydraulic Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-16-ZN 1 HYDRAULIC HOSE, 04-4FJX-4FJX-202
2 600040-11A-ZN 1 HYDRAULIC HOSE, 04-4FJX90-4FJX-215
3 600040-17A-ZN 1 HYDRAULIC HOSE, 04-4FJX-4FJX-220
4 600045-6-ZN HYDRAULIC HOSE, 04-4FJX90-4FJX-200

Flip Wing Hydraulic Hose Routing

Page 165



ILLUSTRATED PARTS LIST
Breakaway Wing Hydraulic Hose Routing

BREAKAWAY WING HYDRAULIC HOSE ROUTING

FOLD BLOCK

BLACK HOSE

=GRAY HOSE

BREAKAWAY WING PRESSURE
BREAKAWAY WING RETURN

Breakaway Wing Hydraulic Hose Routing
Page 166



T e Y

f’ﬂj r

B A 6 &

ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-7-ZN 2 |HYDRAULIC HOSE, 04-4FJX-4FJX-384
2 600040-8-ZN 2 |HYDRAULIC HOSE, 04-4FJX90-4FJX-384

Breakaway Wing Hydraulic Hose Routing

Page 167



ILLUSTRATED PARTS LIST

fesr

Breakaway Wing Hydraulic Hose Routing

Q3NNILNOD DNILNOY ISOH DINMNYYAAH DNIM AVMYAIYIEE

YIANITAD ONIM AYMYHYIHE L3437

FSOH AVHO = NUNLIY ONIM AYMYMYIHE
3SOH MOV = IHNSSIHd ONIM AVMYHYIHE

Page 168

Breakaway Wing Hydraulic Hose Routing



T e Y

fes r

N a6 6 6

ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing Parts List

ITEM  PART NO. QTY. DESCRIPTION
1 600040-7-ZN 2 |HYDRAULIC HOSE, 04-4FJX-4FJX-384
600040-8-ZN 2 |HYDRAULIC HOSE, 04-4FJX90-4FJX-384

Breakaway Wing Hydraulic Hose Routing

Page 169



~ -
I A:J-:-..J—-}’—i/: ILLUSTRATED PARTS LIST

Hydraulic Pump Hose Routing

PUMP PRESSURE = BLAGK HOSE PUMP HYDRAULIC HOSE ROUTING
PUMP RETURN = GRAY HOSE

RIGHT FRONT OF TRAILER

Hydraulic Pump Hose Routing
Page 170



= >
[} asr ILLUSTRATED PARTS LIST

Hydraulic Pump Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-18A-ZN | 1 |HYDRAULIC HOSE, 08-10MOR90-8MOR-168
2 | 600040-20A-2ZN | 1 |HYDRAULIC HOSE, 08-8FJX90-10MOR-25

3 600040-2C-ZN 1 |HYDRAULIC HOSE, 10-10MOR-8MOR-180

Hydraulic Pump Hose Routing
Page 171



PSS

e

_/Jﬂgw’ ILLUSTRATED PARTS LIST
Raven 450 Controller Kit With Skytrak, Up To 6 Sections

ITEM PART NO. QTY. DESCRIPTION

631803 1 |CONSOLE, SCS450 (6-BOOM)

631815 1 |CABLE, 24' EXT 6BM SCS450

631818 1 |CABLE 10' CONSOLE 7BM SCS 440/450
631832 1 |SENSOR, GPS SPEED, RAVEN

632028 1 |47PINTO 16 PIN ADAPTER CABLE
632077 1 |CABLE PRODUCT 47 PIN 6 SECTION

Raven ISO Rate Control Module, Cables To Tractor, ISO Hookup, No VT
Console

ITEM PART NO. QTY. DESCRIPTION
15813BLK | 1 [PLATE, MOUNT, RATE CONTROLLER

596105M HEXHEAD G5 1/4-20 X2-1/2 MAG
596110M BOLT, HH 1/4-20 X3 MAGNI
596128M HH G5 3/8 X1 MAGNI

1
1
2
596235M | 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M | 2 |HEXNUT 3/8 CENTER LOCK MAGNI

1

1

1

1

1

1

1

631856 SWITCH ASSEMBLY FOOT ISO PRODUCT CONTROL
632010 RAVEN RATE CONTROL MODULE

632029 47 PIN RCM CABLE

632035 14' 47 PIN TO 47 PIN PLUG

632078 CABLE PRODUCT 47 PIN 10SEC

632043 CABLE, ADAPTER 17' 9 PIN

632061 CABLE, FOOT SWITCH 12'

Raven 450 Controller Kit With Skytrak, Up To 6 Sections
Page 172



. L.
_/J«_/_/;_m/?/j ILLUSTRATED PARTS LIST

Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No
VT Console

ITEM PART NO. QTY. DESCRIPTION

15813BLK 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEXHEAD G5 1/4-20 X2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 [14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632043 1 |CABLE, ADAPTER 17' 9 PIN
632045 1 |JD RC2000 CONTROL MODULE
632061 1 |CABLE, FOOT SWITCH 12'

47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate
Controller / Raven RCM

ITEM PART NO. QTY. DESCRIPTION

15813BLK 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEXHEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |[BOLT, HH 1/4-20 X3 MAGNI
596128M 2 |[HH G5 3/8 X1 MAGNI
596235M 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 [HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 |[14"47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC

Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No VT Console
Page 173



FEST

AAAS ILLUSTRATED PARTS LIST

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar
Rate Controller

ITEM PART NO. QTY. DESCRIPTION

15813BLK 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEXHEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 |14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632070 1 |37 TO 47 PIN ADAPTER

47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450

ITEM PART NO. QTY. DESCRIPTION

631814 1 |CABLE, 12' EXTENSION 6BM SCS440, 16 PIN
632028 1 |47 PIN TO 16 PIN ADAPTER CABLE

632035 1 (1447 PIN TO 47 PIN PLUG

632077 1 |CABLE PRODUCT 47 PIN 6SEC

47 Pin Product Control Cable - Customer Supplied Rate Controller

ITEM PART NO. QTY. DESCRIPTION
632035 1 |14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC

Raven CRY7 ISO Display With Deere Harness (Deere ISO Controller)

ITEM PART NO. QTY. DESCRIPTION

632063 1 |RAVEN PRECISION CR7 DISPLAY
632066 1 |CABLE, CR7 ISO VT ONLY

632067 1 |CABLE, DISPLAY PORT, Y ADAPTER

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller
Page 174



/JJJJ r

. & & &

ILLUSTRATED PARTS LIST

Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)

ITEM PART NO. QTY.

DESCRIPTION

632063 1 |RAVEN PRECISION CR7 DISPLAY
632065 1 |CABLE, CAN/POWER OEM ISO
632066 1 |CABLE, CR7 ISO VT ONLY

Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor)

ITEM PART NO. QTY. DESCRIPTION

632063 1 [RAVEN PRECISION CR7 DISPLAY
632064 1 |CABLE, RAVEN ISO/POWER
632066 1 [CABLE, CR7 ISO VT ONLY

Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch

ITEM PART NO. QTY. DESCRIPTION

11145BLK'| 1 [SWITCH BRACKET
500028 | 0.25|VALVE, 450BEC MANIFOLD
510016 | 2.5 |HOSE, 1" EPDM
510019 3 |HOSE, 3/4" EPDM
530189 1 |QUICK CONNECT 1" STRAIGHT BARB
530434 1 [1"HBOUTLETXMQC
540013 2 |CLAMP, STAINLESS 3/4" #12
540014 2 |CLAMP, STAINLESS 1" #16
560055 1 |ELECTRICAL SWITCH SEALED SPST
560071 1 |[TOGGLE SWITCH BOOT

Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)

Page 175



= >
[} asr ILLUSTRATED PARTS LIST

Control Console Wiring Harness

CABLE,
CONSOLE, SCS 460, 6 BOOM, 10’
115-0171-085 (Rev. A)

WHITE 12 GA.

j ITE 14 GA, —< 1
f WHITE {8 CA. mTE 14 GA, < 15
WHITE 14 GA, oo
2 BROWN 18 GA. 2 2
3 YELLOW 18 GA. he foec. 3
4 GREEN 18 GA, dejuec. 4
5 BLUE 18 GA. Bl 5 5
6 BLACK 18 GA, ool ¢ 6
7 BLK/WHT 1B GA, ool 4 7
I 8 BRN/WHT 18 GA. sool 8 8 J2
CONSOLE END CABLE END
16 PIN CONNECTOR | ¢ BLU/WHT 18 GA. eool 6 9 | 16 PIN CONNECTOR
10 ORG/WHT 14 GA. E ‘WI :m"
1> CABLE-SHEELD {;‘ noj do 1
12 : : CABLE-BLACK 20 GA : : Rop +3¥ 12
13 >4 CABLE-RED 20 GA || oy sc. 3
- ORENGE 14 CA —< 14 12
ORANGE {4
14 ORANGE 14 GA, OmGE " 3 ) <] +f2y shioo
15 WHI/BLK 1B GA, ool 7 10
RED 16
16 RED 14 GA, 4 G\ W
RED 12 GA ——o’}y—ncn 12 GA
F
A
J3
\ g | RADR

Control Console Wiring Harness
Page 176



/JJJJ r

v ILLUSTRATED PARTS LIST

Control Console Wiring Harness

CABLE,
12" PRODUCT, 6 BOOM WITH 3 PIN TOWERS
115-0171-129 (Rev. A)

5 —=—— CABLE-RED Ty ek ok <3
1:(-—:—:— CABLE -BLACK : : 3 18 <2 | J
ll(——l*j— CABLE - SHELD —'*’—m < 1 | i Assy
se———— CORD-YELLOY € > 1
e CORD-GREEN = <2 ::iv
- - < o
6 — BLACK 18 GA, — <C
W 1 p
iy <A &5
_ S
2 ¢— BROYN 18 GA ol 2 <C
—M—-<a J5
2 | - < | B
L R BLUE 18 GA. s <c
— W e |
o kY
Nl
7 ¢f— BLK/fMT 18 GA, s« <
L Ve {4 A L w—<a J7
We————— oG 4 A "'Nﬁl < |2
8 q———— BRI 18 Ch s (< ¢ |
s | 48
| ORAGE s_xfo#}
9 ¢+—- BLU/HT 18 GA. —ole (< C |
— | wm ] g |J9
Lo < | o

Control Console Wiring Harness
Page 177



ILLUSTRATED PARTS LIST

o

dz

/0|~ e el 2

16
17
18
13 AQE—400* —882
20 ADB—4001—8B2
21 4084007 —BAZ

T 40E—4001-07F
1 40B—4001-024

1 : PERIFHERAL SEAL GREASE
11 4054001070
ENCAPSULATE—FOITING

52
1:

SPICE
1 1 HEATSHRINK

53

s
— 401
—40
[ S
L[ S
]
ig A0A 1 5ALEL
36 [[0aaT GRAY (I 1 ¢ HEATSHRINK £l
37 |{0983) BROWN [18
38 [(0984]| BLUE [18
29 |{Dags) ALK MIL[18
_40 |{oass ]
21 |{oea7) Al 18 o
27 |{0988] WHTE ALK 18 GA [
L 4DE—40
: L= TIE DOWN
2 40840
I QB—4007
1 AD8-4002-133 3
1 408-4001-803
1 CAAIE-TI
| 20B-4001-101
il 15 408-4007-084{T)
[Ea]
1 : 408-4001-087 |
4 ADE-4001 =101 e
11 CAALE-TIE .
5
Nz e (09504 BLACK 18 CA. (SENSOR RTN) (08500) BLACK 18 GA. (SENSOR RTN) ————==J2 11
I3 (0950B) HLACK 18 GA. (SENSOR RTN)
J1 34 e (0950C) BLACK 18 GA, (SENSOR ATN) =
R [OUBZA} RED 12 GA. (HC PWR) T (D062C) RED 14 Ga, (HC PWR) - U2 18
6 = (COB28) RED 14 Gh, (HC PWR) e
J1 32 1 (U9/28) RED/WHIE 18 GA (SNSR BA10/12V PWE) :— (09/20) REDAWHIE 1B GA. (SNSR B/10/12v PwR) = J2 14
J1 33 D—1—— (0972B) RCO/MIHITE 18 GA. [SNSR 8/10/12¢ SWR)
J1 36e (0281} GRAY 18 GA (DRWCR 1) Jz2 6
J1 37 (0GHS) HROWN 18 GA. (DRINER 2) gz 2
J1 3Be 2 (0384) BLUC 18 GA (DRVIR 3/INPUT 22) L]
J1 39e 3 (0985} HLACK/WHITE 18 GA. (DRVER £/INPUT 12) 27
J1 40 (09BE6) BROWNMHITE 18 GA (DIVER &) JZ2 B
J1 418 (0887) BLUE/WHTE 18 CA. (DRINER &) o2 8
J1 12 (0966) CRAY 18 CA. {INPUT 1) gz 13
J1 42 (0988} WHITE/SLACK 18 GA. (DRMER 7) J2 10
J1 283 (L877) BROWNWHTE “8 CA (DRVER 15) 23
J1 22 (C983) RED 16 CA. (SNSR 5V PWR) J2 12
J 23 {0978) BLUE/WHITE 18 GA. (DRINVER 16) 2 4
NERD! (O0T0A) BLACK 14 GA (HD GND) 421
U4 ) (DO10B) BLACK 14 GA. {HC GND) [em-J2 15
J1 25+ - (0A98) GREEM 16 GA. (RT FENCE ROW) ~m- 3 B
J1 26 (0997} YELLOW 16 GA. {LT FENCE ROW) s

Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)
Page 178



ILLUSTRATED PARTS LIST

7

...... ~

e

P
: GLET
e

=t

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)
Page 179



v v ILLUSTRATED PARTS LIST
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

fﬂj r

{00G2Z8) RED 10 Gh (HC PWR) - ;. (00625) BED 10 G4 (HC PWR) (-6 2
{00108) BLAGK 10 GA, [HG GHD) - T (OD10E} BLACK 10 GA (MG GND) e B
{D90GA) BLUE 13 GA (MASTR SW) 1 (0906C) BLUE 18 G4 (MSTR 5W) - -
- (D162} RED 14 GA, (12 BATT) - T = = -
--—‘—|— (0057M) CRL-RM 1R GA. (TRC PWR) CR —t = f—t— (Pas?R) CRI-RM 16 GA (TRC PWR) cR? —— -
e {00408) CEL-ALK 18 GA (TRC RTN) C301 t = +—+— {pa406) CEL-ALK 18 GA (THC ATH) cRl2 ——F—+—————_ -
-t (pa0Ea) CBL-GRN 18 Gh. (150 CAN LG cBL1 —F = —— (pa0se) caL-cRN 18 G (B0 o LO) cBlz ——+———— >
- Vb (om04) CBL-YEL 18 gA (S0 oM W) cBL b ) T - |1 (osesc) caL-veL 18 g {mo o W) cEz ) e
45 2 (09Z2M) FED 16 GA (ECU PWR) = G {0922C) RED 16 GA. [ECU PWR) e
5 | e (DU7DA) HLACK 18 BA (ECU RIN) (DUFDC) BLACK 16 GA. [ECU RIN) e
NI {DOT0B) BLACK 16 G JECU RTM)
119 2 (09228) RED 16 GA (CU PAR} —————————————— G Py
U (0905H) BLUE 1B GA. [MASTR SW) —————————————— — (OnS2H) RIT 14 GA. (HE PWR) —10"\ )—(umm RED 14 Gh (HC PwR) — 0 08 £
9 {DAN4E) YELLOW 16 GA (150 CAN H) ——————————————————— 15.0 &
o (9058) GREEN 18 Ga (IS0 CAH LO) | — [0062K) RED 14 GA (HC PWR) — L (O0E2L) RED 14 @A (HZ PWR) T 08 5
. (O010B) BLACK 16 Gh (HC GHD) (O010F) BLACK 14 GA (HE GhD) R
(s (O00C) BLACK 16 Ga (HC GHD) T (OD10G) BLACK 14 GA [HC GND) Rl
5« (00100) BLACK 18 Gh. (HC GND)
1.3 (00626) RED 18 Gh (HC PWR) E Pl F
B (DDB2C) RED 16 GA (HC PWR) ' (00625) RED 10 GA (HC PNR) T\ (0DZF) RED 10 GA (HC PWR)
I« I (O0830) RED 16 Gho (M PWR) 200 %
LINERDY {094B) CRAY 18 GA. (IMPLMNT/HGHT SW) W dE S
N7 (0950) BLACK 18 GA (SEWSOR RTH) SR
s (CaT0) BLACK 18 GA (SENSDR RTN) R
(@951} ERGWH,/WHITE 18 GA, (INPUT 18) o s ¥
(0958) WHITE/BROMM 18 GA, (IMPUT 11) e dE D
(095%) EROWHWHTE 18 GA (NEUT 5) 205 1
{0927} WHITE/BROWN 18 GA. (INPUT 17) C+JB 21
{0967) RED/WHITE 16 GA. (SNSR BA0/17V FUR) {05 33
{0973) RED/WHITE 16 A, (SMER B/10/12V PR) -5 37

(0281) GRAY 15 GA {DRVER 1)
(09B3) EROWH 13 Gh. (DRMTR 2)
(0584) BLUE 16 GA. (DRVER 3/MAUT 23)

(0385) BLACK/WHITE 18 GA. [DRNER 4/MPUT 12) ~{ +J5 38

{UPBE) BRUWNAWHIE 18 Ge (URVER 5) ]

(NSE7) NLUCWHITE 18 Ga. (DRIVER E) s £

(0536) WHITE/BLACH 16 GA, (DRNER 7/MAUT 21) el

{0991} WHITE/BROWN 18 Ge. (DRVER 8/INPUT 10) ~( w5 3

(0595) WHIE/BLUE 18 GA. (DEIVER 9) G 44

(0934) VCLET 16 GA. (DRNIR 10} SN

(0935) BROWH/AHTE 16 GA, (DRNVER ~ « B 28

(0996) BLUE/WHITE 18 Ga. (DRVER 12) ~{ 5 30

: (0997} YELLOW 18 GA. (DRWER 13} s 26

" (09ES) BLUE 18 GA. [INPUT 1} B 12

o4 (0967) BLUE/WHITE 16 GA. (INPUT 2) Crds 13

by (0B56) GRAY 18 GA (NEUT 14) LR T

i3 (0957} BROWN 18 G&. (INPUT 1) (-5

EE e {0947} VIOLET 18 GA. (INPUT 24) C s 18
By (0964} YELLOW 18 GA, (INPUT 23) o
A3 20 3 (0546) WHTE/BLUE 18 GA (NRUT 13) ks
= (0826) WHTE/BLUE 18 QA (INPUT 18) L
i {0960} BLACK 18 GA. (SENSOR RTH) g
oy (0977) YELLOW 16 G, (DRVER 13} L
1324 2 (0598) GREEM 18 GA. (DRNER 14) £
13 25+ 2 (0844) GRAT 18 G (DRWVER 17/MPUT 18) (-

206 (0845) BROWN 18 Gh. (DRNER 18/INFUT 23} sl s

(0576) BLUE 15 GA. (DRNER 19/INPUT ) Cos 2r

(0336) BLACK,"WHITE 1B CA. (DRNER 20/INPUT &) e JE 26

{0963) ORANGE 18 GA (SHSR 5V FWR) 5 22

(0561) BLUE 18 GA. (DRNER Z1/NPUT 3) Ce B 14

(0BRR) ALUF 15 GA. (DRWFR 32/INPUT 5) s 16
(0869) BLUE 18 CA. (DRNER Z23/INPUT 7) ~
= (0849) BLUE/WHITE 18 A (DRIVER 24/INRUT 4) -

(0578) GREEM 15 GA. (DRNVER 1E)

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)
Page 180



ILLUSTRATED PARTS LIST

ST BHIUTH (403
I

AT B A AT R

& IR0 | w1020
1 4a40si 241

WD -LE

¥

3T (0964} YELLOW 15 A, (TAHK FULL 5K L4
1M {4 AT 18 G (WP HEIGHT) cE
Ji g ([AS7) RRCAR 1R GA [IHPOT 13) L
PARRERL S (09E7T BLUE/WHTE 18 G4 (Tahk FILL 5K sz
(0670) BLACK 13 Gi (TR T c 43
(05200 REDAWHITE 18 Ga {Tadk i
3 e G708 BLACK 13 GA (SENEOR ETN, — (DG70B) BLACK 18 Gt (SEWSOR RTH)
137 eme fgg24) RED,WHITE 18 ) [aGaE) VHTE 18 G4, (SHSR &, 2 PN
N FAE)
N PR
NI - (EGA) Sl 14 (A (HG GHD|
4 (0D10B) BLACK 14 Gh (4O GHC)
a2 [SERSCR T
J g {HPUT 16)
J1g 54) WHITE/EROUN & Ga (HPUT 1)
411
AT ] et {0927} WHITEASROWH “8 G4 {MPUT 17)
a1 {0972) R -I'E 18 G (SHSR 2710472 ORI
a1 3 (D91} GHAY 18 GA (LIS 1)
a3 (FARZ) RRONM 1R CA. (DRNFR 2)
J1 (08A2) BLUE 18 e (ORRES 3/HPUT 22}
413 [0835) BLACKAWAHTE 18 Ga (CRIVER 27INFUT *23
414 (D9BE) DRCINNMITE 8 Gh (DRI 5)
PAREE] (AT BLUCSWHTE 18 54 ]
4147 - (0388) WHTE/BLECK 18 GA. (D
a1 42 =R i ITE /RGN
Al 4 ot
FLREE
412 1
J (n5a61 BLUESNHITE 16 GA (DRNVER 13)
A5G - GREEM 18 G4 (DAMER 13}
a1 12 LUE 18 BA (MUl 1)
nz [INFLT 14] PAE T
AE wam WOLET 75 o (PUKE FHP SIG) (QFERE
(09a4] WHITEABLUE 18 S (INPUT 13) SEFERL]
a4 (INPUT 13} B 20
[STHSRR BT
. (CRIVER 14) 5
|0 11 Gan’ B GA{DRNER 13ARPUT 19} ]
OWH 18 Gh d R

9?6; BLUE 13 &,
:d] HLAUKAWHIE T Lt

(DRIES: 15/ MPUT 4] -

(LERER 20/MIL S

!
5 E
5]

631 ORANGE 15 ©
(0561) BLUE 16 34, ()

(09E3) BLUE 18 Ga

{0g756) GREEN 18 G

(T9EA) BUE 18 38
(05949) BLUESWHTE 16 GA,

.UUMMIﬂ
(DRRES 24/14PUT £]

W1 24 e IR PILLOW 15 G4 (NG
1
52 .
2] e FELLIW TH GA. (NG
A3 2 m———— n57RC) GREEM 18 G4 (DED)

Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035)
Page 181



ILLUSTRATED PARTS LIST

1 X
] - . - - “(O0108) DLACK 10 GA (T GHD) - - [t
a3 4 FlB £ 2
| \osredl FER 10 G Mg e CAYY {o082B) RED 10 G {He PR) ———————————|~C
o) Y
» i+ {0057 CRI-FFD 15 b (RN 20E) 2301 =+ »
Ji 7 L1 [ T
. =t (L) CHL—LK T Gh (LA N0 G =+ -
Jie Il [ o
N +—+ (0404} CEL-¥EL 18 GA (DAN H) 0301 +—+ T
Jig [ [ 4 i
. =+ [OR0N) CEL-GRM T8 CA. (LA L) G e o
aa a
Ry [os2ze) RID 16 GA (ZEU PMR) .
a2 sl Wt
- 7Y BLACK 14 G ESU BKE) {00703} BLAZK 14 G (ESU D) —————— 1%L
d2 4]

I (DOTCE) BLACK 18 G4 (WASTER SW GHD)

a2 8
. (0904 SLLE 18 CA. (WASTER 5w SI) e
LX) s
(il (DB} RED 14 GA, {127 CORSTANT) ma

Adapter Cable, 17’, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632043)
Page 182



AAAS ILLUSTRATED PARTS LIST

10 405-2001-015

1 40BE-4001 %74 Lg._
- o
= I
g 3 GE
- g8 .23
273
=EE
- J2. 1
3 (0070) BLACK 18 GA. (MASTER SW GND) G-
z 2 2
g {0908) BLUE 18 GA. (MASTER SW SIG) C-
1
! - (0182) RED 14 GA. (12VDC CONSTANT)

434

-
: c(.«s_’:—‘lE

i
-

Pl Calar Size|  TO PN MO, [Muticers
IDN|GLACK 18 GA| J2—7  |406-400
B |[ME]|REC 14 Gh| T1=" [#8-4001-317]
C[WE)RILE T G J2—2 [A-i-1]]

1 40B-4002-330

SEl

L

oC 1

1 0 40B-200%- 2427

1! 435-1000-107
1z CARLF TIF

Cable, Foot Switch, 12’ (632061)
Page 183



fesr

ILLUSTRATED PARTS LIST

Cable, Raven ISO/Power With IBBC Connector (632064)

EE W T e TE B R e

TR Tt PR

ERCH P

g

-
¥

D

COHIECT FREE T S-RUE

SULHED SR
iR %

Cable, Raven 1ISO/Power With IBBC Connector (632064)

Page 184



v ILLUSTRATED PARTS LIST
Cable, Raven ISO/Power With IBBC Connector (632064)

fﬂj r

(158) CRANGE 16 G (KEY SW PaR)

(20) BLAGK 16 G (ECU GuD) — €

[6F) YELLOW 16 6A. (oA W) — €

(48] RED 14 GA. [ECU PWR) (40) RED 14 GA (ECU PWR) —— (BF} GREEN 18 GA [CAN LO)—

144) RED 16 GA -1
= {3E) BLACK 18 G (oD} —————— - fose P

T (24) BLACK 14 GA (DU GHD}

(14) BLACK 10 CA [HC GHD)

i
] [‘ m U 5
b (3A) FED 10 GA (HC PUR) b {164 FED 10 Gk (HC PHR) G:TUCP—[M]mm&\.[ﬁcM
e (134) RED 18 GA. [SW PHE) Ll [136) RED 18 GA (SW PWR) A0

400 A

Pt
. i Pt
J (148) FED 14 GA. (LOGT: PAR) = () e ‘*mwmm-fr_“(llwmummnm-@
A
{174) CRAKGE 16 A (KEY SW PWR) [130) FED 18 0A (5M PR
(2F) BuacK 18 GA (LU GND)
L )wuu{ﬂumj}

—— (2C) BLACK 16 GA (ECU GO} ————
" (4C} RED 16 GA (ECU PHR)

(85) YELLOW 18 @A (AN HI}

[~ {(BE) GREEN 16 GA. (CAN LO}
s12 [ 8
1 (34) CEL-RED 18 G, (AN PWR) 8L —f—t + 1 (5B) GaL-RED 18 G (o PHR) catz 5
[T 74 eol-auc 18 G (o ) caLt — ) =+ 09) caL-aux 18 ou (o o) oz 1 -
AT (84 CHL-GRN 1B GA (CAN LO) CALY —— 1] {&;jwcmwa\[cmm:q—'—rwnm—cwmutwu)]uu T E3 (6] GREEN 18 GA. [CAN LO) '
14— () CAL-YEL 18 GA. (CAW HI) oAU —i=} 2 (Bc) YELLOW 18 6. (CaN I o (AE) caL-vEL 18 &A (o W ez —— (8G) YELLOW 18 G {CAH H) —<-

{———— [26) BLACK 18 GA (ECU GHD) ————
(48] RED 18 A [ECU FWR)

{ED) YELLOW 1B GA [CAK H)
(BD) GREEN 18 GA {CAN L}

Cable, Raven 1ISO/Power With IBBC Connector (632064)
Page 185



ILLUSTRATED PARTS LIST

B 2] . . 5 .. T
————F—— {18} CEL-GEC ' GA (CMN FWE) (B2 —f— = f=— {10} CAL-RED 18 BA (Cak PR GELE —F— = {10} CAL-RED 18 GA (Cak PUR) SEL4 — T
vl IS N T - n 3 . T B . ica
(33) CEL-ELY 18 G (Cak GHD) caL2 : : 7 : : CEL-ELE 1B A (CAN SR GELY | | & EL-ELK 18 G2 (CoK GHO) a4 :_:_
E =5 .
CAL-GRY 16 GA (AN L0} CRLD =1 1 2] £ALY =t (41} ZEL-GRH 18 GA. (CAK LD) CALA =T
— 1 1 kY o i _H_
I. f I\ } T {200 CEL-YEL 18 GA. (249 HY CA
—|— 78] CRL-YFL '8 Q& {CAM HI) DR
ara
- L L) D] b
a2 | o .
'I-'_—I_ 34} o GHE) COLt
J
-t T 18 ¢ B A it CHLs —E
T {14} (3. RED 13 BA (S8 TR — D e cBL-gR 18 G (G L) 5L —FT
Y = (o) v 18 e e W rRs —F
s {E4) DRSMGE 16 CA. (KEY SW PwR)
iz

CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)
Page 186



ILLUSTRATED PARTS LIST

J3
FIN PR Color Size

0 FIN NO. sisy

! |z
- -1 AL

LBELY

N THETY
(B3| CBL=SL0(20 54| LZ—4 W55 CELY
EMFTY

e e

EMPTY
EME Y
EMPTY

T

i

Fird W8, Color Size  TO PIM D, Wdiae
EMF
B EMFTY

J-HDOE PRICE
T3 CEIMPING

2} S suR aLL
A AMCISIS TUSHG COMRLETELY

P R Calar

1

5

+

f TO  FIH HC. Wk
(i} 1 — 164540 -L45)

7 1~ 2048 4T 5]

]

1 - 408-4001-252
1 : 408-4001-28B6

2 4 U35
D —e (84) CBL—SLD 20 GA. (GND) CBL! . --
22 (] [ ] 32
D T (64) CBL-BLK 20 GA (PORT 1/DGPS N RX) CALT —T— -
2.3 J3 3
D ) (74) CBL-RED 20 GA. (PORT 1/0GPS IN TX) CBLI — ‘J -
2.7 5 R
D’ (94) RED 20 GA. (CONSOLE PWR) --
J2.8 J5 U
D (104) VIOLET 20 GA. (IGN SW) .
421 5V
° ) (54) BLACK 20 GA. (LOGIC GND) .
J 12 J5 P
=3 (14) YELLOW 20 GA. (ISO CAN HI) g
14 J5 N
D (24) GREEN 20 GA. (IS0 CAN LO) -
J1_16 441
= (38) RED 20 GA. (SW PWR) C-
J1_20 4 2
D (44) BLACK 20 GA. (GND) C:

Cable, CR7, ISO VT Only (632066)
Page 187



ILLUSTRATED PARTS LIST

Cable, Display Port, Y Adapter (632067)

pu
TO [P KO, il

I WRE KD Color  Siz
A

(] [ORANGETE 2-F [WE0E]

— uzier( T |exfma|

J1 K

e

Ji L

JI M

J1 8

J1 T

JI N
- e
J1°P
-
J1'R
e
Ji U

--—

J1v

o

— (1A) GREEN 18 GA. {ISO GAN LO)
= (24) YELLOW 18 GA. (ISO CAN HI)

(6A) ORANGE 18 GA. (DISP 12v SW OUT)
(7A) GRAY 18 GA. (AUDIO MUTE OUTRUT)
(8A) GREEN 18 GA. (CCD+)
(9A) YELLOW 18 GA. (CCD-)
(104) BROWN 18 GA. (RADAR INPUT TO DISP)
(11A) WHTE 18 GA. (IMP SWITCH)
“{12A) GREEN 18 GA. (VEMICLE CAN LO) -

(13A) YELLOW 18 GA. (VEHICLE CAN HI)

1@ BFCE
o HILASIE

F— (A} RED 18 GA. (CONSOLE PWR)

54

1D LABEL:

PRIMARY TIEFLAY

[

[

[

e Fallals
i e se. e =

[

(18) GREEN 18 GA. (IS0 CAN LO) —
(28) YELLOW 18 GA. (IS0 CAN HI) —

($H) RED 18 GA. (CONSOLE PWR) —

(4A) VIOLET 18 GA. (IGN SW)

55

(4B) VIOLET 18 GA. {IGN SW)—

— (5A) BLACK 18 GA. (LOGIC GND)

(58) BLACK 18 GA. {LOGIC GND) —

AsAs As A s As As s As Ls A

s sm e " e wiA e =

LR Y

(1C) GREEN 18 GA. (ISO CAN LO)

(2C) YELLOW 18 GA. (ISO CAN HI) —

(3C) RED 18 GA. (CONSOLE PWR) —
(4C) VIOLET 18 GA. {IGN SW) ]

radele s LE

LR 4

(5C) BLACK 18 GA. {LOGIC GND) —

= L = B4

L =

{8}
FiN KRE NG| Color Size | TO  (PIN NG, Wi
EMFTY

FMFTY
EMPTY
FMFTY
IrT"
T

e
{EA) [CRANGT]TA GA
Eu
GA

R

[ unl

-

TR

¢ 408 4007 058
T 40E-4001-19

BIN WBE KD, Color Size  TO 2 WG, leboy
A EMIPTY

Cable, Display Port, Y Adapter (632067)

Page 188



v ILLUSTRATED PARTS LIST
Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)

fﬂj r

4
i [0 PIN_NO.|Multicore

PIN MEE WL Color (Size  TO  |PIN NO. Mullicore

SlE(E]
|
&
&

76 G| El
18 B JE—20 |408-8001-51)
1B B JF—26 |A0R-A001-8)
WG| a7 (e
A0B—4001 —8B2

8 G| 750 [
8B JZ—54
e
A0B—

L]
? E. J2—5

1 : 408-4001-563

1 © 4084001057
1 - SERIPHERAL SEAL CREASE
e 1 : 4084001036
. CABLE-TE 1+ ENCAPSULATE-POTTING

5 gezzeE
o
=
L
|

(1) (12.00)

SELT-CONDUIT
i

51
1 : SPLCC
1 ¢ HEATSHRINK

(N1}
1 : CaBLE-TEE

J1 5+ (00624} 7LD 14 GA {HC PWR) —=m= 2 36
J1 B} {00673) RED 14 Ga. (HC PWR) J2 37
Ji1 e (00108} BLACK 14 GA. (HC GNO) 121
J1 4 (0071CE) BLACK 14 GA. (HC GND) Jz 2
J12 2 e (09508} BLACK ‘B GA& (SENSOR RTN) —%gr— (0950C) BLACK 18 GA. (SENSOR RTN) —————~==J2 79
13 D (09508) BLACK 18 Gh. (SENSOR RTN)

J1 32 = 4 (0977) RED/WHIE 18 GA. [SNSR B/10/17¥ FiR) —-- 2 30
J1 360 ) (09&1) GRAY 18 GA (DAINVER 1) 2 4
J1 3T (U%B3) BROWN 18 Ca. (DRVER 2) 42 5
J1 38 ) (0984) BLUE 18 GA. (DRVER 3/NPUT 23) 42 B
J1 38+ | {0985) BLACK/WHITE 18 Gh. (DRVER 4/NPUT 12) [ome 42 7
J1 40 - (098E) AROWN/WATE 1B GA. (DRINER 5) =28
J1 41 (0987} ALUF/WHITE 18 G4 (DRVFR B) 1z 9
J1 474 (0988) WHITZ/BLACK 18 GA. (DRWER 7/INPUT 21} J2 10
Ji 433 (0981} WHITL/BROWK 18 GA. (DINER &/MPUT 10) -
d1 444 D- (0983) WHITE/BLUE 18 Gb. (DRWVER 8) .2 12
J1 45 3 {0994) VICLET 18 GA. (DRVER 10) i

J1 29+ {0995) GRAY 18 GA. (DRVER 11)

J1 30+ ) (C996) BROWN 18 CA. (DRIER 12) g2 27
J1 12 (0966) GRAY 18 G, {IN°UT 1) teems J2 28
J1 13+ (0967) ARDWN 18 GA. [INFLT 7) [emme 2 23
J1 7 (0956) BLACK/WHITE 18 GA [INPLT 14) 2
J1 8+ (0957} SLUE/WHITE 18 Ca. (INPUT 1E) Jz2 3
J1 1B ) (0247) BLACK/WHTE 18 A [INPLT 24) i 4
J1 19+ ) (0246) BLUZ 18 GA (INFUT 13) U224
J1 344 e (09607 BLACK 18 GA. (SENSOR RIN) e 2 21
Ji 2447 (0977} SROWN/WHITE 1B GA (D3NSR 18) J2 16
J1 46 e (0944) WHITE/BLACE 18 GA, (DRVER 17/INPUT 78] remms J2 17
J1 47 ) (09£5) WHITE/SROWN 18 Ga. (DRIVER 1B/INPUT 20) J2 18
J1 22+ ) (0963) RED 16 G4 (SNSR S PWR) 52 22
Ji 23 ot - (0978) BLUSAWHTE 18 GA. (DRNER 16) [reme 2 15
J1 330 I (0962) RED “B GA. [SENSOR 12V PWR) [emmeJ2 34
J1 27+ (C976) WHTE/BLUE 18 GA. (DRIVER 19/INPUT 8) U219
J1 28+ e (0958) VICET 18 CA, (DRVER 20/INPUT &) [omme 2 20

Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)
Page 189



f;g}/;/: ILLUSTRATED PARTS LIST
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)
Page 190



F'vw W N

fﬂj r

ILLUSTRATED PARTS LIST

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)

J1 34

J1 22

J1 12

J1 2
J1 32
J1 7

s

..

J1 24

J1 23

J1 36

J1 38

J1 40

415
a1

J1 26

=m-——— (0DGZA) RED 14 GA. (VLV PWR)

eme—— (0010A) BLACK 14 GA. (VLV GND)

J1 37

J1 38

J1 4

J 6
g4

J1 25

~me—{— (0062E) RED 14 GA. (VLV PWR)

-m—{— (0010F) BLACK 14 GA. (VLV GND)

JZ 1

(0960) CBL—SLD 18 GA. (FLOW GND) CBL1 f;l Jiii
(0983) CBL-BLK 18 GA. (FLOW +5V) CBL1 1 J-2(3
(0966) CBL-RED 18 GA. (FLOW SIG) CBL1 t—4 =
3B

(0950) BLACK 18 GA. (PRESS GND) _jfg

f\ .
(0972) RED/WHITE 18 GA. (PRESS +12V) —J§ H
(0956) GRAY 18 GA. (PRESS SIG) (-
Ja

(0977) YELLOW 18 GA. {INC) —J]( 5

(0978) GREEN 18 GA. (DEC) —( -

5C

(0981) GRAY '8 GA. (SECTION 1}——:&;

(0062B) RED 18 GA. (VLV 1 PWR) —_j'é:f;

(0010B) BLACK 18 GA. (VLV 1 GND) —1—C~

J7c

(0984) BLUE 18 GA. (SECTION 3) ——:I-_H

(0062C) RED 18 GA. (VLV 3 PWR) ——Jg :

(0010C) BLACK 18 GA, (Vv 3 oND) —1—{ -

Jac

(0986) BROWN/WHITE 18 GA. (SECTION 5) T—C °

o (0062D) RED 18 GA. (VLY 5 PWR) ——J-é(-é

S1 (0010D) BLACK 18 GA. (VLV 5 GND) —1—C~

11

GA. (LE -T—C-

(0997) GREEN 18 GA. (LEFT FENCE ROW) —Jﬁ ;

(0010E) BLACK 18 GA. (FENCE ROW GND) T—=C°

JB C

(0983) BROWN 18 GA. (SECTION 2) ——J-g;

(00B2F) RED 18 GA. (VLV 2 PWR) ——J-ﬁc :

—— (0010G) BLACK 18 GA. (VL¥ 2 GND) —1—{°

J8 c

(0985) BLACK/WHITE 18 GA. (SECTION 4) __Jgi

(0062G) RED 18 GA. (VLV 4 PWR) __j§§

—— (0D10H) BLACK 18 GA. (VLV 4 GND) ——( =

J10 C

0987) BLUF/WHITE 18 GA, (SFCTION 6) ——{ »

” (0987) / ( ) —J;g A

- (0062H) RED 18 GA. (VLV 6 PWR) ——J;S =

(0010J) BLACK 78 CA. (VLV 6 GND) ——C( -

12 1

LL . (RIGHT F x

(0998) YELLOW 18 GA. (RIGHT FENCE ROW) [—2€+

— (D010K) BLACK 18 GA. (FENCE ROW onND) T—C°

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)

Page 191



e 1o
I i%-.’-—xf ILLUSTRATED PARTS LIST

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6°(632078)

b &
B BB
7 54
b b
A

| AT

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
Page 192



v v v ILLUSTRATED PARTS LIST
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6°(632078)

i 8 15 4
— {0957) BROWN 18 GA. (PRESS 2 SIC) -
J 3 15 6
(0948) GRAY 18 GA. (IMP HEIGHT) G-

J1 33 J15 1
- (0962) RED/WHITE 18 GA. (TANK FILL PWR) (-
J1 13 s 2
»-—— (0967) BLUE/WHTE 18 GA. (TANK FILL SIC) -
J1 3 415 3
(0970) BLACK 18 GA. (TANK FILL GND) a

J1 35 5 5
(0964) YILLOW 18 GA. (TANK FULL SIG) -

J1 34 g2
fra T ™ (0960) CBL-5LD 18 GA. (FLOW GND} CBII_‘I ™ Jz:z
e | (0963) CBL-BLX 18 GA. (FLOW +5V) CBL1 | 3
4 (0966) CBL-RED 18 GA. (FLOW SIG) CBL1 4 (-

g2 3B
P ' - 3
i (0950) BLACK “8 GA. (PRESS GND) 7&»\
e (0972) RED/WHITE 18 GA. (PRESS +12V) He
- (0956) GRAY 18 GA. (PRESS SIG) -
J1 24 A1
:l T .

s (0977) YELLOW 18 GA. (INC) _ﬁz
- (0978) GREEN 18 GA. (DEC) —(-
J1 36 5 C
(0981) GRAY 18 GA. (SLCIION 1)——;&;

(00B2C) RED 18 GA. (VIV 1 PWR) ——J'SC 5

(0010C) BLACK 18 GA. (VLV 1 GND) — 1L~

J1 38 Jc
(0984) BLUE 18 GA. (SECTION 3) —J-g;\

(00B2D) RFD 18 GA. (VIV 3 FWR) __j';cé

(0010D) BLACK 18 GA. (Vv 3 GND) —t—L{

J1 40 J8c
(0986) BROWN/WHITE 18 GA. (SECTION 5) T4 =

J15 53 2 Jg A
M (00624) RED 14 GA. (VLV PWR) ~ (00B2E) RED 18 GA. (VLV 5 PWR) ——Jngé
~m-—— (00104) BLACK 14 GA. (VLV GND) 51 { (DO10E) BLACK 18 GA. (WLV 5 GND) ——=C =
J 42 ™ Iic
- {0988) WHITE/BLACK 18 GA. {SECTION 7) ——Jﬁ -
(0062F) RED 18 GA. (VLV 7 PWR) ——Jﬁ %

(0010F) BLACK 18 GA. (VIV 7 GND) ——L =

J1 44 n3c
- (0993) WHITC/BLUE 18 GA. (SCCTION ) —ﬁ-a
(0010G) BLACK 18 GA. (VLV 9 GND) __J}'S %

(0062G) RED 18 GA. (Vv § PWR) ——L*

a1 37 JE C
(0983) BROWN 18 GA. (SECTION 2) ——J-GG;\

(0062K) RID 18 GA. (VLV 2 PWR) ——J-Gcé

— (0010K) BLACK 18 GA. (VLV 2 GND) —1—L(~

J1 38 8 C
- (0985) BLACK/WHITE 1B CA. (SECTION 4) __I§,R
(0062L) RED 18 GA. (VLV 4 PWR) ——J-ﬁcé

—— (00T0L) BLACK 18 GA. (VLV 4 GND) —t—{ =

J4 . Jinc
- 0987) BLUE/WHITE 18 CA. (SECTION 6) ——={ =
16 s (087) BLUE/ ( ) T35
J-i-:‘—— (0062J) RED 14 GA. (VLY PWR) ~px (0062M) RED 18 GA. (VLV & PWR) __JTS %
~m-—— (0010J) BLACK 14 GA. (VLV GND) (0010M) BLACK 18 GA. (VLV & GND) ——{-
J1 43 nzc
0991) WHITE/BROWN 18 GA. (SECTION 8) '_ﬂg m

(00B2M) RED 18 GA. (VLV 8 PWR) ——J;S 5

(00T0N) BLACK 18 GA. (VLV B GND) — —{ -

J1 45 4 C
- (0994) VIOLET 18 GA. (SECTION 10) —J?EOE
(0OTOR) BLACK 18 GA. {VIV 10 GND) —ﬂg}\

(00B2R) RED 18 GA. (VLV 10 PWR) ——C-=

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
Page 193



ILLUSTRATED PARTS LIST

9613TF Harness Identification & Location

9613TF-80 HARNESS I.D. & LOCATION

9613TF Harness ldentification & Location
Page 194



o H A &

f’ﬂj r

ILLUSTRATED PARTS LIST

9613TF Harness Identification & Location Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 |FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |FOLD HARNESS, 80", 90' & 100' BOOMS

2 740035 1 |LIGHTING HARNESS

3 632077 1 |PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 |PRODUCT CONTROL HARNESS, 10 SECTION

9613TF Harness ldentification & Location

Page 195



ILLUSTRATED PARTS LIST

Lighting Harness Routing

LIGHTING HARNESS

[
T
V)
|
v
W
m
=
=
'_
T
o
r
'_
I
)
-
fa
w
[
|_
= T
I Q
Q [
—
o
|
m .
= ",
<< N
,
L] \,
\
“I \\
.‘ \ .
'_
I
Q
|
[}
L
o
i e
i
S

Lighting Harness Routing
Page 196



= >
[} asr ILLUSTRATED PARTS LIST

Lighting Harness Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 |FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS

2 740035 1 |LIGHTING HARNESS

3 632077 1 |PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 |PRODUCT CONTROL HARNESS, 10 SECTION

Lighting Harness Routing
Page 197



ILLUSTRATED PARTS LIST

Product Control Harness Routing

PRODUCT CONTROL HARNESS

Product Control Harness Routing
Page 198



= >
[} asr ILLUSTRATED PARTS LIST

Product Control Harness Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 |FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS

2 740035 1 |LIGHTING HARNESS

3 632077 1 |PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 |PRODUCT CONTROL HARNESS, 10 SECTION

Product Control Harness Routing
Page 199



yas ILLUSTRATED PARTS LIST

Fold Harness Routing

FOLD HARNESS

Fold Harness Routing
Page 200



= >
[} asr ILLUSTRATED PARTS LIST

Fold Harness Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 |FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS

2 740035 1 |LIGHTING HARNESS

3 632077 1 |PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 |PRODUCT CONTROL HARNESS, 10 SECTION

Fold Harness Routing
Page 201



= >
[} asr ILLUSTRATED PARTS LIST

Pressure Transducer Kit

Pressure Transducer Kit Parts List

ITEM PART NO. QTY. DESCRIPTION

530400 1 [TEE: 1/4" FPT, POLY

530401 1 [NIPPLE: 1/4 X1/4" MPT, POLY
632036 1 [PRESSURE TRANSDUCER 1-5V 0-250

Pressure Transducer Kit
Page 202



= gus
I %:f%;/} ILLUSTRATED PARTS LIST

Powerglide Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-002

LEFT TILT UP COWL TEE

= LEFT TILY OOWN COIL TEL

RGHT TILT P COR TEC

RIGHT TILT 0OWM COIL TEE

115-0230-003

Powerglide Wiring Schematic
Page 203



AAAS ILLUSTRATED PARTS LIST

Powerglide Plus Wiring Schematic

+HE
SWGND

CONNECT LEADS TO BATTERY OR LIWE POWER SOURCE

CAN ADAPTER TEE r%

W/POWER
115-0171-368

PASSIVE TERMINATOR
063-0172-369

063-0130-011 [b

115-0230-007

- PORT 44 COIL

- PORT G1 TRANSDUCER
PORT
PASSIVE ORT 54 COIL
TERMINATOR

063-0172-369 PORT 48 COIL

115-0230-005 (OPTIONAL EXTENSION) PORT G4 TRANSDUCER
/ SWITCHED _

LOGIC EEEI PORT 134 PROP. DRIVER
EDamq 34 e pom -2

POWERGLIDE PLUS: 063-0130-010

e — e R

LEFT TILT UP COIL TEE
LEFT TILT DOWN COIL TEE
RIGHT TILT UP COIL TEE
RIGHT TILT DOWN COIL TEE

OR
ULTRAGLIDE: 063-0130-013 CENTER SENSOR UP — SENSE

CENTER SENSOR UP — CONTROL
CENTER SENSOR DOWN - SENSE
= CENTER SENSOR DOWN - CONTROL

ACCUMULATOR POWER
i LEFT OUTER SENSOR
BE LEFT INNER SENSOR

RIGHT QUTER SENSOR

B RIGHT INNER SENSOR

B[] CENTER SENSOR

Powerglide Plus Wiring Schematic
Page 204



= gus
I %:f%;/} ILLUSTRATED PARTS LIST

Powerglide Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-002

LEFT TILT UP COWL TEE

= LEFT TILY OOWN COIL TEL

RGHT TILT P COR TEC

RIGHT TILT 0OWM COIL TEE

115-0230-003

Powerglide Wiring Schematic
Page 205



Ty
§yE=s ILLUSTRATED PARTS LIST

Powerglide Hydraulic Block

334—-0002-070 —

334-0002-072

Powerglide Hydraulic Block
Page 206



ILLUSTRATED PARTS LIST

_

/J-_/

Powerglide Solid Axle

g

7

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

RIGHT SIDE
WHEEL ASSEMBLY

322-01.51-004

||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

WHEEL ASSEMBLY
322-013t-C04

LEFT SiDE

Page 207

Powerglide Solid Axle



7. T
/_J_/_/g_/*_/J ILLUSTRATED PARTS LIST

Powerglide & Powerglide Plus Mounting Brackets

Powerglide & Powerglide Plus Mounting Brackets
Page 208



T e Y

f’ﬂj r

o A 6 6

ILLUSTRATED PARTS LIST

Powerglide & Powerglide Plus Mounting Brackets Parts List

ITEM PART NO. QTY. DESCRIPTION

1 159 2 |Bolt Hex, 1/2 x 4-1/2" GR5 Zp
2 260 2 |Washer Flat 1/2” Zp

3 |[14670BLK| 1 [Raven Touch Wheel Mount

4 114668BLK| 1 |Raven Back Touch Plate

5 215 2 |Nut Hex Heawy 1/2"

6 239 2 [Nut Nut 1/2" Centerlock

7 154 1 |Bolt Hex, 1/2 x 2" GR5 Zp

8 223 1 [Nut Hex Jam 1/2"

9 163 2 |[Bolt Hex, 1/2 x 6-1/2" GR5 Zp

Powerglide & Powerglide Plus Mounting Brackets

Page 209



Ty
§yE=s ILLUSTRATED PARTS LIST

Powerglide Plus Hydraulic Block

\;7"7 V. /\"‘ )
D s M
7 e T‘ P,
\ ‘ )

égj.‘\ ZA
i\ " A1

334-0002-069

Powerglide Plus Hydraulic Block
Page 210



T e Y

f’ﬂj r

ILLUSTRATED PARTS LIST

Powerglide Plus Cushioned Axle

311-0054-110

A7

116-0159-629
322-0131-004 (TREADED)

322-0131-003 (SMOOTH)

311-0052-114

)

)

{

A\
@

|“

(@

\
‘Q.

q
\}

‘é312—4000—061

321-0000-355

<
e/

;311—0054—1 10

J 312-4000-061

312-4000-059

116-0159-631

..

Qi\

Powerglide Plus Cushioned Axle
Page 211



ST

i ILLUSTRATED PARTS LIST

Raven Sensor Mounts

FLIP WlNG—||
MAIN WING — |

V
1834 S5
258
16471 —
PET—L.
L
b=
16470~

237~ 631881/ MAIN WING SENSOR MOUNT

Raven Sensor Mounts
Page 212



=
[} asr ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

128 4 |BOLT, HH 3/8-16 X1 GR5 ZP
134 2 |BOLT, HH 3/8-16 X4 GR5 ZP
237 6 |Nut, 3/8-16 Centerlock

258 12 |3/8" flat washer

16470 1 |PLATE, BACKING, MOUNT

16471 1 |MOUNT, AUTO BOOM, RAVEN

631881 1 |RAVEN BRACKET SENSOR MOUNT
1 |AUTO HEIGHT SENSOR

RA0630130026

Raven Sensor Mounts
Page 213



f;@i ILLUSTRATED PARTS LIST

Raven Sensor Mounts

R
e

0.0
~@@ @ SENSOR UNIT

e

" 0,7

25B~

631881 .

237/
WET BOOM ASSEMBLY NOT SHOWN FOR CLARITY

FLIP WING SENSOR MOUNT

Raven Sensor Mounts
Page 214



o H A &

f’ﬂj r

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

138 4 |BOLT, HH 3/8-16 X6 GR5 ZP
237 4 [Nut, 3/8-16 Centerlock
258 8 |3/8" flat washer
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT
RA0630130026 1 |AUTO HEIGHT SENSOR

Raven Sensor Mounts

Page 215



f;@i ILLUSTRATED PARTS LIST

Raven Sensor Mounts

132 258

258 —

23—

631898

16471

PARTIAL REAR VIEW AT CENTER SECTION

CENTER SECTION
SENSOR MOUNT

Raven Sensor Mounts
Page 216



e TR
o A 6 6

f’ﬂj r

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

RA0630130026

129 4 [(BOLT, HH 3/8-16 x 1-1/2 GR5 ZP

132 2 |BOLT, HH 3/8-16 X3 GR5 ZP

237 6 |Nut, 3/8-16 Centerlock

258 12 |3/8" flat washer
16470 1 |PLATE, BACKING, MOUNT
16471 1 |MOUNT, AUTO BOOM, RAVEN
631898 1 |ARM ULTRASONIC SENSOR

1

AUTO HEIGHT SENSOR

Raven Sensor Mounts

Page 217



ILLUSTRATED PARTS LIST

Raven Sensor Mounts

SENSOR UNIT—

631881

SWING WING
SENSOR MOUNT

Raven Sensor Mounts
Page 218



= >
[} asr ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

134 4 |BOLT, HH 3/8-16 X 4 GR5 ZP

237 4 [Nut, 3/8-16 Centerlock
258 8 |3/8" flat washer
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT
RA0630130026 1 |AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 219



@S

fm ILLUSTRATED PARTS LIST
Raven UltraGlide Gen | Wiring

.
|
|
|
|
|
|
|
|

B/A-ZL 10080
FICSHOD O &3dW
[ -
SE0-LE.0-L 1
D II0EN0D HOCBILY

SRE-LELD-GLL
TV Odd d3dW

z 2
iz |

= 03
25 L |3%
ez &ﬂﬂ.‘g
R frge-]
EE m—%ﬂ
| 3 ; I

|

G022 L0-E00

|IO.IVNINHJL NESYd

=l

a

=

A

I

=0

25

Mo

g,

25

=

=

=

$§ =23
§§§ s
) [#]
§%) By
e -PD
b

Raven UltraGlide Gen | Wiring
Page 220



ILLUSTRATED PARTS LIST

Raven UltraGlide Gen Il Wiring

XM~ L £ 10514
{30v4k3IN| TIBYD SSSvHI)
JES FICENCD

CEO-0ETO-5LL

B3 ITWINGLS HODEDATY .I@

MOLIFHNDD
HIH

mgw_m -&au

FO0-CEIG—LLL

~ WOOEOLNY N¥O 3NOTY ONVLS

AL TIOSNOD MOOEDLMY

200-0€1S—/41) (4 06) LM WOOBOLNY 3IQMOWHLIN
L00—0E1S—£11L U WOOBOLNY SM1d 3QN9M3IM0d

£10-0€10-F90 300N 3ANavELIN
CLO-0E10-£80 300N SN1d 30I7T3-3IM0d

£80—0FZ0-541
NOILCINNGD J3L MMid,/ N/
TIa¥D 9n/+9d WODEOLNY

O

=% A,

— I-I.
=l W.U
1l

-. —
-. A6

@)

=y

PoB-LLI0-CLL = 9 ¥Z2-CL10-£80
LI6-LEL0-ELL — #T anow ol HOIVNIFRIL hYD
OL6-LLI0-GLL - EL
196-1LL0-CLL - 8
SZ8-1210-5L1 - EL

3L NOISNAL
IMANTIN 'TEwD

# HIAVHCS NO FTEYD 300N LGN OL HO “SHIAWHGS
FdAl-TINd NO HILH 40 INOHA NI & 0L 300N WODBOLNY

HIWH WOHd HIWIH 07N0HS 378v0 "A13LVeYdS d30u0e WOCBO0LTY SHRITHO 10N 4 ATALvHYdS H30H0

|_
£00-0C1G—£L) <(+ L4 00L) LI WOOBOLNY 3QNowuLin!

#"SEENHYH SS8vHD ¥D 300N TOMINOD 107J0Hd WONA
TION SNI3E LON HOIVNINEEL WD 4 4O ‘UM JI0SNDD

Raven UltraGlide Gen Il Wiring

Page 221



@S

fm ILLUSTRATED PARTS LIST
Wing Tilt Options

Wing Tilt Options
Page 222



fosT

N a6 6 6

ILLUSTRATED PARTS LIST

Wing Tilt Options Parts List

ITEM PART NO. DESCRIPTION QTY. 60' Boom 80'-90' Boom 100' Boom
Cushioned Tilt

1 114088 Link, Norac 1

2 1620022 Cylinder 25TD10-112 60' - 90' Wings 1

2 1620020 Cylinder 30TD10-125 100’ Wings 1
3 1610027 Tee JIC #6 1

4 1600018 Hose, Hydraulic 3/8 x #6 JIC 1

5 630002 Accumulator 21 CU" 1

6 540033 Clamp 3.5 Accumulator 1

Non-Cushioned Tilt

1 114088 Link, Norac 1

2 1620022 Cylinder 25TD10-112 60' - 90' Wings

2 1620020 Cylinder 30TD10-125 100’ Wings 1

Wing Tilt Options
Page 223



ILLUSTRATED PARTS LIST

Electronic Sight Gauge

Electronic Sight Gauge
Page 224



v v v ILLUSTRATED PARTS LIST
Electronic Sight Gauge Parts List

/JJJJ r

ITEM PART NO. QTY. DESCRIPTION

1 1 |Sensor

2 1 [Display

3 1 |Power Lead

4 1 |Sensor Plug
NS 631934 Complete Kit - 1350 Gallon
NS 931933 Complete Kit - 1800 Gallon
NS 931935 Complete Kit - 2400 Gallon
NS 931936 Sight Gauge Flange Kit

Electronic Sight Gauge
Page 225



@S

fm ILLUSTRATED PARTS LIST

Electronic Sight Gauge - Sensor Tube

PREPARE THE SENSOR TUBE

Item Vendor Part # Fast Part # Description Qty.
1 Flange 1
2 iton Gasket 1
3 Locking Ring 1
4 Sensor Tube 1
5 Float 1
6 Washer 24 2 x 12.2 1

INsTALL THE SENSOR TUBE

Item Vendor Part # Fast Part # Description Qty.
1 Tube Socket 1
2 \Viton Gasket 25 x 6 1
3 Base of Tank 1
4 \Viton Gasket 25 x 6 1
5 \Wahser A6.4 1
B8 Nut M6 1

Electronic Sight Gauge - Sensor Tube
Page 226



ILLUSTRATED PARTS LIST

Electronic Sight Gauge - Power Cable

lorz00ez| w0 1m| 01| 1] ¢

(oncssz] o e 31| 2| 4] BT i L1 %

|- i gy - 3 . I 1]

_ sdi1| 00| vo | 1vo|0d] 5 J |

| susLjerel] 00 ¥oy| 6| vnd 50604eL - 138V 19L¥EED o nus ot 2| ¥

() | -

s S - wiay | Brjare) | 2441 | 100|vo| 40| s0d

- = = -HLJ

.............................

_” | «5°00€ WOOT LND
0l0%0L€
TIFHSHOVE dY

0S°0 713aHSMOVE
H3IANN SANILX3 WOOT

8£090L¢
o

8K09rIE 1
Ly09rLE
LD

Page 227

Electronic Sight Gauge - Power Cable



FASY

yEes ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon

Installs In Line With Rinse
And Agitation Valves

To Fitting On
Bottom Of Tank

31

30 29

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon
Page 228



ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon Parts List

ITEM PART NO. QTY. DESCRIPTION

NS 800015 1 |DECAL, INDUCTOR

NS 540051 2 |P CLAMP, 2" HOSE 2"

1 540015 2 |CLAMP, STAINLESS 1-1/4" #20

2 510015 6 |HOSE, 1-1/4" EPDM

4 540001 3 |CLAMP, 2" STANDARD WORM SCREW
5 530014 3 [1-1/2" EPDM GASKET

6 500005 1 |VALVE, 1" FULL PORT WITH C-F

7 530075 1 |2" STANDARD PORT X 1" FLANGED

8 570119 1 |TANK CLEANLOAD EDUCTOR 7.5 GALLON
9 16560BLK 1 |MOUNT, HYPRO ENDUCTOR

10 687 1 |Pin, Spring 1.25 x 2" Zp

11 7981BLK 1 [HANDLE, T SHAPED

12 790001 1 |SPRING, INDUCTOR LATCH

13 262 1 |WASHER, FLAT 3/4" ZIP

14 7928BLK 1 |LINK, ENDUCTOR, UPPER

15 153 8 |Bolt, HH 1/2 x 1.5 GR5 Zp

16 | 11632BLK 1 [MOUNT PLATE, BACK 9500 TRAILER
17 231 8 |Nut, HH 1/2” Nylock Zp

18 154 1 |Bolt, HH 1/2 x 2.5 GR5 Zp

19 223 1 |Nut, HH 1/2” Jam Zp

20 152 1 |Bolt, HH 1/2 x 1" GR5 Zp

21 7925BLK 1 |LINK, ENDUCTOR, LOWER

22 128 4 |Bolt, HH 3/8 x 17 GR5 Zp

23 769 4 |Nut, HH 3/8 “ Whizlock Zp

24 530080 1 |2" SP FLANGE X 1-1/2" HOSE BARB - 90°
25 540016 2 |CLAMP, STAINLESS 1-1/2" #24

26 510014 5 |HOSE, 1-1/2" EPDM

27 530079 1 |2" MANIFOLD X 1-1/2" HOSE BARB

28 530076 1 12" MANIFOLD X 1-1/4" HOSE BARB

29 530068 2 |1" EPDM GASKET FOR MANIFOLD

30 540000 2 |CLAMP, 1" WORM SCREW

31 530065 1 |1" FLANGE X 1-1/4" HOSE BARB - 90°
32 771 8 |1/2" Wizlock Nut

33 530388 2 |2" FP FLANGE X 2" STANDARD FLANGE SWP
34 540002 2 |CLAMP, 2" FULL WORM SCREW

35 530019 2 |2" EPDM GASKET

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon

Page 229



AT

f v s ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor, 7.5 Gallon

17

HYPRO Cleanload Eductor, 7.5 Gallon
Page 230



/JJJJ r

ol ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor, 7.5 Gallon Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

0 570119 1 |Eductor Complete

1 |3371-0038R Eductor

2 [(PV1/2F1/2M-MA ProClean Container Rinse

3 |PC1/2F-36075 Nozzle, ProClean Container Rinse
4 |7250-5000 Tank Valve

6 |TL16-0006 Lid Kit

7 |3350-0180 Strainer

8 |1700-0253 Grommet

9 12404-0413 Hose Barb Fitting

10 [2404-0414
11 [3305-0113
12 12404-0386
13 |2404-0415
14 |(1510-0128
15 |2210-0201
16 12210-0200
17 (1510-0127

18 |3430-0833
19 |3430-0833
20 [3430-0833

Elbow Fitting (1/27)
Two-way Valve (1/2”)
Fitting

Tee Fitting (1/2”)
Mounting Ring

Hex Bolt, M6x1x25
Hex Bolt, M6x1x80
Bracket

Tube Kit (includes items 18 - 20, screw and clamp)

Tube Kit (includes items 18 - 20, screw and clamp)
Tube Kit (includes items 18 - 20, screw and clamp)

Al ala 2N alalalalalalalnlalalnlnl -

HYPRO Cleanload Eductor, 7.5 Gallon
Page 231



.12
I %%f ILLUSTRATED PARTS LIST

Richway Direct Injection Foamer & Mounting

Richway Direct Injection Foamer & Mounting
Page 232



e TR
o A 6 6

f’ﬂj r

ILLUSTRATED PARTS LIST

Richway Direct Injection Foamer & Mounting Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 647 8 [Nut, HH 1/4” Nylock SS

2 663 8 |Washer, Flat 1/4” SS

3 |2M1473140 590048 4 |U-Bolt 174 x 1.5 SS

4 (44103289 530007 1 [|Valve, Shut Off 3/8 Q-Lock

5 (44103231 530006 1 [Q-Lock Adapter Fitting 3/8” 90°

5 530002 1 |3/8"X3/8" MALE CONNECTOR

6 |3FC38 530217 1 |Coupler, 3/8” FPT

7 |RVM66NE40C 530000 1 |Strainer 40 Mesh 3/8” MPT

8 |M200PLGO038 530095 1 [Manifold Plug x 3/8” FPT

9 [FC200 540001 1 |Manifold Clamp 2” Standard Port

10 [150G 530014 1 |Gasket 2” Standard Port

11 |M220200CPG 530102 1 [Manifold Coupling 2” Full Port x 2” Standard Port
12 |FC220 540002 1 [Manifold Clamp 2" Full Port

13 (200G 530019 1 |Gasket 2” Full Port

14 530107 1 |Manifold Cross, 2” Full Port

15 152 1 |Bolt, HH 1/2 x 1 GR5 Zp

16 223 1 |Nut, HH 1/2” Jam Zp

17 156 1 [Nut, HH 1/2 x 3" GR5 Zp

18 130 2 |Bolt, HH 3/8 x 2" GR5 Zp

19 128 2 |Bolt, HH 3/8 x 1" GR5 Zp

20 250 4 [Washer, Lock 3/8 Zp

21 258 4 |Washer, Flat 3/8 Zp

22 771 1 |Nut, HH 1/2” Whizlock Zp

23 |64016A 540014 2 |Clamp, Hose 17

24 14619 2 |Foamer Insert

25 14279 2 |Foamer Flipper

26 142 2 |Bolt HH 7/16 x 2" GR5 Zp

27 |3254PP 540029 2 |Tube Clamp

28 789 AR [Washer, NR 1-1/4 x 14 CP

28 590159 AR [1-1/8" FLAT WASHER, 2" MAX OD
29 597 2 [Nut, HH 7/16” Toplock

30 576 2 |Cotter Pin, 3/16 x 2 Zp

31 590111 1 |VERSA TRAC FOAM INJECTOR BLACK
32 10792 1 |Foamer Mount
NS 790 AR |Washer, NP 1-1/4 x 10 CP
NS |2T20-003 510023 AR |1/4” Linear Low Density Poly Tubing
NS |2T20-604 510024 AR |[3/8” Linear Low Density Poly Tubing
NS (12015003 510005 20’ [PVC Water Suction Hose 17
NS 630050 1 |EXTENSION CABLE 20’

Richway Direct Injection Foamer & Mounting
Page 233




@S

fm ILLUSTRATED PARTS LIST
Richway Foam Marker 1 Gallon Tank & Switchbox

Tank Cap 1 Gallon Versa Trac
Gasket Tank Only
E-2337 E-2302

Tank Cap

Fresh water bl
into unit

3/8” Bulkhead
Union QC
E-0362 @ Foam Marker Confrol @;ﬁ\ﬁ\

Left Right

VersaTrac
Switchbox
E-2330

Richway Foam Marker 1 Gallon Tank & Switchbox
Page 234



/JJJJ r

. & & &

ILLUSTRATED PARTS LIST

Richway Foam Marker Liquid Flow

14" TQCx 3/8°TQC

Liquid Flow

Water Duckbill Check Valve
Control Module  Manifold Block Only
$ e In From Assembly w/ 4 E-2332
° Tank Duckbill Actuators , _ ‘
: Element E-2333 _
AP-6192 1/4" T Union
L ]
S E-0564 58" Collet e ® 114" Collet
. -17
. ‘ E-1775 2 ® i} E-1r7a
+— —{IESEDn Ll
[ ! h\\ -/
:.____ --.__ ! I"I I\
1/4” Union ! I
® A
. E-0654 \ - U ) B R
. 1/4” St [y Py ! 2-way Actuator
°* C trate e ' , E-2067
. oncen X 316" HB—— 1/4” Stem
e e o InFrom E-88530 T ——— X 1/4” HB
Tank P E-1348
Tubing -~ ' Tubin
Pt . g
Clamp ~ = Clamp
E-2264 E.1347
/// \
Pump Tubing .
1/8" ID P“T;;Ifg'”g
E-1747 E-1785

Concentrate Pump
(14 RPM) w/ tubing (172 RPM) w/ tubing

E-2396 E-2189

Water Pump

Richway Foam Marker Liquid Flow
Page 235



e TR
N a6 6 6

fes r

ILLUSTRATED PARTS LIST

Richway Foam Marker Compressor

= Air Flow

3/8" Duckhill
Check Valve
AP-1996

Duckbill
Element
AP-6192

Compressor Filter

50050 \

Diaphragm Compressor

S \

1/8" M X
1/4” HB Elbow
E-0707

Richway Foam Marker Compressor
Page 236



@S

fm ILLUSTRATED PARTS LIST

Richway Foam Marker Foamhead

Foamhead Gasket
E-1066

10-24 x 7/8
SS Screw
E-1200
Foamhead Top
Sk 1/4 F Tee (Brass)
\ E-0400
11/4"
Homogenizer \ 14Mx38T
E-1070 Straight w/ Venturi
\ E-1224
1 1/4” F Elbow \\__',/ ) ﬁ“x 450
E-0903 ) e Elbow
; E-0395
= \H
- 1/4 M x 3/8 M
Foamhead Reducer
Primary Screen E-1694
E-1067

|
-

‘- 4 10-24 SS Nut
“'@ E-1201
T
e
e Foamhead Base
E-1068
Foamhead Bracket
E-1071
11/4" M x
1 1/2" HB Straight
E-0902

Richway Foam Marker Foamhead
Page 237



= >
[} asr ILLUSTRATED PARTS LIST

Richway Foam Marker Foam Head Assembly

P Air

Liquid

3/8” Air
Left Foamhead E-0310 Right Foamhead
Assembly

Assembly

1/4” Liquid
E-0286

Richway Foam Marker Foam Head Assembly
Page 238



= R
_/Jﬂ—Jf ILLUSTRATED PARTS LIST

Richway Foam Marker Collector Deflector

Foamhead Assembly
E-1072

#28 Clamp

E-0042 1 1/2” Drop Hose (2 ft)

E-0013

Collector Deflector
CD-150-NO

Richway Foam Marker Collector Deflector
Page 239



N a6 6 6

7. ¥
fi_/i‘f ILLUSTRATED PARTS LIST

Richway Foam Marker Wiring Harness

Concentrate To

oooooo

Power unit
Liquid Bulkhead 1/4" OD Poly 174" TX 14 F 1/4" Screen
1/4” T Bulkhead O-Ring Tubing (per foot) (QC) 1/4 M Nipple Strainer
M-0401 M-1766 E-0286 M-1014 M-0723 M-0398

FIGURE 10 - Versa Trac Tank Components

APPENDIX 4

Weather Pack | | Weather Pack | | Weather Pack | | Weather Pack

Orange Blue, | Red Black— Green White
saBcDbDEFjlasecoEFfjlascoEFllarCcDEF

White
Concentrate
Black | F
Pump -
White
Water F—=
Black |E]
pump [k lE] Red (1)
White (2)
Orange (3)
Blue (6)
Green (7)
Black (8)
e Black ____
I Black | Al

Black
B]
Control
IModule =1 Black ___

I Black | c]l

Black
_ D

Red
Black | G

Diaphragm
Compressor

Switch
Box

Richway Foam Marker Wiring Harness

Page 240



ILLUSTRATED PARTS LIST

To Console

9ORBSORL FOR UP TO 6 BOOM V
99RRSORLI0 FOR 7TO 10 BOOM

Remote Boom Shut Off Kit (6 Section Shown)
Page 241




FAST GLOBAL
7P SOLUTIONS

FAST Global Solutions
4130 Commerce Boulevard
Windom, MN 56101
1-800-772-9279 Toll Free
1-507-427-3861 Voice

1-507-427-3030 Fax
www.fastsprayers.com

820052 9600N/TF Sprayer 9-17-2019


www.fastsprayers.com

